IN I NOBLES®

0577 SPEED SCRUB"RIDER

avAs
Y XD Y®

vl s SO A
Foam Scrubbing Technology
RIDER-SCRUBBER
The Safe Scrubbing Alternative®

Hygenic “Fully Cleanable Tanks
IRIS® a Tennant Technology PARTS MANUAL

Ok=40| 9014887

For the latest Parts manuals and other
language Operator manuals, visit: Rev. 22 (04-2023)

IR v nobles. commanuats O R




Ref Part No. Serial Number Description Qty.
82681 (000000— ) Bracket Widt, Lpg Mount 1
63810 (000000— ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000— Nut Adjustable, Lpg Tank Mtg 2
! 49263 (00000 Tie, Cable 3
D 82556 (00000f—001039) \  Bracket, Vaporizer 1
6 54930 (00000R— ) Vaporizer, LPG 1

4,

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1.
2.
3.

(A) Identify the machine model.

(B) Identify the machine serial number from the data label.

(C) Ensure the proper serial number is used from

the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and

purchase order number.

Provide detail shipping instructions.

(D) V - identifies an assembly
A — identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company
10400 Clean Street
Eden Prairie, MN 55344-2650

USA

Phone: (800) 553-8033

www.nobles.com
Specifications and parts are subject to change without notice.

Copyright © 2004-2023 TENNANT Company, Printed in USA




GENERAL RECOMMENDED MAINTENANCE

T7, SSR
General Recommended Maintenance ltems

Ref. Part No. Description Qty.
390942 Blade, Sqge, Rear, 37.50I Linatex[700mm] 1
390922 Blade, Sqge, Rear, 44.00I Linatex[800mm] 1
v 391384 Squeegee Kit, 700mm, Ure 1
A 391377 Blade, Sqge, Front, 35.001 Ure [700mm] 1
A 391378 Blade, Sqge, Rear, 37.501 Pyu [700mm] 1
v 391386 Squeegee Kit, 700mm, Gum 1
A 390943 Blade, Sqge, Front, 35.00I [Linx, 700mm] 1
A 390936 Blade, Sqge, Rear, 37.501 Gum [700mm] 1
v 391383 Squeegee Kit, 800mm, Ure 1
A 391379 Blade, Sqge, Front, 41.501 Ure [800mm] 1
A 391380 Blade, Sqge, Rear, 44.01 Pyu [800mm] 1
v 391385 Squeegee Kit, 800mm, Gum 1
A 390923 Blade, Sqge, Front, 41.50I [Linx, 800mm] 1
A 390934 Blade, Sqge, Rear, 44.001 Gum [800mm] 1
86859 Squeegee Assy, Side [Linatex] (Disk Head - Standard) 2
1058731 Squeegee Assy, Side, Disc, Ure (Disk Head - Optional) 2
1058729 Squeegee Assy, Side, Disc, Gum (Disk Head - Optional) 2
391334 Squeegee Assy, Side [Linatex] (Cyld Head - Standard) 2
1058728 Squeegee Assy, Cylrcl, Ure [T7/Ssr] (Cyld Head - Optional) 2
1058715 Squeegee Assy, Cylrcl, Gum [T7/Ssr] (Cyld Head - Optional) 2
1073476 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
1013531 Skirt, Spray, 650mm 1
1011376 Skirt, Spray, 800mm 1
1010560 Wheel, Bmpr, 80d X 25w, Non-Marking 1
1013611 Seal, Cover, Recvy 1
1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020301 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1014026 Hose, Vacuum, 1.50id X 057.11, 2cuff,Blk 1
1037821 Filter, Panl, Dust, 2.3 X 04.5 X 06.4 1
1016392 Gasket, Fltr, Tank 1
v 1014274 Hose Assy, Drain, 1.50id X 27.8l, Blk (Recovery Tank) 1
AV 1008639 Cap, Drain Assembly 1
AA 1008637 O Ring, 1.48” Id, 1.76” Od 1
v 1014268 Hose Assy, Drain, 1.50id X 27.0I, Blk (Solution Tank) 1
AV 1008639 Cap, Drain Assembly 5
AA 1008637 O Ring, 1.48” Id, 1.76” Od 1
377500 Belt, Synchronous, 05mm 500I[05p,Plychn] 2
1035888 Belt, Drive, 6grv, 508 L X 14 W, [6pj] 2
\% 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
A 361144 Key, Ignition 1
\% 1011402 Switch, Key 1
A 1017696 Key Set, Replmt [F/ Keyswitch 1011402] 1

10000000-10346424
10346425-
10000000-10403818
10403819-

Serial number
Serial number
Serial number
Serial number

—_~ A~~~
~ O~

SpeedScrub Rider 9014887 (01-2022) 11



GENERAL RECOMMENDED MAINTENANCE

Ref. Part No.
9006161
9006324
1054776
1013236
1038159
1044393
9006159
1044399
9007970

AV 9006324

AA 1062006

AA 1013236

AA 1057637

AA 1044393

A 1054776

A 9007969

1030592
1052726
9013646
\ 9021553
\ 9020643

<P > P> > rJ

<

9011810

1233516
1208164
9020642
9014127

> > > >

1216973
9010085
9010086
1247522
1070659
Serial number
Serial number
Serial number
Serial number
Serial number
[6] Serial number

~ A~ A~ o~~~

NN RNNRNNNEEEEE BB

] & [

(=]

= ol E

o ]

General Recommended Maintenance ltems

Description

Module Kit, Repimt [Ec-H20] (Replaced By 9007970)
Ec-H2o0 Kit, Module B, Plumbing

Grommet, Blind

Valve, Shutoff, Ele, 24vdc

Electrode, Cylindrical (Replaced By 1062006)

Switch, Rocker, Spst, Mom

Controller Kit, Replmt [Ec-H20] (Replaced By 9007969)
Harness, Main, Controller [Ec-H20, P3]

Module Kit, Repimt [Ec-H20]

Ec-H2o0 Kit, Module B, Plumbing

Electrode, Cylindrical

Valve, Shutoff, Ele, 24vdc

Electrode, 5 Plate, High Flow (Replaced By 1233516)
Switch, Rocker, Spst, Mom

Grommet, Blind

Controller Kit, Replmt [Ec-H20] (Replaced By 9020642)
Seal, Afmkt, Bulb, 90, 0.75d F/11ga 03ft

Alarm, 9-48vdc, 95 Db(A) [Ec-H20]

Cartridge, Ec-H20 Nanoclean Wcm, 270ml

Module Kit, Repimt [Ec-H20, B 02] (Includes ec-H20 NanoClean Cartridge)
Module Kit, Repimt [Ec-H20, B 02] (Includes ec-H20 NanoClean Cartridge)

(Replaced By 9021553)

Module Kit, Repimt [Ec-H20, B 02] (Includes ec-H20 NanoClean Cartridge)

(Replaced By 9021553)
Electrode, 5 Plate [De Nora Tech]
Electrode, 5 Plate, High Flow (Replaced By 1233516)

Controller Kit, Replmt [Ec-H20 Nc] (Includes ec-H20 NanoClean Cartridge)
Controller Kit, Replmt [Ec-H20 Nc] (Includes ec-H20 NanoClean Cartridge)

(Replaced By 9020642)

Pump Assy, Dispenser

Control Box Assy Kit, Replmt, Telem[Usa]

Control Box Assy Kit, Replmt, Telem[Intl]

Antenna, Telem [4g, 727

Antenna, Telem, 70 In [Gprs] (Replaced By 1247522)

10419534-10449321)
10449322-10740597)
10740598- )
10740598- 10998255)
10998256-SEP2022)
OCT2022- )

T7, SSR

(o]
<

G QS G (U G UL T G (U G (U QT (U U G G G I G O

—

—_ -

—_ N = =

SpeedScrub Rider 9014887 (04-2023)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Cylindrical ..... 2-2 Fig. 29 - Vacuum Fan Group ................ 2-60
Fig. 2 - Replacement Brushes And Pad Drivers, Fig. 30 - Solution Tank Group, Disk Scrub
650 MM (2610N) ... ..., 2-4 Head ...........c.cviiieiiiin... 2-62
Fig. 3 — Replacement Brushes And Pad Drivers, Fig. 31 — Solution Tank Group, Cylindrical
800 mm (32iNn) ..., 2-6 ScrubHead ....................... 2-64
Fig. 4 - Main Frame Group, Disk Scrub Head ... 2-8 Fig. 32 - Tanks Drain Group ................. 2-66
Fig. 5 - Main Frame Group, Cylindrical Scrub Head Fig. 33 - Battery Group, 235Ah
700 mm (28 in) (S/N 10523206- ) e, 2-68
(S/N 10448499- ) e 2-10 Fig. 34 - Battery Group, 235Ah
Fig. 6 — Main Frame Group, Cylindrical Scrub Head, (S/N 10000000-10523205) ......... 2-70
800 mm (32 in) Fig. 35 - Rear Squeegee Lift Group, Disk
(S/N 10448499- ) e 2-12 ScrubHead ....................... 2-72
Fig. 7 - Main Frame Group, Cylindrical Scrub Head Fig. 36 — Rear Squeegee Lift Group, Cylindrical
(S/N 10000000-10448498) ......... 2-14 ScrubHead ....................... 2-74
Fig. 8 - Seat Group (S/N 10961659- )...2-16 Fig. 37 — Rear Squeegee Group,
Fig. 9 — Seat Group 650 mm (261in) ..., 2-76
(S/N 10000000-10961658) ......... 2-18 Fig. 38 — Rear Squeegee Group,
Fig. 10 - Steering Group .................... 2-22 800 mm (32in) ...t 2-78
Fig. 11 — Instrument Panel Group ............. 2-24 Fig. 39 - Circuit Board Group . ............... 2-80
Fig. 12 - Front Drive Wheel Group Fig. 40 - Electrical Group . . .. . ... ... eat s 2-82
(S/N 10518139- ) e 2-26 Fig. 41 - Electrical Schematic, Standard, FaST &
Fig. 13 - Front Drive Wheel Group ec-H20 Models
(S/N 10000000-10518138) ......... 2-28 (S/N 10740598- ) ........... 2-84
Fig. 14 — Brake Pedal and Accelerator Pedal Group Fig. 42 - Electrical Schematic, Standard & FaST
(S/N 10644406- ) e 2-30 Model (S/N 10426043-10740597) ... 2-88
Fig. 15 — Brake Pedal and Accelerator Pedal Group Fig. 43 - Electrical Schematic, Standard & FaST
(S/N 10508137-10644405) ......... 2-32 Model (S/N 10000000-10426042) ... 2-90
Fig. 16 — Brake Pedal and Accelerator Pedal Group Fig. 44 - Electrical Schematic, ec-H20 Model
(S/N 10000000-10508136) ......... 2-34 (S/N 10419534-10740597) ......... 2-92
Fig. 17 - Disk Scrub Head Lift Group ......... 2-36 Fig. 47 — Wire Harnesses Group, Main
Fig. 18 — Disk Scrub Head Drive Motor Group, (S/N 10236152-10426042) ........ 2-100
650 mm (261in) ......... .. 2-38 Fig. 48 — Wire Harnesses Group, Main
Fig. 19 - Disk Scrub Head Drive Motor Group, (S/N 10000000-10236151) ........ 2-103
800 mm (32in) ...t 2-40 Fig. 49 — Wire Harnesses Group, Tank ....... 2-106
Fig. 20 — Disk Scrub Head Side Squeegee Fig. 50 — Wire Harnesses Group, ec-H20 NanoClean
Group, Right . ..................... 2-42 (S/N 10740598- ) e 2-108
Fig. 21 — Disk Scrub Head Side Squeegee Fig. 51 — Wire Harnesses Group, ec-H20
Group, Left ......... ... ... L 2-44 (S/N 10419534-10740597) ........ 2-109
Fig. 22 - Cylindrical Scrub Head Lift Group .... 2-46 Fig. 52 — Wire Harnesses Group, Iris Telemetry 2-110
Fig. 23 - Cylindrical Scrub Head Group, Fig. 53 — Cable Assembly, Iris Telemetry ..... 2-112
700mm (281in) ... 2-48 Fig. 54 - Cable Assembly, Extension, Iris
Fig. 24 - Cylindrical Scrub Head Group, Telemetry ............ . 2-113
800mm (321in) ..., 2-50 Fig. 55 — Wire Harnesses Group, ec-H20 NanoClean
Fig. 25 - Cylindrical Scrub Head Drive Group, Main Control Board
RightSide ................... . ... 2-52 (S/N 10740598- ) I 2-114
Fig. 26 - Cylindrical Scrub Head Drive Group, Fig. 56 — Wire Harnesses Group, ec-H20 Main Control
LeftSide ............. ... ..l 2-54 Board (S/N 10419534-10740597) .. 2-115
Fig. 27 - Cylindrical Scrub Head Squeegee Fig. 57 - LabelGroup ...................... 2-116
Group .« e 2-56
Fig. 28 - Recovery Tank Group .............. 2-58
SpeedScrub Rider 9014887 (12-2019) 2-1




STANDARD PARTS

Fig. 1 - Brushes, Replacement, Cylindrical

R (2
~ \ /{\ \/

2-2 SpeedScrub Rider 9014887 (10-2015)



STANDARD PARTS

Fig. 1 — Brushes, Replacement, Cylindrical

Ref. Part No. Description Qty.
1 222305 Brush, Scb, 28I, 18sr, Nyl, Spl 2
1 222306 Brush, Scb, 28I, 18sr, Abr, Spl 2
1 222304 Brush, Scb, 28I, 18sr, Pyp, Spl 2
1 374041 Brush, Scb, 28I, 18sr, Hd Pyp, Spl 2
1 222308 Brush, Scb, 321, 18sr, Nyl, Spl 2
1 222309 Brush, Scb, 321, 18sr, Abr, Spl 2
1 222307 Brush, Scb, 321, 18sr, Pyp, Spl [Grout] 2
1 374042 Brush, Scb, 32I, 18sr, Hd Pyp, Spl 2

SpeedScrub Rider 9014887 (10-2015) 2-3



STANDARD PARTS

Fig. 2 - Replacement Brushes And Pad Drivers, 650 mm (26 in)

9 Previous Brush & Pad Driver Parts
11 —_ \
P
-~ 12

+-— 13

2-4

SpeedScrub Rider 9014887 (08-2018)




STANDARD PARTS

Fig. 2 - Replacement Brushes And Pad Drivers, 650 mm (26 in)

Ref. Part No. Description Qty.

v 1 1220226 Brush Assy, Disk, Scb, 13.0d, Nyl 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220223 Brush Assy, Disk, Scb, 13.0d, Pyp 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220228 Brush Assy, Disk, Scb, 13.0d, Sab 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 3 1220243 Driver Assy, Pad, 13.0d 2
A 4 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 5 N/A Disk, Driver, Pad, W/ Face, 13.0d (Not Available Separately Order 1220243) 1
A 6 370095 Device, Centering, Clip On, TI [Gf Pp] 1
A 7 360943 Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 3
8 1243567 Pad, Stripper, 13.0d, Brn [1pick=1ctn] 2

8 1243655 Pad, Scb, 13.0d Blu [1pick=1ctn] 2

8 1243341 Pad, Buff, 13.0d, Red [1pick=1ctn] 2

8 1243342 Pad, Polish, 13.0d, White [1pick=1ctn] 2

8 1243666 Pad, Surf Prep, 13.0d Maroon[1pick=1ctn] 2

8 1243042 Pad, Polish, 13.0d, Yel [1pick=1pad] 2

Previous Brush And Pad Driver Parts
Ref. Part No. Description Qty.

9 24299 Bracket, Retainer, Spring 1

10 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1

11 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3

12 01684 Washer, Flat, 0.25 Ss 1

13 1017957 Spring, Retaining, Brush 1
1018377 Brush Assy, Disk, Scb, 13.0 D, Soft Nylon (Replaced By 1220226) 2

1014346 Brush Assy, Disk, Scb, 13.0d, Pyp (Replaced By 1220223) 2

1018457 Brush Assy, Disk, Scb, 13.0 D, Super Abrasive (Replaced By 1220228) 2

379013 Driver Assy, Pad, 13.0d (Replaced By 1220243) 2

SpeedScrub Rider 9014887 (12-2019) 2-5



STANDARD PARTS

Fig. 3 - Replacement Brushes And Pad Drivers, 800 mm (32 in)

9 Previous Brush & Pad Driver Parts
11 —_ \
P
-~ 12

+-— 13

2-6

SpeedScrub Rider 9014887 (08-2018)




STANDARD PARTS

Fig. 3 - Replacement Brushes And Pad Drivers, 800 mm (32 in)

Ref. Part No. Description Qty.

v 1 1220225 Brush Assy, Disk, Scb, 16.0d, Nyl 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220224 Brush Assy, Disk, Scb, 16.0d, Pyp 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220227 Brush Assy, Disk, Scb, 16.0d, Sab 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 3 1220244 Driver Assy, Pad, 16.0d 2
A 4 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 5 N/A Disk, Driver, Pad, W/ Face, 16.0d (Not Available Separately Order 1220244) 1
A 6 370095 Device, Centering, Clip On, TI [Gf Pp] 1
A 7 360943 Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 3
8 1243659 Pad, Strip, 16.0d BIk[Hi Prod1pick=1ctn] 2

8 1243685 Pad, Stripping, 16.0d, Brn [1pick=1ctn] 2

8 1243354 Pad, Scb, 16.0d, Blu [1pick=1ctn] 2

8 1243355 Pad, Buff, 16.0d, Red [1pick=1ctn] 2

8 1243668 Pad, Surf Prep, 16.0d Maroon[1pick=1ctn] 2

8 1243356 Pad, Polish, 16.0d, White [1pick=1ctn] 2

8 1243044 Pad, Polish, 16.0d, Yel [1pick=1pad] 2

Previous Brush And Pad Driver Parts
Ref. Part No. Description Qty.

9 24299 Bracket, Retainer, Spring 1

10 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1

11 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3

12 01684 Washer, Flat, 0.25 Ss 1

13 1017957 Spring, Retaining, Brush 1
1016634 Brush Assy, Disk, Scb, 16.0 D, Soft Nylon (Replaced By 1220225) 2

1016633 Brush Assy, Disk, Scb, 16.0 D, Polypropylene (Replaced By 1220224) 2

1018455 Brush Assy, Disk, Scb, 16.0 D, Super Abrasive (Replaced By 1220227) 2

379016 Driver Assy, Pad, 16.0d (Replaced By 1220244) 2

SpeedScrub Rider 9014887 (12-2019) 2-7



STANDARD PARTS

Fig. 4 - Main Frame Group, Disk Scrub Head

(S/N 10000000 — 11057346)

(S/N 10000000 — 10441902)

SpeedScrub Rider 9014887 (04-2023)

2-8



STANDARD PARTS

355001

Fig. 4 - Main Frame Group, Disk Scrub Head

22 1075258 6] Bracket, Mount, Tank [Disk]
23 1072628 6] Screw, Hex, M8 X 1.25 X 25, Ss, Sems
24 1075252 6] Tank, Mount, Bracket

Ref. Part No. Description Qty.
1 1259538 6] Frame WiIdt, Main, Disk 1
1 1054028 Frame WiIdt, Main, Disk [T7] (Replaced By 1259538 and Qty 2 of 1257594) 1
1 1010160 Frame WiIdt [T7] (Replaced By 1259538 and Qty 2 of 1257594 & 1072628, 1

Qty 1 of 1075258 & 1075252)

2 1010556 Stabilizer Widt (Replaced By 1054028) 2

3 1072628 Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2

3 09010 Screw, Hex, M8 X 1.25 X 25, Ss 9

4 01685 Washer, Flat, 0.31 Ss 1

4 01685 Washer, Flat, 0.31 Ss 7

5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 4

6 1014318 Strap, Static 1

7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2

8 1257594 6] Ring, Retaining, Shaft, Ext, 25mmd, Hd 2

8 09005 Ring, Retaining, Ext, 1.00D, Basic 2

(For Use With Frames 1010160 & 1054028)

9 1016957 Cap, Vyl, 70mm Id X 25mm L 2
10 1017688 Bracket WIdt, Stand, Jack 2
11 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
12 140300 Clamp, Cable, Stl, 0.50d [Insulated] 1
12 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
13 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
14 01684 Washer, Flat, 0.25 Ss 1
15 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
16 1018505 Horn, 12-48vdc 1
17 01684 Washer, Flat, 0.25 Ss 1
18 1202181 Grommet, Rbr, 2.13id, F/2.5h, .19 Matl 1
19 41141 Washer, Lock, Int-Ext, 0.31 1
20 43500 Chain, Coil, Str, #2/0, 09.0l 07 Link 1
21 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 1

1
2
1

Serial number (10000000-10441902)
Serial number (10441903- )
Serial number (10000000-10518138)
Serial number (10518139- )
Serial number (10000000-11057346)
[6] Serial number (11057347- )
Serial number (10000000-11057346)

SpeedScrub Rider 9014887 (04-2023) 2-9



STANDARD PARTS

Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499- )

2-10

SpeedScrub Rider 9014887 (04-2023)



STANDARD PARTS

Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499- )
Ref. Part No. Description
1 1077218 Frame WIdt, Main, Cyl, 70/80cm [T7, R14]

1

[y

(6]
1056133

1054035

Frame WiIdt, Main, 80cm [R14, T7 Cyl]
(Replaced By 1077218 and Qty 2 of 1257594)
Frame Widt, Main [R14, T7 Cyl]

(Replaced By 1077218 and Qty 2 of 1257594)

355002

Qty.

1

—

2 1025354 Plate, Mtg, Horn 1
3 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
4 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 1
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
6 1014318 Strap, Static, 10.3I [Afmkt, 71579] 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 1257594 6] Ring, Retaining, Shaft, Ext, 25mmd, Hd 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
(For Use With Frame’s 1054035 & 1056133)

9 1016957 Cap, Wl, 70mm Id X 25mm L 2
10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 140300 Clamp, Cable, Stl, 0.50d [Insulated] 1
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12-48vdc 1
16 41141 Washer, Lock, Int-Ext, 0.31 1
17 43500 Chain, Coil, Str, #2/0, 09.01 07 Link 1

Serial number (10448499-10907664)

Serial number (10000000-10518138)

Serial number (10518139- )

Serial number (10000000-11057346)

[6] Serial number (11057347- )

SpeedScrub Rider 9014887 (04-2023) 2-11




STANDARD PARTS

Fig. 6 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499

)

2-12 SpeedScrub Rider 9014887 (04-2023




STANDARD PARTS

355917

Fig. 6 — Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499- )
Ref. Part No. Description Qty.
1 1077218 6] Frame WIdt, Main, Cyl, 70/80cm [T7, R14] 1
1056133 Frame WiIdt, Main, 80cm [R14, T7 Cyl] 1
(Replaced By 1077218 and Qty 2 of 1257594)
2 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
3 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
4 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 1
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
6 1014318 Strap, Static, 10.3I [Afmkt, 71579] 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 1257594 6] Ring, Retaining, Shaft, Ext, 25mmd, Hd 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic (For Use With Frame 1056133) 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2
10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 140300 Clamp, Cable, Stl, 0.50d [Insulated] 1
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12-48vdc 1
16 1025354 Plate, Mtg, Horn 1
17 51528 Pin, Clevis, 0.50d X 4.00I 2
18 222178 Roller, Pyu, 1.88d 0.53b 3.05I (800cyl. Scrubhead) 2
19 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 4
20 08346 Pin, Cotter, .125 X 0.75 2
21 1033355 Bracket, Guard, Lh (800cyl. Scrubhead) 1
22 1032971 Bracket, Guard, Rh (800cyl. Scrubhead) 1
23 08716 Screw, Hex, M6 X 1.0 X 20, Ss 4
24 01684 Washer, Flat, 0.25, Ss 8
25 41141 Washer, Lock, Int-Ext, 0.31 1
26 43500 Chain, Coil, Str, #2/0, 09.0l 07 Link 1
Serial number (10448499- )
Serial number (10000000-10518138)
Serial number (10518139- )
Serial number (10000000-11057346)
[6] Serial number (11057347- )

SpeedScrub Rider 9014887 (04-2023) 2-13



STANDARD PARTS

Fig. 7 - Main Frame Group, Cylindrical Scrub Head (S/N 10000000-10448498)

2-14 SpeedScrub Rider 9014887 (11-2009)



STANDARD PARTS

355002
Fig. 7 - Main Frame Group, Cylindrical Scrub Head (S/N 10000000-10448498)

Ref. Part No. Description Qty.
1 1023551 Frame, WIidt (Replaced By 1056133 for 700 mm & 800 mm) 1
2 1025473 Stabilizer Widt (700cyl. Scrubhead) (Replaced By 1054035) 2
3 09740 Screw, Hex, M8 X 1.25 X 20, Ss 7
4 01685 Washer, Flat, 0.31 Ss 7
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
6 71579 Strap, Static, .19 1.1w 25.01 W/ Grommet 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2

10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12-48vdc 1
16 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1
17 07515 Washer, Lock, Int, .25, Ss 1
18 01684 Washer, Flat, 0.25 Ss 2
19 1025354 Plate, Mtg, Horn 1
20 1032947 Stabilizer Widt, W/ RlIr (800cyl. Scrubhead) (Replaced By 1056133) 2
21 1033355 Bracket, Guard, Lh (800cyl. Scrubhead) 1
22 1032971 Bracket, Guard, Rh (800cyl. Scrubhead) 1
23 08716 Screw, Hex, M6 X 1.0 X 20, Ss (800cyl. Scrubhead) 4
24 01684 Washer, Flat, 0.25, Ss (800cyl. Scrubhead) 8
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI (800cyl. Scrubhead) 4
26 222178 Roller, Pyu, 1.88d 0.53b 3.05I (800cyl. Scrubhead) 2
27 51528 Pin, Clevis, 0.50d X 4.00I (800cyl. Scrubhead) 2
28 41619 Washer, Flat, 0.56b 1.38d .11, Ss (800cyl. Scrubhead) 2
29 08346 Pin, Cotter, .125 X 0.75 (800cyl. Scrubhead) 2

Serial number (10000000-10448498)

SpeedScrub Rider 9014887 (08-2018) 2-15



STANDARD PARTS

Fig. 8 - Seat Group (S/N 10961659-

)

2-16



STANDARD PARTS

s
®
b

wWwn =

> J
©O©oo~NO O BN

10
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

Serial number
Serial number
Serial number
Serial number

Fig. 8 - Seat Group (S/N 10961659- )

Part No. Description
1015406 Plate, Seat, W/ Label
1046428 Seal, Afmkt, Rbr, Clsd, Adh, 02ft (ec-H20 Model)
76956 Screw, Hex, .31-18 X 1.25, G5
1038062 Holder Kit, Cup, Assy [T7]
1025867 Holder, Cup, Blk [T7]
1038081 Holder, Cup, Brkt, Blk, [T7]
1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk
393135 Screw, Btn, M8 X 1.25 X 20, Blk
08709 Nut, Hex, Lock, M8 X 1.25, NI
9005082 Seat Kit, Std, Replmt (Kit Includes Screw and Spacer)
1048955 Switch, Seat, No [Delta 6440-04]
1051052 Spacer, Rnd, .38b .88d .38l
69461 Washer, Flat, 0.38b 0.88d .12, Stl, PI
32491 Washer, Flat, 0.31 Std
01760 Nut, Hex, Lock, .31-18, NI, Thin
46236 Clamp, Cable, Stl, 0.25D X 0.56W, 1H
1016000 Plate, Stop, Seat
1017699 Sleeve, P/M, 0.437d 0.318b 0.571 430ss
10928 Spring, Tors, 0.49id .05wir 05.0coil
1018151 Washer, Flat, 0.44b 0.88d .06, Nyl
09023 Screw, Hex, M8 X 1.25 X 35, Ss, FI
01685 Washer, Flat, 0.31 Ss
08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss
391951 Harness, Seat, [ T7/Ssr ]
1020170 Molding, Afmkt, Trim, Pvc, .08-.11, 2ft
9002899 Cover, Box, Battery, Repair [Strv Rdr]

(10961659- )

(10000000-10970072)

(10970073- )

(10950688- )

355741

_L_L_L_LI\J_L_L_L_L_L_LJ;_';_';_';-L-L[\)[\)J;_L_L_LJ;_L_L'S

SpeedScrub Rider 9014887 (01-2022)

2-17




STANDARD PARTS

Fig. 9 - Seat Group (S/N 10000000-10961658)

SpeedScrub Rider 9014887 (12-2019)

2-18



STANDARD PARTS

355003
Fig. 9 - Seat Group (S/N 10000000-10961658)

Ref. Part No. Description Qty.
1 1015406 Plate, Seat, W/ Label 1
2 NA Holder Kit, Cup, Assy [T7] (Replaced by 1038062) 1
3 NA Holder Kit, Cup, Assy [T7] (Replaced by 1038062) 1
v 1038062 Holder Kit, Cup, Assy [T7] 1
A 4 1025867 Holder, Cup, BIk [T7] 1
A 5 1038081 Holder, Cup, Brkt, Blk, [T7] 1
A 6 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 4
A 7 393135 Screw, Btn, M8 X 1.25 X 20, Blk 2
A 8 08709 Nut, Hex, Lock, M8 X 1.25, NI 2
9 9005082 6] Seat Kit, Std, Repimt 1
9 1048932 Seat, Std [Michigan, Model V-2505] (Replaced By 9005082) 1
9 9005082 Seat Kit, Std, Replmt (Kit Includes Screw and Spacer) 1
10 223078 6] Switch, Seat, No [Delta 6500] 1
11 1017054 Rail, Adj, Slide, Seat, 11.5], W/ Latch 1
12 1017053 Rail, Adj, Slide, Seat, 11.5I 1
13 25537 [6] Screw, Pan, Phl, .31-18 X 0.75, G2 4
14 69461 6] Washer, Flat, 0.38b 0.88d .12, Stl, PI 8
15 32491 Washer, Flat, 0.31 Std 4
16 01760 Nut, Hex, Lock, .31-18, NI, Thin 4
17 46236 Clamp, Cable, Stl, 0.25D X 0.56W, 1H 1
18 1016000 Plate, Stop, Seat 1
19 1017699 Sleeve, P/M, 0.437d 0.318b 0.571 430ss 1
20 10928 Spring, Tors, 0.49id .05wir 05.0coil 1
21 1018151 Washer, Flat, 0.44b 0.88d .06, Nyl 1
22 09023 Screw, Hex, M8 X 1.25 X 35, Ss, FI 1
23 01685 Washer, Flat, 0.31 Ss 2
24 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 223330 Harness, Switch, Seat, [7200] 1
25 391951 Harness, Seat, [ T7/Ssr ] 1
26 1020170 Molding, Afmkt, Trim, Pvc, .08-.11, 2ft 1
27 9003039 Cover, Box, Battery, Afmkt, Spruce[Ssr] 1
28 09740 Screw, Hex, M8 X 1.25 X 20, Ss (Fast Model) 2
29 1017218 Washer, Flat, 0.321b 1.00d .12, Ss (Fast Model) 2

Serial number
Serial number
Serial number
Serial number

10000000-10236151)
10236152 )
10000000-10226853)
10226854-10382115)
Serial number (10382116- )
[6] Serial number (10000000-10400496)
Serial number (10400497-10611439)
Serial number (10611440- )
8] Serial number (10400497- )
Serial number (10000000-10961658)

A~ o~ A~ A~~~

SpeedScrub Rider 9014887 (12-2019) 2-19



STANDARD PARTS

Ref.

30
31
32
33
33
34
35
36
37
38
39
40

Serial number
Serial number
Serial number
Serial number
Serial number
[6] Serial number

Part No.
1074968
1016553
1048955
49177
76956
1051052
69461
1046428
08713
1017218
09740
1051138

o~ o~ o~ o~ o~ o~

] N [l

Fig. 9 - Seat Group - Cont’d (S/N 10000000-10961658)

Description

Housing, Box Holder, CI [Ssr Fast, Spruce] (Fast Model)

Seal, Rbr (Fast Model)

Switch, Seat, No [Delta 6440-04]

Screw, Pan, Phl, .31-18 X 1.00, G2

Screw, Hex, .31-18 X 1.25, G5

Spacer, Rnd, .38b .88d .38|

Washer, Flat, 0.38b 0.88d .12, Stl, PI

Seal, Afmkt, Rbr, Clsd, Adh, 02ft (ec-H20 Model)

Nut, Hex, Lock, M8 X 1.25, NI, Ss (Standard & ec-H20 Models)
Washer, Flat, 0.32b 1.00d .12, Ss (Standard & ec-H20 Models)
Screw, Hex, M8 X 1.25 X 20, Ss (Standard & ec-H20 Models)
Bracket, Cover, Fast Open [T7 Ec-H20] (Standard & ec-H20 Models)

10000000-10236151)
10236152 )
10000000-10226853)
10226854-10382115)
10382116 )
10000000-10400496)

Serial number (10400497-10611439)
Serial number (10611440- )
9] Serial number (10400497- )
Serial number (10000000-10961658)

355003

[»)
“NBENABRAR N F

2-20

SpeedScrub Rider 9014887 (12-2019)



STANDARD PARTS

SpeedScrub Rider 9014887 (03-2014) 2-21



STANDARD PARTS

Fig. 10 - Steering Group

2-22 SpeedScrub Rider 9014887 (09-2006)



STANDARD PARTS

355004

Fig. 10 - Steering Group

Ref. Part No. Description Qty.
1 1072829 Support WiIdt, Steering 1
2 04417 Screw, Hex, M10 X 1.5 X 60, Ss 4
3 01686 Washer, Flat, 0.44b 1.00 .08, Ss 4
4 69234 Clamp, Cable, Stl, 1.00d X 0.62w, 1h 3
5 39349 Washer, Flat, 0.31 Sae 3
6 08709 Nut, Hex, Lock, M8 X 1.25, NI 3
7 1040295 Joint, U, 0.75id 1
8 46820 Screw, Set, .31-18 X 0.38, NI 4
9 00912 Key, Sqg, 0.19 X 0.19, 1.00I 1

10 223065 Bearing, FIng, 2-Hole, 0.75b [NyI] 1
11 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
12 1013164 Shaft, Steering, Wheel 1
13 1012002 Wheel, Steering, 300mm 1
14 1019706 Cap, Steering Wheel 1
15 1014328 Key, Sq, 05mm X 05mm, 25| 1
16 64154 Washer, Flat, 0.53b 1.12d .11, Stl, PI 1
17 08711 Nut, Hex, Lock, M12 X 1.75,NI 1
18 1012437 Bellows, Shaft, Steering 1
19 41142 Washer, Lock, Int-ext, 0.38 1

SpeedScrub Rider 9014887 (03-2014) 2-23



STANDARD PARTS

Fig. 11 - Instrument Panel Group

2-24 SpeedScrub Rider 9014887 (03-2015)



STANDARD PARTS

| ZERUN RN

10
11
12
12
13
14
15

s
©OOWOONOUONWND—= =B

Part No.
1076470
1076471
1012197
1011952
1052607
1046313
9004968
1014080
72969
1011402
1017696
9004968
361144
1072040
1011735
1017924
9006220
1072628
1041822
1014832

=S

HENN

Fig. 11 - Instrument Panel Group

Description

Panel, Instmt, Lh, Afmkt [T7]

Panel, Instmt, Lh, Afmkt [Ec-h20T7]
Cover, Panl, Instmt

Block, Pivot, Cover

Gasket, Panl, Instmt, Lh, .13, Foam, Adh
Panel, Instmt, Rh

Switch Kit, Key, [T7/Ssr/R14/Strv Rdr]
Gasket, Panl, Instmt, Rh

Rivet, Plstc, .181d X 0.720

Switch, Key

Key Set, Repimt [F/ Keyswitch 1011402]
Switch Kit, Key, [T7/Ssr/R14/Strv Rdr]
Key, Ignition

Switch, Rocker, Spst, Paddle

Switch, Safety, Shutoff

Column, Steering, W/Label [Nobles]
Column, Steering, W/ Label [Ssr Ech20]
Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Light, Led, .312d, 2 Volt [Tri-Color] (ec-H20 Model)
Switch, Horn

Serial number (10000000-10403818)
Serial number (10403819- )

355005

—_ e DN —_ e ) = = =
o <

SpeedScrub Rider 9014887 (08-2018)

2-25




STANDARD PARTS

Fig. 12 - Front Drive Wheel Group (S/N 10518139- )

2-26 SpeedScrub Rider 9014887 (08-2018)



STANDARD PARTS

355169
Fig. 12 - Front Drive Wheel Group (S/N 10518139- )
Ref. Part No. Description Qty.
1 1019724 Steer—Control Assy, Wheel Drive (See Breakdown) 1
2 1019224 Strap, Nyl 1
3 09010 Screw, Hex, M8 X 1.25 X 25, Ss (Disk Brush) 4
3 09026 Screw, Hex, M8 X 1.25 X 40, Ss (Cylindrical Brush) 4
4 01685 Washer, Flat, 0.31 Ss 4
5 00912 Key, Sq, 0.19 X 0.19, 1.00l 1
6 1065808 Harness, Motor, Brake [T7/Ssr] 1
7 1028873 Plate, Spacer, Drive (Cylindrical Brush) 2
8 140300 Clamp, Cable, Stl, 0.50d [Insulated] 2
9 361339 Screw, Hex, M6 X 1.0 X 16, Fmg 2
10 19066 Washer, Flat, #10 2
11 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
v 12 9008999 Gearbox Kit, Wheel, 250mm, W/ Connector 1
(Note: Does NOT Include Motor Brake Harness) (See Breakdown)
A 13 1047186 Connector, Fem, 3 Recept [Mp630] 1
14 130161 Plug, Hole, Rnd, 0.88d, Blk 1
15 1064972 Bracket, Cord 2
16 02938 Washer, Lock, Int, 08, Ss 2
17 33931 Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
Serial number (10518139- )
SpeedScrub Rider 9014887 (08-2018) 2-27




STANDARD PARTS

Fig. 13 - Front Drive Wheel Group (S/N 10000000-10518138)

SpeedScrub Rider 9014887 (08-2018)

2-28



STANDARD PARTS

355006

Fig. 13 - Front Drive Wheel Group (S/N 10000000-10518138)

Ref. Part No. Description Qty.
1 1019724 Steer—Control Assy, Wheel Drive (See Breakdown) 1
2 1019224 Strap, Nyl 1
3 09010 Screw, Hex, M8 X 1.25 X 25, Ss (Disk Brush) 4
3 09026 Screw, Hex, M8 X 1.25 X 40, Ss (Cylindrical Brush) 4
4 01685 Washer, Flat, 0.31 Ss 4
5 00912 Key, Sqg, 0.19 X 0.19, 1.00I 1
v 6 391914 Harness, Motor, #10-2, 48.0 L, [T7] (Replaced By 9008400) 1
A 7 1047186 Connector, Fem, 3 Recept [Mp630] 1
8 40678-1 Clamp, Cable, Stl, 0.88d X 0.62w, 1h 2
9 361339 Screw, Hex, M6 X 1.0 X 16, Fmg 2
10 19066 Washer, Flat, #10 2
11 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
v 12 9001642 Gearbox Kit, Wheel, 250Mm W/Connector (See Breakdown) 1
(Replaced By 9009000 - Includes Motor Brake Harness)
A 13 9008400 Brake, Jumper Kit [T7] 1
14 1028873 Plate, Spacer, Drive (Cylindrical Brush) 2

15 1015761 Sleeve, Afmkt, Nyl, #13, 3ft

—

Serial number (10000000-10518138)

SpeedScrub Rider 9014887 (08-2018) 2-29



STANDARD PARTS

Fig. 14 - Brake Pedal and Accelerator Pedal Group (S/N 10644406- )

2-30 SpeedScrub Rider 9014887 (03-2014)



STANDARD PARTS

Fig. 14 - Brake Pedal and Accelerator Pedal Group (S/N 10644406- )
Ref. Part No. Description Qty.

v 1 1072477 Pedal Assy, Accelerator, Brake 1
A 2 1058687 Vr, Sensor, Position [Hall] 1
A 3 1031716 Spring, Extn, 0.500d 0.07wir 03.0I 1
A 4 1061049 Vr, Spring, Extn, 0.350d 0.05wir 02.8I 2
A 5 1072478 Vr, Pedal, Foot, W/ Tread 2

6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2

7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2

8 41141 Washer, Lock, Int-Ext, 0.31 1
Serial number (10644406- )

SpeedScrub Rider 9014887 (03-2014) 2-31



STANDARD PARTS

Fig. 15 - Brake Pedal and Accelerator Pedal Group (S/N 10508137-10644405)

2-32 SpeedScrub Rider 9014887 (03-2014)



STANDARD PARTS

356189
Fig. 15 - Brake Pedal and Accelerator Pedal Group (S/N 10508137-10644405)
Ref. Part No. Description Qty.
v 1 1051837 Pedal Assy, Accelerator, Brake (Replaced By 1072477 Pedal Assy Kit) 1
A 2 1014548 Vr, Pedal, Brake, W/ Tread (Replaced By 1072477 Pedal Assy Kit) 1
A 3 1051836 Vr, Pedal, Propel, W/ Tread (Replaced By 1072477 Pedal Assy Kit) 1
A 4 1061049 Vr, Spring, Extn, 0.350d 0.05wir 02.8I 2
A 5 1031716 Spring, Extn, 0.500d 0.07wir 03.0I 1
A 6 1064665 Vr, Spring, Tors, 0.55id .05wir 04.0coil 1
A 7 1058687 Vr, Sensor, Position [Hall] 1
8 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
9 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
10 41141 Washer, Lock, Int-Ext, 0.31 1

Serial number (10508137-10644405)

SpeedScrub Rider 9014887 (03-2014) 2-33



STANDARD PARTS

2-34 SpeedScrub Rider 9014887 (03-2011)



STANDARD PARTS

355007

Fig. 16 - Brake Pedal and Accelerator Pedal Group (S/N 10000000-10508136)

Ref. Part No. Description Qty.
v 1 1037142 Pedal Assy, Accelerator, Brake [T7, Ssr] 1
A 2 1011562 Sensor, Position [Hall] 1
A 3 1014548 Pedal, Rest, Foot 2
A 4 1037141 Spring Kit, Ext. 1pc = 2 Springs 1
A 5 1031716 Spring, Extn, 0.500d 0.07wir 03.0I 1
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
8 41141 Washer, Lock, Int-Ext, 0.31 1
9 1037142 Pedal Assy, Accelerator, Brake [T7, Ssr] 1

Serial number (10000000-10327781)
Serial number (10327782-10508136)

SpeedScrub Rider 9014887 (03-2011) 2-35



STANDARD PARTS

Fig. 17 - Disk Scrub Head Lift Group

2-36 SpeedScrub Rider 9014887 (03-2011)



STANDARD PARTS

Part No.
1056622
1009356
86866
1013278
1010401
02942
1014076
363087
09770
01686
09028
1015413
1013281
09746
08714
1013356
57048
222027
222210

©CoNoOOaM®WND =B

G G G G G S
©OCoOoO~NOCOPWN—=O

Fig. 17 - Disk Scrub Head Lift Group

Description

Actuator, 24vdc, 04.5strk, 0600Ib
Pin, Clevis , 10mm X 40l

Pin, Hair Cotter, 0.38 D .072 Wir
Plate, Arm, Cntr, Lift, Scb Head

Pin, Clevis, 16d X 150l

Pin, Hair Cotter, 0.62 D .120 Wir
Bracket, Lift

Bushing, Fing, 0.44b 1.25d 0.25I
Screw, Hex, M10 X 1.5 X 25, Ss, NI
Washer, Flat, 0.44b 1.00 .08, Ss
Screw, Hex, M10 X 1.5 X 25, Ss
Spring, Lift, Head, Scb

Sleeve, P/M, 18.5d 10.5b 34l 430 Ss
Screw, Hex, M10 X 1.5 X 90, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Pin, Clevis, 12mm D X 90mm L
Washer, Flat, 0.53b 2.13d .11, Stl, PI
Arm, Lift, Head

Pin, Clevis, 0.62 D X 2.12I

355008

Q
AONA L AN ANONON 2O = = F

SpeedScrub Rider 9014887 (11-2009)

2-37




STANDARD PARTS

Fig. 18 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)

(S/N 10827968-11006137)

(S/N 10409228-10827967)

-10624412)

(S/N 10000000

Replaced By 1071636

DEC2020)

(S/N 10000000-

Replaced By 1253195

SpeedScrub Rider 9014887 (01-2022)

2-38



STANDARD PARTS

355009
Fig. 18 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)

Ref. Part No. Description Qty.
1 1013560 Head, Scb, 650mm 1
2 1253195 [6] Motor, Ele, 24vdc 0285rpm 2
v 2 1210864 Motor, Ele, 24vdc 0260rpm (Replaced By 1253195) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
A 3 1212130 Shaft, Drive, Brush 1
A 4 1212132 Cap, Motor 1
A 5 363503 Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1212131 Key, Sq, 06mm X 06mm, 60mml 1
A 7 09740 Screw, Hex, M8 X 1.25 X 20, Ss 1
A 8 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 1
v 2 1048884 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1253195) 2
A 1048888 Vr, Brush Kit, Motor, 1048884 1
v 2 1000083 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1253195) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
A 3 1008758 Shaft, Drive, Brush 2
A 4 1017553 Cap, Motor 2
A 5 363503 Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1014303 Key, Sq, 06mm X 06mm, 60mm L 2
9 1014228 Manifold, Soltn, 650mm 1
10 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1214973 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
12 377367 Hub, Drive, Brush, Disk, 0.75b 6t (Replaced By 1071636) 2
12 1071636 Hub, Drive, Brush, Disk, 0.75b [6t] 2
13 00928 Key, Sq, 0.25 X 0.25, 1.00I 2
14 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 01684 Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2
16 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 2
17 1013531 Skirt, Spray, 650mm 1
18 1013532 Retainer, Skirt, 650mm 1
19 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 6
20 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
21 1052198 Bracket, Wheel, Guiide 650mm 1
22 1010560 Wheel, Bumper, 80d X 25w, Non-Marking 1
23 222460 Sleeve, P/, 0.49D 0.318B 0.50L 430Ss 1
24 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
25 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl (ec-H20 Model) 1
26 140011 Washer, Flat, 0.21b 0.45d .03, Ss (ec-H20 Model) 1
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI (ec-H20 Model) 1
28 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss (ec-H20 Model) 1
29 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
30 NLA Bracket, Support, Hose [T7] (ec-H20 Model) (No Longer Available) 2
31 1013821 Plate, Sppt 2

Serial number (10000000-10409227)
Serial number (10409228-10827967)
Serial number (10000000-10624412)

Serial number (10624413- )
Serial number (10827968- 11006137)
[6] Serial number (11006138- )

SpeedScrub Rider 9014887 (01-2022) 2-39



STANDARD PARTS

Fig. 19 - Disk Scrub Head Drive Motor Group, 800 mm (32 in)

(S/N 10827968-11006137)

(S/N 10409228-10827967)

Replaced By 1071636

Replaced By 1253195

2-40 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

355010
Fig. 19 - Disk Scrub Head Drive Motor Group, 800 mm (32 in)

Ref. Part No. Description Qty.
1 1012630 Head, Scb, 800mm 1
2 1253195 [6] Motor, Ele, 24vdc 0285rpm 2
v 2 1210864 Motor, Ele, 24vdc 0260rpm (Replaced By 1253195) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
A 3 1212130 Shaft, Drive, Brush 1
A 4 1212132 Cap, Motor 1
A 5 363503 Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1212131 Key, Sq, 06mm X 06mm, 60mml 1
A 7 09740 Screw, Hex, M8 X 1.25 X 20, Ss 1
A 8 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 1
v 2 1048884 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1253195) 2
A 1048888 Vr, Brush Kit, Motor, 1048884 1
v 2 1000083 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1253195) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
A 3 1008758 Shaft, Drive, Brush 2
A 4 1017553 Cap, Motor 2
A 5 363503 Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1014303 Key, Sq, 06mm X 06mm, 60mm L 2
9 1014776 Manifold, Soltn, 800mm 1
10 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1214973 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
12 377367 Hub, Drive, Brush, Disk, 0.75b 6t (Replaced By 1071636) 2
12 1071636 Hub, Drive, Brush, Disk, 0.75b [6t] 2
13 00928 Key, Sq, 0.25 X 0.25, 1.00I 2
14 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 01684 Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2
16 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 2
17 1011376 Skirt, Spray, 800mm 1
18 1012359 Retainer, Skirt, 800mm 1
19 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 6
20 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
21 1052393 Bracket, Wheel, Guide 1
22 1010560 Wheel, Bumper, 80d X 25w, Non-Marking 1
23 222460 Sleeve, P/, 0.49D 0.318B 0.50L 430Ss 1
24 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
25 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl (ec-H20 Model) 1
26 140011 Washer, Flat, 0.21b 0.45d .03, Ss (ec-H20 Model) 1
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, Pl (ec-H20 Model) 1
28 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss (ec-H20 Model) 1
29 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
30 NLA Bracket, Support, Hose [T7] (ec-H20 Model) (No Longer Available) 2
31 1013821 Plate, Sppt 2

Serial number (10000000-10409227)
Serial number (10409228-10827967)
Serial number (10000000-10624412)

Serial number (10624413- )
Serial number (10827968- 11006137)
[6] Serial number (11006138- )

SpeedScrub Rider 9014887 (01-2022) 2-41



STANDARD PARTS

Fig. 20 - Disk Scrub Head Side Squeegee Group, Right

SpeedScrub Rider 9014887 (11-2004)

2-42



STANDARD PARTS

355011
Fig. 20 - Disk Scrub Head Side Squeegee Group, Right

Ref. Part No. Description Qty.
1 1017910 Support WIdt, Sqge, Rh 1
2 1017832 Retainer, Sqge, Rh 1
3 1015989 Pin, Hitch, .312d X 1.62l 2
4 1017495 Sleeve, P/M, 0.496d 0.318b 1.375 Ss 1
5 1074201 Block, Guard, Yellow 1
6 222504 Screw, Hex, M8 X 1.25 X 55, Ss 1
7 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 86859 Squeegee Assy, Side [Linatex] (Standard) 1
8 1058731 Squeegee Assy, Side, Disc, Ure (Optional) 1
8 1058729 Squeegee Assy, Side, Disc, Gum (Optional) 1
9 1010876 Link, Sqge 1

10 1017785 Link, Sqge 1
11 1011344 Spring, Tors 1
12 1011334 Spring, Tors 1
13 1011317 Retainer, Spring 2
14 1011717 Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss 4
15 1011719 Washer, Flat, 0.33b 1.38d .075, Ss 8
16 49694 Screw, Hex, M8 X 1.25 X 50, Ss 2
17 222505 Screw, Hex, M8 X 1.25 X 45, Ss 2
18 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

SpeedScrub Rider 9014887 (03-2019) 2-43



STANDARD PARTS

Fig. 21 - Disk Scrub Head Side Squeegee Group, Left

SpeedScrub Rider 9014887 (04-2023)

2-44



STANDARD PARTS

Part No.
1017534
1017653
1015989
1017495
1074201
222504
08713
86859
1058731
1058729
1010876
1017785
1011344
1011334
1011317
1011717
1011719
49694
222505
08713

©COooO~NOUAWND=

G G QI G G Gy
ONOOOP~WN—=O

355012

Fig. 21 - Disk Scrub Head Side Squeegee Group, Left

Description

Support WIdt, Sqge, Lh

Retainer, Sqge, Lh

Pin, Hitch, .312d X 1.62

Sleeve, P/M, 0.496d 0.318b 1.375 Ss
Block, Guard, Yellow

Screw, Hex, M8 X 1.25 X 55, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Squeegee Assy, Side [Linatex] (Standard)
Squeegee Assy, Side, Disc, Ure (Optional)
Squeegee Assy, Side, Disc, Gum (Optional)
Link, Sqge

Link, Sqge

Spring, Tors

Spring, Tors

Retainer, Spring

Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss
Washer, Flat, 0.33b 1.38d .075, Ss
Screw, Hex, M8 X 1.25 X 50, Ss

Screw, Hex, M8 X 1.25 X 45, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

[\)[\)[\)@_’;N_L_L_L_L_L_L_L_L_L_L_LN_L_L'S

SpeedScrub Rider 9014887 (03-2019)

2-45




STANDARD PARTS

Fig. 22 - Cylindrical Scrub Head Lift Group

2-46 SpeedScrub Rider 9014887 (03-2011)



STANDARD PARTS

Fig. 22 - Cylindrical Scrub Head Lift Group

355013

Ref. Part No. Description Qty.
1 1056622 Actuator, 24vdc, 04.5strk, 0600Ib 1
2 1009356 Pin, Clevis , 10mm X 40l 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 1
4 1013278 Plate, Arm, Cntr, Lift, Scb Head 2
5 1010401 Pin, Clevis, 16d X 150l 1
6 02942 Pin, Hair Cotter, 0.62 D .120 Wir 4
7 222210 Pin, Clevis, 0.62 D X 2.12| 2
8 222027 Arm, Lift, Head 2
9 01686 Washer, Flat, 0.44b 1.00 .08, Ss 2
10 1015413 Spring, Lift, Head, Scb 1
11 1013281 Sleeve, P/M, 18.5d 10.5b 341 430 Ss 2
12 09746 Screw, Hex, M10 X 1.5 X 90, Ss 1
13 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
14 1013356 Pin, Clevis, 12mm D X 90mm L 1
15 57048 Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
SpeedScrub Rider 9014887 (11-2009) 2-47




STANDARD PARTS

Fig. 23 - Cylindrical Scrub Head Group, 700mm (28 in)

2-48 SpeedScrub Rider 9014887 (03-2015)



STANDARD PARTS

355014_1
Fig. 23 - Cylindrical Scrub Head Group, 700mm (28 in)

Ref. Part No. Description Qty.
1 1029131 Housing, Machining, Head, 70 Cm Cyl 1
2 1031416 Mount, Link, Mach 2
3 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
4 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1029531 Channel, Lift 1
6 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
7 1029538 Bracket, Lift, Upper 1
8 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
9 01686 Washer, Flat, 0.44b 1.00d .08, Ss 4

10 578717 Screw, Hex, M8 X 1.25 X 50, Ss, FI 1
11 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
12 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
13 1029215 Tube Assy, Bar, Spray [70cm] 1
14 1025580 Fitting, Pipe, Cap, P06, Nyl 2
15 33584 Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
16 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 4
17 01684 Washer, Flat, 0.25, Ss 8
18 41440 Fitting, Plstc, Str, Bm10/Pm08 1
19 9005805 Hopper, Debris, 70cm, Black, Afmkt 1
20 1029274 Skirt, Tray, Debris [70cm] 1
21 1029272 Bracket, Lip, Debris, 70cm 1
22 07785 Nut, Hex, Std, M6 X 1.00, A2, Ss 4
23 1031132 Hose, Molded 1
24 1031037 Bracket, Mtg, Valve 1
25 09738 Screw, Hex, M5 X 0.8 X 12, Ss 2
26 09739 Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
27 1214973 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
28 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
29 222210 Pin, Clevis, 0.62d X 2.12I 2
30 02942 Pin, Cotter, Hair, 0.62d .120 Wir 2
31 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2

SpeedScrub Rider 9014887 (10-2015) 2-49



STANDARD PARTS

Fig. 24 - Cylindrical Scrub Head Group, 800mm (32 in)

SpeedScrub Rider 9014887 (03-2015)

2-50



STANDARD PARTS

355015_1
Fig. 24 - Cylindrical Scrub Head Group, 800mm (32 in)

Ref. Part No. Description Qty.
1 1030273 80cm Scrubhead, Machining, T7/Cyl 1
2 1031416 Mount, Link, Mach 2
3 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
4 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1029531 Channel, Lift 1
6 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
7 1029538 Bracket, Lift, Upper 1
8 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
9 01686 Washer, Flat, 0.44b 1.00d .08, Ss 4

10 578717 Screw, Hex, M8 X 1.25 X 50, Ss, Fl 1
11 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
12 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
13 1031029 Tube Assy, Bar, Spray [80cm] 1
14 1025580 Fitting, Pipe, Cap, P06, Nyl 2
15 33584 Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
16 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 5
17 01684 Washer, Flat, 0.25, Ss 10
18 41440 Fitting, Plstc, Str, Bm10/Pm08 1
19 9005806 Hopper, Debris, 80cm, Black, Afmkt 1
20 1025273 Skirt, Tray, Debris [80cm] 1
21 1025150 Lip, Tray, Debris, Scb Head, 80cm 1
22 07785 Nut, Hex, Std, M6 X 1.00, A2, Ss 5
23 1031132 Hose, Molded 1
24 1031037 Bracket, Mtg, Valve 1
25 09738 Screw, Hex, M5 X 0.8 X 12, Ss 2
26 09739 Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
27 1214973 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
28 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
29 222210 Pin, Clevis, 0.62d X 2.12] 2
30 02942 Pin, Cotter, Hair, 0.62d .120 Wir 2
31 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2

SpeedScrub Rider 9014887 (10-2015) 2-51



STANDARD PARTS

Fig. 25 - Cylindrical Scrub Head Drive Group, Right Side

Before Serial #10346425

SpeedScrub Rider 9014887 (03-2015)

2-52



STANDARD PARTS

Fig. 25 - Cylindrical Scrub Head Drive Group, Right Side

38 1024636 Sprocket, 48t, 5p
39 375195 Sprocket, Timing, 22tooth, 0.50b, [Gt/2]
40 377500 Belt, Synchronous, 05mm 500I[05p,Plychn]

Ref. Part No. Description Qty.
v 1 1042228 Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 1
A 1049739 Brush Kit, Carbon, Motor, Replmt [4pcs] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1
v 1 1050372 Motor Kit, Cylrcl, Repimt, F/604980 [T7] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1
3 1050099 Harness, Adapter, Motor [T7] 1
4 1034845 Strip, Pye, Hi-dns, 0.25 01.75w 05.6l 1
5 608964 Boot, 90deg .27id 0.64id 1.79I, Blk 2
6 1032496 Harness, Adapter, Motor, Cylrcl 1
7 43952 Washer, Lock, Int, 0.31, Ss 2
8 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
9 1044386 Bracket, Mtg, Motor 1
10 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 01685 Washer, Flat, 0.31, Ss 2
12 1025026 Screw, Hex, M8 X 1.25 X 180, Ss 1
13 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
14 578717 Screw, Hex, M8 X 1.25 X 50, Ss 1
15 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
16 1033528 Sheave, 06grv, 1.33pd 0.50b, Alm [P]] 1
17 222818 Screw, Set, #08-32 X 0.25, NI 2
18 1035888 Belt, Drive, 6grv, 508 L X 14 W, [6p]] 1
19 1021036 Bracket, Motor [Machined] 1
20 41360 Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
21 1002077 Tube, 0.81d 0.59b 00.5I 1
22 1021050 Shaft, Drive 1
23 378805 Plug, Drive, Brush, Mach 1
24 00911 Key, Sq, 0.19 X 0.19, 0.75I 1
25 79246 Screw, FIt, M8 X 1.25 X 20, Ss 18-8 2
26 1035173 Sheave, 06grv, 2.96pd 0.59b, Alm [Pj] 1
27 00961 Key, Sq, 0.19 X 0.19, 0.50I 1
28 1022401 Gasket, Cover, Belt 1
29 1022807 Cover, Belt 1
v 1057922 Door Assy, Cyl Head [7100] 1
A 30 390996 Screw, FIt, M10 X 1.5 X 20, 10.9, NI 1
A 31 1044145 Door, Brush 1
AV 222752 Plug Assy, Idler, Brush 1
AA 32 222184 Pin, Roll, .094 D X 0.25I, .094/.097 1
AA 33 222177 Shaft, Idler Plug 1
AA 34 1057629 Plug, Idler, Brush [Sgl Brg] 1
AA 35 01516 Ring, Retaining, Ext, 0.59d, Basic 1
36 1029358 Deflector, Water, Cyl Head 2
37 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
1
1
1

Serial number (10000000-10346424)

(
Serial number (10346425- )
Serial number (10000000-10415583)
Serial number (10415584~ )

SpeedScrub Rider 9014887 (03-2015) 2-53



STANDARD PARTS

Fig. 26 - Cylindrical Scrub Head Drive Group, Left Side

2-54 SpeedScrub Rider 9014887 (03-2015)



STANDARD PARTS

Fig. 26 - Cylindrical Scrub Head Drive Group, Left Side

38 1024636 Sprocket, 48t, 5p
39 375195 Sprocket, Timing, 22tooth, 0.50b, [Gt/2]
40 377500 Belt, Synchronous, 05mm 500I[05p,Plychn]

Ref. Part No. Description Qty.
v 1 1042228 Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 1
A 1049739 Brush Kit, Carbon, Motor, Replmt [4pcs] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1
v 1 1050372 Motor Kit, Cylrcl, Repimt, F/604980 [T7] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1
3 1052892 Harness, Adapter, Motor [T7] 1
4 1044386 Bracket, Mtg, Motor 1
5 608964 Boot, 90deg .27id 0.64id 1.79I, Blk 1
6 608963 Boot, 90deg .27id 0.64id 1.79I, Red 1
7 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
8 43952 Washer, Lock, Int, 0.31, Ss 2
9 1032496 Harness, Adapter, Motor, Cylrcl 1
10 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 01685 Washer, Flat, 0.31, Ss 2
12 1025026 Screw, Hex, M8 X 1.25 X 180, Ss 1
13 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
14 578717 Screw, Hex, M8 X 1.25 X 50, Ss 1
15 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
16 1033528 Sheave, 06grv, 1.33pd 0.50b, Alm [Pj] 1
17 222818 Screw, Set, #08-32 X 0.25, NI 2
18 1035888 Belt, Drive, 6grv, 508 L X 14 W, [6p]] 1
19 1021036 Bracket, Motor [Machined] 1
20 41360 Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
21 1002077 Tube, 0.81d 0.59b 00.5I 1
22 1021050 Shaft, Drive 1
23 378805 Plug, Drive, Brush, Mach 1
24 00911 Key, Sq, 0.19 X 0.19, 0.75I 1
25 79246 Screw, FIt, M8 X 1.25 X 20, Ss 18-8 2
26 1035173 Sheave, 06grv, 2.96pd 0.59b, Alm [Pj] 1
27 00961 Key, Sq, 0.19 X 0.19, 0.50I 1
28 1022401 Gasket, Cover, Belt 1
29 1022807 Cover, Belt 1
v 1057922 Door Assy, Cyl Head [7100] 1
30 390996 Screw, FIt, M10 X 1.5 X 20, 10.9, NI 1
31 1044145 Door, Brush 1
AV 222752 Plug Assy, Idler, Brush 1
32 222184 Pin, Roll, .094 D X 0.25I, .094/.097 1
33 222177 Shatft, Idler Plug 1
34 1057629 Plug, Idler, Brush [Sgl Brg] 1
35 01516 Ring, Retaining, Ext, 0.59d, Basic 1
36 1034845 Strip, Pye, Hi-dns, 0.25 01.75w 05.6l 1
37 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
1
1
1

Serial number (10000000-10346424)

(
Serial number (10346425- )
Serial number (10000000-10415583)
Serial number (10415584~ )

SpeedScrub Rider 9014887 (03-2015) 2-55



STANDARD PARTS

Fig. 27 - Cylindrical Scrub Head Squeegee Group

SpeedScrub Rider 9014887 (03-2011)

2-56



STANDARD PARTS

355018
Fig. 27 - Cylindrical Scrub Head Squeegee Group

Ref. Part No. Description Qty.
1 391328 Frame WIidt, Sqge, Side, Lh 1
2 391334 Squeegee Assy, Side [Linatex] (Standard) 2
2 1058728 Squeegee Assy, Cylrcl, Ure [T7/Ssr] (Optional) 2
2 1058715 Squeegee Assy, Cylrcl, Gum [T7/Ssr] (Optional) 2
3 86759 Retainer, Sqge 2
4 69582 Pin, Clevis, 0.31d X 1.00I 2
5 44906 Pin, Cotter, Hair, 0.69d .092 Wir 2
6 86865 Guide, Sqge, Side 2
7 1029380 Angle WiIdt, Stop, Lh 1
8 1029368 Angle WIdt, Stop, Rh 1
9 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

10 44906 Pin, Cotter, Hair, 0.69d .092 Wir 2
11 1030365 Arm, Mtg, Link, Lh Sqge, Cylrcl Head 1
12 69582 Pin, Clevis, 0.31d X 1.00I 2
13 15047 Spring, Extn, 0.620d X 0.08wir, 3.0l 2
14 39019 Pin, Clevis, 0.37d X 0.75I 2
15 25709 Bellcrank, Lift, Sqge 2
16 380587 Screw, FIt, M10 X 1.5 X 20, Ss, 18-8 2
17 64425 Washer, Thrust, 0.61b 1.25d .06, Fgl 4
18 71607 Bushing, Sleeve, 0.63b 0.72d 0.38I 2
19 391345 Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
20 391346 Nut, T, M8 X 1.25 X 0.500d X 0.5l 2
21 79246 Screw, FIt, M8 X 1.25 X 20, Ss 18-8 2
22 86860 Bearing, Thrust, 0.50b 0.87d 0.06w 4
23 64173 Bushing, Sleeve, 0.50b 0.59d 0.38l, Stl 2
24 45280 Screw, Hex, .50-13 X 5.50, G5 2
25 33925 Washer, Flat, M12, Ss 6
26 1031077 Bushing, Sleeve, 0.51b 0.75d 0.16l 2
27 02931 Nut, Hex, Lock, .50-13, NI, Ss 2
28 391327 Frame WIdt, Sqge, Side, Rh 1
29 1030026 Arm, Mtg, Link, Rh Sqge, Cylrcl Head 1

SpeedScrub Rider 9014887 (10-2015) 2-57



STANDARD PARTS

Fig. 28 - Recovery Tank Group

NG s
@Eﬂf @m

W N
0 \

))) &
\ )

SpeedScrub Rider 9014887 (03-2015)

2-58



STANDARD PARTS

355019

Fig. 28 - Recovery Tank Group

Ref. Part No. Description Qty.
1 1018036 Tank, Recvy, W/Label [Ssr] 1
1 1018037 Tank, Recvy. W/Label [Ssr FaST] 1
1 9006190 Tank, Recvy, Spruce, Replmt [Ssr Ec-H20] 1
2 9002007 Cover, Tank, Recvy, Afmkt, Spruce[Ssr] 1
3 222529 Hinge, Leaf 2
4 222463 Screw, Flt, M8 X 1.25 X 20, Blk 2
5 1012055 Hinge Widt, Cover 2
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 8
8 1018304 Hinge, 10mm Pin, Crs, Blk [T7] 2
9 393135 Screw, Btn, M8 X 1.25 X 20, Blk 4

10 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 4
11 1016430 Screw, Btn, M8 X 1.25 X 25,10.9, Blk 4
12 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
13 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
14 1016855 Plate WIdt, Seal, Tank 1
15 1020301 Seal, Afmkt, Bulb, Clsd Cell, Adh, 08ft 1
16 1016871 Spacer, Seal, Tank 2
17 397255 Spring, Cmpr, 0.850d .08wir 2.0l 2
18 605385 Washer, Flat, 0.69b 1.50d .05, Ss 4
19 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
20 77270 Screw, Hex, M8 X 1.25 X 60, Ss 2
21 1017705 Pad, Rbr 1

22 1011752 Hinge Widt, Tank 1

23 1011753 Hinge Widt, Tank 1

24 1017670 Angle, Sppt, Tank 1

25 1017607 Bracket WIdt, Tank, Sppt 1

26 1037821 Filter, Panl, Dust, 2.3 X 4.5 X 6.4 1

27 1016392 Gasket, Fltr, Tank 1

28 1014026 Hose, Vacuum, 1.50id X 057.1l, 2cuff,Blk 1

29 1001992 Clip, Hose, Gripper, 1.75id, Blk Ny 2

30 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4

31 385685 Sensor, Level, Liquid, 14vdc 01a .62-11 1

32 1014079 Clip, Grip, Hose, 1.50id, Dbl, Blk Pyp 1

33 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8

34 1017590 Plate, Hinge 2

35 1011536 Hinge, Tank 2

Serial number (10000000-10346363)
Serial number (10346364- )

SpeedScrub Rider 9014887 (03-2015) 2-59



STANDARD PARTS

Fig. 29 - Vacuum Fan Group

(S/N 10000000 — 11037131)

2-60 SpeedScrub Rider 9014887 (04-2023)



STANDARD PARTS

355020
Fig. 29 - Vacuum Fan Group

Ref. Part No. Description Qty.
1 1255137 6] Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (See Breakdown)
1 1039763 Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (See Breakdown) 1

(Replaced By 1255137)

1 1256475 6] Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (Australia) (See Breakdown) 1
1 1021064 Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (Australia) (See Breakdown) 1
(Replaced By 1256475)

2 1015506 Screw, Pan, M5 X 16, F/ Plstc 4
3 19066 Washer, Flat, #10 4
4 1011127 Plate, Mtg, Fan 1
5 1013611 Seal, Cover, Recvy 1
6 1014858 Gasket, Adapter 1
7 1014711 Adaptor, Hose 1
8 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
9 01684 Washer, Flat, 0.25 Ss 9
10 07790 Nut, Hex, FIng, M6 X 1.00 9
11 1011140 Seal, Fan 1
12 1011103 Bracket WIdt, Mtg, Fan 1
13 1011093 Isolator, Vib, .75d, M6 Stud Both Ends 3
v 9003365 Insulation Kit, Acstc, Vacfan 1
A 14 1028514 Insulation, Acstc, Vacfan 1
A 15 1028515 Insulation, Acstc, Hsng, Vacfan 1
16 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 41169 Nut, Hex, Lock, .25-20, NI, Ss 1
18 1011159 Hose, Vacuum, 1.5d X 8.3I, Clr, Blk Wire 1
19 79381 Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 2
20 80491 Sleeve, P/M, 0.375d 0.250b 0.161 430ss 1
21 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
22 1015803 Bracket, Mtg, Stop 1
23 1015808 Plate, Mtg, Tank 1
24 01684 Washer, Flat, 0.25, Ss 2
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
26 1026322 Bracket, Mtg, Stop 1
27 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
28 01684 Washer, Flat, 0.25, Ss 2
29 80491 Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 1
30 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
31 1026270 Bracket, Arm, Prop 1
32 1026986 Screw, Trs, .25-20 X 3.00, Phl, Ss 1
33 578579 Spacer, 0.25b 0.88d 0.50I 1
34 140154 Sleeve, P/M, 0.25b 0.38d 0.3I, PI 1
35 140053 Washer, Flat, 0.28b 0.88d .12, Ss 1
36 06946 Screw, Hex, M6 X 1.00 X 35, 8.8 1

Serial number
Serial number
Serial number
Serial number
Serial number
[6] Serial number

10000000-10261378)
10261379- )
10261379-10764500)
10764501 )
10000000-11037131)
11037132- )

A~ N~ /S~~~

SpeedScrub Rider 9014887 (04-2023) 2-61



STANDARD PARTS

Fig. 30 - Solution Tank Group, Disk Scrub Head

SpeedScrub Rider 9014887 (04-2023)

2-62



STANDARD PARTS

355021
Fig. 30 - Solution Tank Group, Disk Scrub Head

Ref. Part No. Description Qty.
1 1017913 Tank, Soltn, W/Label [Nobles] 1
2 1017374 Cover, Tank, Soltn, Pyp, BIk[Ssr] 1
3 1020535 Catch, Cover [Ssr] 2
4 1020534 Plate, Cover, Tab [Ssr] 2
5 1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
6 1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
7 1021677 Rivet, Blind, .156DX0.55X.38D, Ss 10
8 1014072 Bracket, Mtg, Tank 3
9 09740 Screw, Hex, M8 X 1.25 X 20, Ss 6

10 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 6
11 1011885 Cap, Tank 1
12 1011852 Arm, Tank, Retaining 1
13 222516 Sleeve, P/M, 0.496d 0.318b 0.311 430ss 5
14 223470 Screw, Btn, M8 X 1.25 X 25, Ss 3
15 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 2
16 398770 Strainer, Soltn, 80mesh Cyl 1.3d 3.5l 1
17 377349 Fitting, Plstc, Pf12/Pf12, Bh 1
18 73468 Fitting, Plstc, E90, Bm10/Pm12 1
19 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
20 67767 Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
21 1019879 Conduit, Nylon, .50d 3.0l 1
22 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
23 385685 Sensor, Level, Liquid, 14vdc 01a .62-11 1
24 1014825 Hose, Mold 1
25 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
26 49800 Latch, Draw, Soft, Rbr W/ Keeper 2
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4
28 1035394 Washer, Flat, 0.17b 0.38d .04, Ss 4
29 01685 Washer, Flat, 0.31 Ss 2
30 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
31 1011853 Arm, Tank, Retaining 1
32 1072628 Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
33 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4

SpeedScrub Rider 9014887 (01-2022) 2-63



STANDARD PARTS

m/NK/ -
)

0/,/
/ .

Q
V20D & NS

é j

A
N

\
4
)

Fig. 31 - Solution Tank Group, Cylindrical Scrub Head

SpeedScrub Rider 9014887 (03-2015)

2-64



STANDARD PARTS

Part No.
1034286
1017374
1020535
1020534
1020727
1020719
1021677
1014072
130773
1017218
1011885
1011852
222516
223470
1016435
398770
377349
73468
82829
67767
1019879
15675
385685
1035355
63810
49800
607006
1035394
01685
09740
1015026
41440
54333
08713
1011853
1072628
1020341

©CoNoOOaM®WND =B

WWWWWWWWMNDMNPDMNPDNMNDMNDMNDNODNON 2 == oo
NOOPRrWON—_LOOONOOODOOPPON—_LOCCOONOOODRWN—O

355021

Fig. 31 - Solution Tank Group, Cylindrical Scrub Head

Description

Tank, Soltn, W/Label [Nobles]

Cover, Tank, Soltn, Pyp, BIk[Ssr]
Catch, Cover [Ssr]

Plate, Cover, Tab [Ssr]

Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft
Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft
Rivet, Blind, .156DX0.55X.38D, Ss
Bracket, Mtg, Tank

Tie, Cable, Nyl, 11.0L, .14W, 3.0 Max. D
Washer, Flat, 0.321b 1.00d .12, Ss
Cap, Tank

Arm, Tank, Retaining

Sleeve, P/M, 0.496d 0.318b 0.311 430ss
Screw, Btn, M8 X 1.25 X 25, Ss
Washer, Flat, 0.52b 0.75d .06, Stl, Blk
Strainer, Soltn, 80mesh Cyl 1.3d 3.5l
Fitting, Plstc, Pf12/Pf12, Bh

Fitting, Plstc, E90, Bm10/Pm12

Clamp, Cable, Stl, 0.63d X 0.75w, 1hole
Clamp, Cable, Stl, 0.69d X 0.62w, 1h
Conduit, Nylon, .50d 3.0l

Screw, Hex, M8 X 1.25 X 16, Ss
Sensor, Level, Liquid, 14vdc 01a .62-11
Hose, Afmkt, Pvc, Clr, 0.62ld, 02Ft
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Latch, Draw, Soft, Rbr W/ Keeper
Screw, Trs, M4 X 0.70 X 12, Phl, PI
Washer, Flat, 0.17b 0.38d .04, Ss
Washer, Flat, 0.31 Ss

Screw, Hex, M8 X 1.25 X 20, Ss

Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr
Fitting, Plstc, Str, Bm10/PmO08

Clamp, Hose, Wormdrive, 0.31-0.88D, .31W
Nut, Hex, Lock, M8 X 1.25, NI, Ss

Arm, Tank, Retaining

Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Screw, Hex, M8 X 1.25 X 20, Ss, Sems

-|>I\J—s—s-b-b—smm.b.bm—sm—sm—s—sm—s—s—smwm—s—sm—s—sg—s—smm—s—s,g

SpeedScrub Rider 9014887 (01-2022)

2-65




STANDARD PARTS

Fig. 32 - Tanks Drain Group

2-66 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

Fig. 32 - Tanks Drain Group

355022

Ref. Part No. Description Qty.
v 1 1014274 Hose Assy, Drain, 27.8| (Recovery Tank) 1
AV 2 1008639 Cap, Drain Assembly 1
AA 3 1008637 O Ring, 1.48” 1d, 1.76” Od 1
4 14432 Clamp, Hose, Wormdrive, 1.81-2.75d, .56w 1
v 5 1014268 Hose Assy, Drain, 27.0l (Solution Tank) 1
AV 6 1008639 Cap, Drain Assembly 1
AA 7 1008637 O Ring, 1.48” 1d, 1.76” Od 1
8 79381 Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 1
9 222793 Clip, Hanger, Hose, .38d Hole, Ss 2
10 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
SpeedScrub Rider 9014887 (01-2022) 2-67




STANDARD PARTS

)

N\

W

Fig. 33 - Battery Group, 235Ah (S/N 10523206-

2)

SpeedScrub Rider 9014887 (03-201

2-68



STANDARD PARTS

355171
Fig. 33 - Battery Group, 235Ah (S/N 10523206- )
Ref. Part No. Description Qty.

1 222280 Battery, 06vdc, 235ah, Wet 4

2 1042532 Bracket, Battery [T7, 220ah Agm] 1

3 1025155 Tray, Battery, 605x370x25 1

4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2

5 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 4

6 222682 Strap 1

7 223356 Wire, 04ga 12.0l Blk .34ring /.34ring 3

8 611221 Boot, Terminal, Battery, 25.4Mm, Blk 8

9 630375 Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2

10 87435 Nut, Hex, Flexlock, .31-18 8

11 1010771 Angle, Sppt, Battery 1

12 397907 Wire Assy, Cable, 4ga, Red 1

v 13 397908 Wire Assy, Cable, 4ga, Red 1

A 1020446 Connector, Anderson, 1321 Series 1

A 1020447 Terminal, Contact, Anderson, 1319g4, 4ga 1

14 223364 Wire, 04ga 16.0l Blk .34ring /.34ring 1

15 1020105 Sleeve, Afmkt, Nyl, #13, 1ft 1

16 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 3

17 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2

18 1041030 Cap, Battery 8
Serial number (10523206- )

SpeedScrub Rider 9014887 (03-2012) 2-69



STANDARD PARTS

Fig. 34 - Battery Group, 235Ah (S/N 10000000-10523205)

2-70



STANDARD PARTS

355023 _1

Fig. 34 - Battery Group, 235Ah (S/N 10000000-10523205)

Ref. Part No. Description Qty.
1 222280 Battery, 06vdc, 235ah, Wet 4
2 1015039 Bracket, Battery (Replaced by 1042532) 1
3 1017062 Angle, Spacer, Battery (Replaced by 1042532) 2
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 4
5 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 6
6 222682 Strap 1
7 223356 Wire, 04ga 12.0l Blk .34ring /.34ring 3
8 611221 Boot, Terminal, Battery, 25.4Mm, Blk 8
9 83415 Spacer, Battery, 2 X 2 X 11, Foam 2
10 87435 Nut, Hex, Flexlock, .31-18 8
11 1010771 Angle, Sppt, Battery 1
12 397907 Wire Assy, Cable, 4ga, Red 1
v 13 397908 Wire Assy, Cable, 4ga, Red 1
A 1020446 Connector, Anderson, 1321 Series 1
A 1020447 Terminal, Contact, Anderson, 1319g4, 4ga 1
14 223364 Wire, 04ga 16.0l Blk .34ring /.34ring 1
15 1020105 Sleeve, Afmkt, Nyl, #13, 1ft 1
16 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 3
17 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
18 1041030 Cap, Battery 8
19 1025155 Tray, Battery, 605x370x25 1

Serial number (10000000-10523205)

SpeedScrub Rider 9014887 (03-2012) 2-71



STANDARD PARTS

Fig. 35 - Rear Squeegee Lift Group, Disk Scrub Head

2-72 SpeedScrub Rider 9014887 (03-2014)



STANDARD PARTS

Fig. 35 - Rear Squeegee Lift Group, Disk Scrub Head

355024

Ref. Part No. Description Qty.
1 1009268 Actuator, 12vdc, 40mm Strk [750n] 1
(Replaced by Kit 9010845 - Includes Actuator & Housing)
v 1 9010845 Actuator Kit, Replmt [T7/Ssr] 1
2 1012607 Housing, Spring, Sqge Actuator (Replaced By 1031028) 1
A 2 1031028 Housing, Sqge, Spring, Actuator 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 2
4 94877 Pin, Clevis, 10d X 50l 1
5 01686 Washer, Flat, 0.44b 1.00 .08, Ss 1
6 1009356 Pin, Clevis , 10mm X 40l 1
7 1016639 Spring, Extn, 0.750d X 0.11wir, 4.5l 2
8 96184 Pin, Clevis, 12d X 100I, PI 1
9 86866 Pin, Cotter, Hair, 0.38d .072 Wir 1
10 1031379 Arm WiIdt, Sqge, Rear 1
11 1013515 Bushing, Flex, Ure 2
12 1010401 Pin, Clevis, 16d X 150l 1
13 02942 Pin, Hair Cotter, 0.62 D .120 Wir 1
14 1073476 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
15 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
16 01686 Washer, Flat, 0.44b 1.00 .08, Ss 2
17 07787 Nut, Hex, Std, M10 X 1.5, Ss 2
18 32716 Nut, Hex, Jam, M10 X 1.5, Ss 2
19 1018725 Channel, Arm, Lower Sqge 1
20 12138 Screw, Hex, M12 X 1.75 X 120, 8.8 1
21 09741 Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
22 1020182 Spring, Cmpr, 20mm D X 44mm L 1
23 04417 Screw, Hex, M10 X 1.5 X 60, Ss 1
24 01686 Washer, Flat, 0.44b 1.00 .08, Ss 1
Serial number (10000000-10280388)
Serial number (10280389- )
Serial number (10000000-10627040)
Serial number (10627041- )
SpeedScrub Rider 9014887 (03-2015) 2-73




STANDARD PARTS

Fig. 36 - Rear Squeegee Lift Group, Cylindrical Scrub Head

2-74 SpeedScrub Rider 9014887 (03-2015)



STANDARD PARTS

355025

Fig. 36 - Rear Squeegee Lift Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 1028997 Support, Frame, Sqge 1
2 1028998 Support, Frame, Sqge 1
3 09291 Screw, Hex, M10 X 1.5 X 20, Ss 6
4 01686 Washer, Flat, 0.44b 1.00d .08, Ss 7
5 1029072 Bracket WIdt, Actuator 1
6 86866 Pin, Cotter, Hair, 0.38d .072 Wir 1
7 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
8 1009268 Actuator, 12vdc, 40mm Strk [750n] 1

(Replaced by Kit 9010845 - Includes Actuator & Housing)

v 8 9010845 Actuator Kit, Replmt [T7/Ssr] 1
A 9 1031028 Housing, Sqge, Spring, Actuator 1
10 1032539 Arm, Spring, Mtg 1
11 1016639 Spring, Extn, 0.750d 0.11wir 04.5I 2
12 1018483 Pin, Clevis, 12mmd X 100mml| 1
13 08182 Pin, Cotter, .125 X 1.00 1
14 1032452 Arm WiIdt, Sqge, Rear, Cylrcl 1
15 1013515 Bushing, Flex, Ure 2
16 1073476 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
17 07787 Nut, Hex, Std, M10 X 1.50, Ss 2
18 1018725 Channel, Arm, Lower Sqge 1
19 12138 Screw, Hex, M12 X 1.75 X 120, 8.8 1
20 09741 Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
21 1020182 Spring, Cmpr, 0.700d, 01.7I 1
22 04417 Screw, Hex, M10 X 1.5 X 60, Ss 1
23 1010401 Pin, Clevis, 16mmd X 150mml| 1
24 02942 Pin, Cotter, Hair, 0.62d .120 Wir 1
25 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
26 01686 Washer, Flat, 0.44b 1.00d .08, Ss 2
27 32716 Nut, Hex, Jam, M10 X 1.5, Ss 2
28 94877 Pin, Clevis, 10mmd X 050mml| 1
29 1032733 Pin, Clevis, 10mmd X 070mml, PI 1
30 1032732 Pin, Clevis, 12mmd X 070mml, PI 1
31 41619 Washer, Flat, 0.56b 1.38d .11, Ss 1
32 01686 Washer, Flat, 0.44b 1.00d .08, Ss 2
33 08182 Pin, Cotter, .125 X 1.00 2
34 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

Serial number (10000000-10627040)
Serial number (10627041- )

SpeedScrub Rider 9014887 (03-2015) 2-75



STANDARD PARTS

Fig. 37 - Rear Squeegee Group, 650 mm (26 in)

-
3/% - g

2-76 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

355026
Fig. 37 - Rear Squeegee Group, 650 mm (26 in)

Ref. Part No. Description Qty.
v 9000139 Squeegee Assy Kit, 650mm, Ci [T7/Ssr] 1
A 1 1001468 Frame, Sqge, 700mm 1
A 2 1012934 Plate Widt, Sqge, Retainer, 700mm 1
A 3 1074204 Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 4 390943 Blade, Sqge, Front, 35.00I [Linx, 700mm] 1
A 5 390942 Blade, Sqge, Rear, 37.50I Linatex[700mm] 1
AV 6 1245861 Strap Assy, Squge, 700mm [T7/T7amr], YI 1
AA 7 1012643 Strap WIdt, Sqge, Wedge, Ss [T3] 1
A 8 09011 Screw, Hex, M8 X 1.25 X 30, Ss 2
A 9 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
A 10 222460 Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 11 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
A 13 1010560 Wheel, Bmpr, 80d X 25w, Non-Marking 2
v 391384 Squeegee Kit, 700mm, Ure 1
A 14 391377 Blade, Sqge, Front, 35.001 Ure [700mm] 1
A 15 391378 Blade, Sqge, Rear, 37.501 Pyu [700mm] 1
v 391386 Squeegee Kit, 700mm, Gum 1
A 16 390943 Blade, Sqge, Front, 35.00I [Linx, 700mm] 1
A 17 390936 Blade, Sqge, Rear, 37.501 Gum [700mm] 1

SpeedScrub Rider 9014887 (03-2019) 2-77



STANDARD PARTS

Fig. 38 - Rear Squeegee Group, 800 mm (32 in)

2-78 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

355027
Fig. 38 - Rear Squeegee Group, 800 mm (32 in)

Ref. Part No. Description Qty.
v 9000145 Squeegee Assy Kit, 800mm, Ci [T7/Ssr] 1
A 1 1012964 Frame, Sqge, 800mm 1
A 2 1013395 Plate WIdt, Sqge, Retainer, 800mm 1
A 3 1074204 Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 4 390923 Blade, Sqge, Front, 41.50I [Linx, 800mm] 1
A 5 390922 Blade, Sqge, Rear, 44.00! Linatex[800mm] 1
AV 6 1033102 Strap Assy, Sqge, 800mm 1
AA 7 1012643 Strap WIdt, Sqge, Wedge, Ss [T3] 1
A 8 09011 Screw, Hex, M8 X 1.25 X 30, Ss 2
A 9 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
A 10 222460 Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 11 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
A 13 1010560 Wheel, Bmpr, 80d X 25w, Non-Marking 2
v 391383 Squeegee Kit, 800mm, Ure 1
A 14 391379 Blade, Sqge, Front, 41.501 Ure [800mm] 1
A 15 391380 Blade, Sqge, Rear, 44.01 Pyu [800mm] 1
v 391385 Squeegee Kit, 800mm, Gum 1
A 16 390923 Blade, Sqge, Front, 41.50I [Linx, 800mm] 1
A 17 390934 Blade, Sqge, Rear, 44.001 Gum [800mm] 1

SpeedScrub Rider 9014887 (03-2019) 2-79



STANDARD PARTS

Fig. 39 - Circuit Board Group

SpeedScrub Rider 9014887 (12-2019)

2-80



STANDARD PARTS

Part No.
9012711
06922
1019218
579211
1016825
3701.6
07785
1057560
32982
10 55248
11 1017754
12 1020284
183 1016816
14 1030692

©CoNoOa~OND =D

[ N N ol i i i i i gl RN

1 9012712
2 06922
3 1019218
4 579211
5 1016825
6 3701.6
7 07785
8 1057560
9 32982
10 55248
11 1017754
12 1020284
13 1016816
14 1030692
15 01685
16 76426
17 1036368
18 24199
19 1016865
20 41141
21 1019083
22 09740

[ N o i i i i i gl RN

Fig. 39 - Circuit Board Group

Description

Controller Kit, Replmt, Ci [T7 Disk]

Screw, Pan, M3 X 0.5 X 20, 4.8

Washer, Flat, 0.14b 0.31d, Nyl

Nut, Hex, Lock, M3 X .5, Ss

Support, Circuitboard

Screw, Pan, #06-32 X 0.38, Phl Ss Shimtl
Nut, Hex, Std, M6 X 1.0, A2, Ss

Washer, Flat, M6.4b, X 16d X 1 Ss
Washer, Lock, Int, 0.25

Mount, Cable Tie

Panel, Widt, Cntrl

Seal, Afmkt, Rbr, Clsd, Adh, 03ft (C410217)
Pad, Thermal, Heat Sink

Vr, Fuse, 15a, Replmt

Controller Kit, Repimt, Ci [T7 Cyl]
Screw, Pan, M3 X 0.5 X 20, 4.8
Washer, Flat, 0.14b 0.31d, Nyl

Nut, Hex, Lock, M3 X .5, Ss

Support, Circuitboard

Screw, Pan, #06-32 X 0.38, Phl Ss Shtmtl
Nut, Hex, Std, M6 X 1.0, A2, Ss
Washer, Flat, M6.4b, X 16d X 1 Ss
Washer, Lock, Int, 0.25

Mount, Cable Tie

Panel, Widt, Cntrl

Seal, Afmkt, Rbr, Clsd, Adh, 03ft (C410217)
Pad, Thermal, Heat Sink

Vr, Fuse, 15a, Replmt

Washer, Flat, 0.31 Ss

Washer, Sealing, 0.28b 0.75d Ss/Neo
Cover, Panl, Ele, Afmkt, Na, Ce, Tj
Screw, Hex, M5 X 0.8 X 16, Ss

Cable, Ribbon

Washer, Lock, Int-Ext, 0.31

Seal, Cut

Screw, Hex, M8 X 1.25 X 20, Ss

355028

Q
e L R I SR SRS RSN

e i ® ) B O B e e e e A ® @) T NI \G I \ & I % I &' I SN

SpeedScrub Rider 9014887 (03-2015)

2-81




STANDARD PARTS

Fig. 40 - Electrical Group

2-82 SpeedScrub Rider 9014887 (08-2018)



STANDARD PARTS

Ref.

©Co~NOOOaP~OWNOND=

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

Part No.
1062850

1021531

10632-13

54345
09023
07786
09740
1017218
02424
01684
08712
07514
01689
20170
32984
39349
32490
86379
1018546
1034731
76062
58670
32982
1017807
32520
383720
383722
377433
222683
09146
39658
01754
391915
1020168
25005
19064
75939
600437
06922
39658
01754
69234
01685
08713
391916
222290
601359
41141

Fig. 40 - Electrical Group

Description

Support WiIdt, Actuator (For Disk Scrub Head) (Note: For machines built
before S/N 10490105 also order Grommet P/N 10632-13)

Support WiIdt, Actuator (For Cylindrical Scrub Head)

Grommet, Rbr, 1.50id, F/1.8h, .19 Matl

Grommet, Rbr, 1.62id, F/1.9h, .13 Matl

Screw, Hex, M8 X 1.25 X 35, Ss, FI

Nut, Hex, Std, M8 X 1.25, Ss

Screw, Hex, M8 X 1.25 X 20, Ss

Washer, Flat, 0.321b 1.00d .12, Ss

Relay, 24vdc, 100a, Sp N/O [White]

Washer, Flat, 0.25 Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI

Washer, Lock, Int, #10, Ss

Nut, Hex, Std, #10-32, Ss

Nut, Hex, Jam, .31-24

Washer, Lock, Int, .31

Washer, Flat, 0.31 Sae

Washer, Flat, 0.25 Std

Fuse, .88 X 3.21 100a 125vac

Bracket, Stand-Off (For Disk Scrub Head)

Screw, Hex, M6 X 1.00 X 16, Ss, Sems

Insulator, Panel & Switchboard

Screw, Hex, .25-20 X 0.50, NI

Washer, Lock, Int, 0.25

Rod, Thrd, Full, .25-20 01.0

Nut, Hex, Jam, .25-20

Circuitbreaker, 5.0a

Circuitbreaker, 15.0a

Gauge, Hourmeter, 12-60vdc, Analog [10K]

Gasket, Hourmeter

Screw, Pan, M3 X 0.5 X 12, 4.8

Washer, Lock, Int, #04

Nut, Hex, Std, M3 X 0.5, 8

Harness, Chrgr [T7] (Off-Board Charger Model w/out Telemetry)
Molding, Afmkt, Trim, Pvc, .08-.11, 1ft

Screw, Pan, #06-32 X 1.00, 1

Washer, Flat, #06 (Off-Board Charger Model w/out Telemetry)

Nut, Hex, Lock, #06-32, NI (Off-Board Charger Model w/out Telemetry)
Switch, Snap Actn, 250vac 16a (Off-Board Charger Model w/out Telemetry)
Screw, Pan, M3 X 0.5 X 20, 4.8

Washer, Lock, Int, #04 (Off-Board Charger Model w/out Telemetry)
Nut, Hex, Std, M3 X 0.5, 8 (Off-Board Charger Model w/out Telemetry)
Clamp, Cable, Stl, 1.00d X 0.62w, 1h

Washer, Flat, 0.31 Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

Harness, Power, [T7]

Diode, Ele, Plug

Plate, Backing, Switch (Off-Board Charger Model w/out Telemetry)
Washer, Lock, Int-Ext, 0.31

Serial number (10000000-10490104)
Serial number (10490105- )

355029

Qty.
1

= A N = =2 2 2 NN =222 22 NONDPAPNON =2 =2 00OMNDNDNODNDNONN=2010T 2 == a

SpeedScrub Rider 9014887 (08-2018)

2-83




STANDARD PARTS

)

Fig. 41 - Electrical Schematic, Standard, FaST & ec-H20 Models (S/N 10740598-

- N M| < n ©
HOSNS TT19
BN T Nga/vazl
an a-1d
dny 2z
T N5 Noa /28 ee-9r LNENT 34vi8 Nd HOLOW
N —
v OVA[ e INd/TY WiNa/Va Vi Td VAﬁ.ulA 51d G o G
N
| — T
T M Te e 915 TILLOSHL 2 &
. ol w
o HLVd MOVaAT4[Er-er  T3A/Ek1 o a
v-1d N b ]
UG LMH0 o o
an T-2d T1d = N
REVALd] o 2 " =
AENVZAI = 3
g Y HSHE NIVA| ¥ 8 NVL1/0T v o S 2
NOLLNEHSNd MS NHOH Wd "OLON N Mm
oy ‘NS NHOH =<
NH3/0Z% 124 2= 119 NV1/0E 0i-sr P E— W m 0 [
V Y HSNYE NIVA[E8r THM/6  v-1d YW.HTA a-1d N ke
WON- 1SdS NS 38 Téo
i B il [aNER
NEa/HZY a1a e Trm/ez sar| MOT 55 g 1 HeMWE NIVH|[ZEr  AZ9/8 J voor 3sns |
Nd H0L0ON v oe
1
NOW- 1SdS NS
[}
Nug/ 92t SNUE/VERy 19 abo/veEe aa/8z veer | 1114 93K Y e niwnl B ond/Z e VIW.HTAA ERFE i< .
By T dw oozl o
g N7 2
_ ONNOHO AH3LLYE LON *ONNOHO TNV "EW 5309 Saneze] T - % IS
=
ONNOH9 31v1d Lv3as N9 G5 2 2 Ng9 as5 .
INOD NIVW|5-ar nlg/: 1-ad 1-5d 1 [m]
HOLINS 1v3S 2 o
T\ CvEs a S
N=8/ 4218 8 v40/cRE -4 Ng9/42 WNd/ L2 L-or OHINI-MS -
2ns na/Ng  Aid v W W THONG | NHD/G 12 O awil TZd irmm RCEYA
) - 04 Yyba b0
YOO THILN] HIOHVHO OOV -5 15ds NS
34/Gp2 e fB/gz  sran H0THIINT ,
e ATddnS H3Mod J1907[7E e VHO/E 2] % BEY
NENL3H YNSIS| THOLTASASA
. 5 5 aro
NE8/2r Ge-or l - | ] g ¢
o 2713d0ud| T-OIF Ng9/a52 Ng9/352 I AN/ b2
E [ATNO SINTHOYA 30)
= AYI13 13d0dd
VLY
YI/ET o
aNoS HMd 1713d08d 7o 3A/8v2 yg/Sz 19 -g- T1d YAIVHD
P o
HOLO0A 13d05d Qdv0d NO *1dO
Z 1ndnT
REIV2
N9 +d
STE/ET £ =T
Aa/en
LN, ol — THn/64 Tnomaer— £
14400NY15 T ]
HOTH INNHS (YNOILO) INITT-NI MO LNNHS
1-INNHS | 7 | 7
477‘ 477‘ :,77’ :,77’ a3u/T
INNHS AHL3IW3T13L
200 9 200 9 J0A' 9 20A 9
YOEL1Z1# . ,
z z
< mm <
@] ~ @]
L
=
In|
-
o
[ =
. L z
SIBIBE# sSIYIM NVD % AYHLINITTL w o @
1NOHLIM S37GYD 439dYHD CQHVANYLS < > 0] i
| AN N <
i} + ' =
"LLYSLOT# y z z
*NVO ¥ AHLIN3T3L HLIM °*ASSY 371Gv0 — M — M o +
H394VYHO dYvod 440 "L1d0 HLIM NMOHS [an} a a [1a}
% b N\ b

TELEMETRY

TO

1074196_G

SpeedScrub Rider 9014887 (01-2022)

2-84




STANDARD PARTS

)

Fig. 41 - Electrical Schematic, Standard, FaST & ec-H20 Models (S/N 10740598-

<113

X
|
an]
N
m
1H917T
Yg/ge T a YWI8/VEET T2 VHO/VEEE 1-zd CEIA/VET 3 EREXVED
dAvT
RENVAAI o)
> N
o I
N~ O
N W W
=
0«
i
g -
Q
N 5 dind_LSv4
oo T W) 02H-03/ 1Sy o FE Ngd/zz o4 VIﬁ.ulAmfu REIVZ
SHOLYOIONI Y94 ] N3g0
40443 EE9d 1 N30
= N30
SL1ve e f dSS /L1 .
aznozH ] L NEOH grgr VE0/EZ &= E REIVZLa
MOI02H 204 603 oM
03743153N0 o a9
MOT10S e 0lgn
Fhss CET Y H3LZN HnOH /T2 HI15N Bnon
Q3 IV g8 | 209 REV ]
111v3 294} 21097
JM_Z(\Q Laitig 0254 | g0 2 WMd 03SNNN|[ez-er
211vd 01:8d | €107 .
ad3naa ﬂ‘mm 037 avaH| 12" NVL/02
;mofw*\m 91-8d, _mmﬂ Nd _HOLOW XV ¥4 01
y11va S1-8d | .G1031
HONOL ¥1-9d 1 9037
E1-9d EiGER] QY3H|Ez-or 1THMW/B1 g-1d v-Td
21-9d i
mmﬁ%ummozmmn 11-8d ,mmwm
3NO 01-8d | .g03] . )
mm/\m@wﬂmﬁ o &m 33933N0S | 697 AH9/8T XYW ¥4 91
35Y 0 T00 i e H0L0N
mmﬁzu_ézum 5941 G .
v-od | ENS 33933n0S [Z7-e0 und/L1T e 8 1d
E-9d
SIHOLIM ~od ﬁm@
1-8d 3ATWA Q10NTI0S 2705
705 WALV [v-ar nas/st 1-2d 1-1d
62589L - 10dS MS
g ‘A3 7103 AYI3d 13d04d
% T-ed  NH9/GEzz-or
NEg/2y 12 PN g NH9/VS T v REYANG]
n a W
) 1-1d [ATNO SINTHOVA 30)
s s 03SN LON
1NdLN0 IMvaa[Zzer NHY9/ST NY9/9GT v-T1d vm‘E REIVATl
N58/a2k Sdnv 201
Q14N
< n ©

FAST

OPT.
SYSTEM

1074196_G

2-85

SpeedScrub Rider 9014887 (04-2017)




STANDARD PARTS

)

Fig. 41 - Electrical Schematic, Standard, FaST & ec-H20 Models (S/N 10740598-

+8 1V ST 300W ANV
-9 1V ST 3F18YN3 N3HM
JATLOVY ST FINACN 02HI3

SSIANYVYH 02HI3 TTYNY3LINI

25 WSn4

IHM-MTg/eT 1-hn

% 15 HSM14

“MS HSNT4 02HI3

gmau REIVZS 1733 02HA3
19771130 T Im_>\¢ ;
[AEEUN e VU0 E H
W e

vd0/E

914N0D

13/BLK

13—

nnd 105

NH9/G01 2 ﬁ@@w ' 13A/%01

| A1a/el e dhNd NOTLNT0S
| N1a/ET air | T0°
W19/€1 sz | O
MS *SS3Hd NBMLZ NN = T9/5
ATREL oy - g3somo AT vieon - AN/ 19 s | M
dinnd oM
ang a3
Mg/etl T-21r \.|A
7% NID Ngg9/56 S| N9 03 e RV EE QQH_w
nda
w N o AH9,/88 ez | B0
2281401 -037 HOI02 WvNad ons .
rrar cat 3A/PG
oz | R N EYVZ
FINAON OcH-03 Vo1 3504
REIVZSS

2> 22/BRN

24

2/BRN

2

OFPTITONAL

ECHZ20 SYSTEM

1074196_G

SpeedScrub Rider 9014887 (01-2022)

2-86



STANDARD PARTS

Fig. 41 - Electrical Schematic, Standard, FaST & ec-H20 Models (S/N 10740598- )
GROUND/
SHUNT Low
13/BLK 13/BLK
_
I 5 i A -
Z = [} m o
> —_ N N ~N >
= = z ™ ™ ™ 1w
o 0 o o - - - =Z ©
~ N O «
3 o
— N > ~
I = o ™~
o9 U =9
W = %
-
z @ 0
i) = 0
N . =z
o —
o <<
O T
® 2 § 5
o o o T
5 2 : I
- |
]
VS - LNNHS 8
=
CAN- /GRN &
CAN= — Poe e | W E
]
=
L
CAN+ [—__ CAN+/YEL P-1 oo o
B
79/WHT =
79 > STig NS %
SHUNT HI1GH s = |
3 o 5 : =
& & z z (Al
O
[ N - @
T T = &
o o
) )
o o
N N
™~ ™~
™~ ™~
i
o}
o
N
™~
™~
N
Lt
)
D
b |
L
=z <<
2
z
[m]
L
s
>
L
BATTERY B+
OPTIONAL s

TELEMETRY ONLY

1074196_G

SpeedScrub Rider 9014887 (04-2017) 2-87



STANDARD PARTS

Fig. 42 - Electrical Schematic, Standard & FaST Model (S/N 10426043-10740597)

N ™ < n
S310A
SFa/eET peg R|ddo pesnun i
HOSN3S 1119 *pa|qosip s! |adoud
S3|0A §'0 UPYy ssB| S| .
N9 57 pE-OF 40 £E-Of 41  LNdIND 3Iivee [Ze Ngo/aT % REIV2 ] sdwv 2t
Tﬁm 5ia NGG/ZE Eeer] LNdN1 Divea aruLmN
8 OVAJz- & Nge/el NG/ Va2t
T M4 7 NG/ TE Ye-or | 9IS 31LLOMHL zusmOmmz
Hhd g
V OVA T8 WNd/TT YNJ/VETT V|_H H_lA
2n
AT
HMHE L0
NOLLNGHSNd MS NYOH HLVd MOVEATd [er-eor  —3A/@p1 REIVZ 3] Dt
Qo O MS NHOH 280
YG/0ET T2 20T NVI/OE  orar
25 ~
WNOWN- 1SdS MS 9 d HSNEE NIVA[v-er — NVL/QT w
dAY_OE =
Sa/HET OV TAR/6e & | MO 0S G HOLOW
whS HOLOVINGD
NOW- 1SdS MS V ¥ HSNHE NIVN [E&87 [HR/6 Y_Hau_lA 01 3sn4
o NOTLJ3NNOD
Ya/0E T Nga/vesh - Ord Ado/vasz \\ AHo/gz | 11 o 103410
= EMS = @ 1 HSNHE NIVN [Z& x09/8 ]
ANNO¥Y dNv O Z
ERLIAES N >.%..mwmw Wd HOLON 5 vool 3snd |
e <<t 3AVYS (310N Vﬁ ulA @ \./\O _.I_ _.N_u
HOLINS 1v3s Y 1 HSNHE NIVN [T gnd/z " Ted
amn
g/ T vHo/aze - Or Ngo/alz \Nuna/zz rer| 1Y o 2oneze '
2MS gy ne a3yy0s €a
ajp|ndod pup o82222-30010
QD eAowad a0zl
/_\ andui sI g9-gr JI INOD NIVA [5or éT +
¥OOTAINI HISHYHO
REIVETS O Ma/gz ~sar | MOHIIND 9HINI-MS
Ins a3/
T1a/v % N5 | O L0 @
¥30UYHO QYYO8-NO e Ty 15 180
34dIN03 NN 038N TON MOV [Tre uyHg L0
HOLIMS MOOTH3LNI NY9/VS 1SdS MS
[P 0 ATddNS H3MDd 1907 [75r VEO/E O e
THOLIMSAIN
213d0yd [Torr Ng9/8952 W18/52
awos =
HOLON 13d0Yd WIONVHI
L NO| | R ] ] Qv0a-NO
Ve | ONO Hhd ~ T IV ZaP V=% , IVNOI L0
W
e O\ P N340
_ T¥NNDO 1¥NNOD _ 04
N Y o wzoao Y Yovia
$4400NVLS nascet 20A 9 o0A 9 a0A 9 20 © @/a1
1] 1)1 11—
— n = T = 7 i 0 a3e/1

1053088

SpeedScrub Rider 9014887 (06-2015)

2-88



STANDARD PARTS

Fig. 42 - Electrical Schematic, Standard & FaST Model (S/N 10426043-10740597)

NV1=01X NH9=GX
1HM=6% 3A=vX
AH9=8% (M1G9/€1 3deoxs) yyo=E£x
dnd= /% Ndg=2%
nig=gx (Q34/1 3de9x8) YNd= 1%

$SMO| |04 SO JOQUNU SJIM 8Yg Jo 31810 S,9U0 8Yj U0 POSDQ JO|00 8diM 1 4108dS D BADY || 1M SOJIM JBY3o ||y °2

*9J04oq SO UlDWaJ || IM  YIE/El PUD QIM/T °1

e 1HO1
R/ SE/VEET 2 1 VHO/VEEE TN TIAVEYT 34731
NS
NHOH
141 L 151
! Nado d371M0O4Hd NHOH I57gr VHO/EZ 3A/ 1
&l N3do m
94 | N30
leed] N3do
z-0a] Nad0 1nd1ND F1@Y-AMd 3d 1SN
Sa Nado dNNd_LSV4
£25d] 6037
82-9d 2
sedl 0t T WNd/LSVS o Nga/22 > | REIVZ:I
el \igh
22:9d] za:
e ZiaE Y3LIN HNOH
€a31
61-8d
N STy )
e AN H3LIN HNOH [Fier NG/ T2 =1 G
orad| F1H Tid REIV3]
SUSdE 510
H-ed) sam H
E1-
1AINYd B Slgn 2 WMd 03SPNN feza
a4 Nado
oL Ba31
_I_QDOI_n 8-9d mﬁm Qv3H Tz NVL/02
L-9d
L] gns
Sea| SN2 XYM V14 01
+2e | ENS Nd HOLOW
N_..w“ OPAG+
\\\ QVH [ez-ar THM/6T WVA_H H_IA
62589L - 10dS NS E)
5| A3
T\¢ NHo/SE 3303305 6o xm0/81
STa/ET B
A -Aerd
S W YOLON XYW V14 91
ivag r
M1Q/VET 2N VHO/EE | OMd 33933N0S [ Z0-oF ynd/L1 F@H_IA
ShS
3ATVA Q1ON3T0S
3010HO TYNOIS 3yivia JLVNYILTY
J0S H3LVM [vErAg/et ? / Wv TBAHET |
270S
(3] (o] < n

1053088

2-89

SpeedScrub Rider 9014887 (06-2015)



STANDARD PARTS

Fig. 43 - Electrical Schematic, Standard & FaST Model (S/N 10000000-10426042)

N (3} < 0
Nygg/azy
HOSN3S T19
ar a-1d
A A3d5g NIE/2E ee-ar | LNaNT 3vag
1NdLNO 3WVHA [Zor g9/ T 2] T ¢v|9: TRV Sdv 271
Allg.fm WIIE vea| 9IS TILLOHHL aran
um
Mg
8 9VAAz-er  Nug/zl 0 0 Nyg/vaet
an
d div 22
Wd_HOLOW
NOLLNGHSNd MS NYOH
NY8/02% T-zd Iulo g NV.L/0E or-sr | MS NHOH Y OVA [76r  yNd/T1 v Y HNd/VETT v-id VI_HeH_IA 8-1d
s
mxﬁ LWH0
HLVd MOVEATd [et-er JaA/gp ! REIVZa =] >0 14
WOW- LSdS MS
NJ8/HZY a-1d V-1d 1HMW/62 8-sr | MOT T0S
vhS 9 Y HSNYE NIV (78" NvL/01
zn_ mo._.oz
WOW- LSdS AS v oy Vlﬁ HOLOVINOD
NHB/52v e /79 Nea/vezy 1z T \69/vasz A>mo|\mm e | 14 0 V ¥ HSnua NIVN [Ee  Lrm/e via T1a oL 3sn4
@ 2 NOILOZNNOO
ONNOYO AY3LLVE N Lo3d1a
NNOHO 10N “‘aNNOY9 8 7 HSNY8 NIVW [2er xy9/8
3Lv7d Lvas Qst M 3
= HOLINS Lv3S - E A"t ton N V00T 3SNn4 _
1-1d
l Vlﬁ N\ Tva | [Ozd
Ndg/ 429 9 vdo/gee . Tu NSO, \u.FN Zor | lv3S V_ 1 HSNY8 NIVNA T8 gnd/L V-1 Tid 14 o Ted
2N und/L2 o am
¥IMOd_D0AYZ+ AT S
& €a
V\ 8
V + dw 021
Ms AINOO NIVN [sor ng/d T-8d @ 1-5d -
3A/88 T-zd 1d mazez oo | OOWILNI :
H394YHD QYvV08-NO TVNOILdD
HLIM Q3ddIN03 N3IHK OHINI-MS
o AR D> oo =
NENLIY VNOIS nw/ve " AR C ™V T B el R
QKON - u R LD
-~ -or
Ndg/aey e A Lods NS
ATddNS ¥3MOd 21907 [ve- E =
3 e VH0/E ] T PR -
E THOLTMSAIN
m 2713d04d [Tr-oir NYS/@s2 ] T y&/52
a3d
Y0LON_T3d04d
HIOHVHO
YE/VET | ONO Hkd 113d08d [For 3A/ave WVIA -e- Ereii)
1HMW/¥2
i ]
3snd
1 -~
T¥NNOD TPNNOD Ve
5 < 9N Y39EVHI /\
>
14400NVLS /T - -
20A 9 0A 9 J0A 9 J0A 9
| _ _ _ | _ _ _
-] _ T e _ O a3g/1

1021038

SpeedScrub Rider 9014887 (03-2011)

2-90



STANDARD PARTS

Fig. 43 - Electrical Schematic, Standard & FaST Model (S/N 10000000-10426042)

NVL=0T1X NY9=GX
1HM=6% 3A=EX
AH9:=8X  (MG/ET 4d9OX®)yHO=EX
dnd=/,X%X Ngg=2%
n1g=9%x (03-/1 3dedXa) yNd= X
1SMO| |04 SD JOQUINU 8J1M 8Ujg 4o 3161p $,9U0 U U0 POSDQ JO|0D 8JiM D1 4109dS D SADY || IM SOJIM JOY3o ||V 2
- Raeagoq yigser ¢ + Aaeasoq gad/1 T
1HOTT
Y18/geT o T ya/vael ] 14 VHO/VEEE T2 ™ 14 TIA/VERT 2 3 REIVETA]
LNS
V1
141
g3 1M0dd NHOH
N3d0 5
- NYOH [sr-er 1-2d 1-1d
SHOLYOIANI C= a0 VHO/EZ m REIVZES
Houy3 e Nk
oa] Ricd! 1NdLNO 318v-AMd 38 1SN
sLlva ] L0 dNd_1Sv4
Q3nozH N e
n” ax9 1 WAd/1SV4 [ezer Ngg/zz e VI_H H_IA V-1d REIVG]
MOI0ZH = LEL
371d31S3N0 H 103
MOT70S 5 MRACEL
mENYERE =] g0 H3LIN Hnow
111vd | E1037 \\\1;///
H9IHdJa e Y031 Y3L3N HNOH [FT-er WNd/ 12 21
B i N
£11vd 4 Sraan
MO1dQ 9031 H
HONOL ‘#iiva gign Z WMd Q3SNNN° [ezer
N3O
e o
VIR0 e D [l NVL/0Z
3SY3HONTO2H IMS
1sv4 2hS
mm<wmomm¢m mnw XVA V4 Of
ESE T 99| ypg Md HoLon
ed | 2PAGH
S3HJOLIMS av3H [ez-or 1HW/BT &-1d WVI_H@H_IA v-1d
62589, - 10dS Mg ) o Aay
1-&d -
T\¢ Neo/sE 339330S 65" A5o/81
N9g/2y 21N
N2 I XYN V14 9°1
ShS Wd HOLOW
a3SN 1ON Tyr-gr | OM4 33933N0S [Zicer gnd/Z1 V-1d Vﬁeﬁ 8-1d
3IAIVA QIONIT0S
70S H3LVM veer ng/9l T-2d m / w 1-1d T3A/HET
20s
o (3} <

1021038

2-91

SpeedScrub Rider 9014887 (03-2011)



STANDARD PARTS

Fig. 44 - Electrical Schematic, ec-H20 Model (S/N 10419534-10740597)

N ™ <
avaH
1290 NVL/0Z
XYW
Nd 4O1OW Y140l
1HMW6L
O3 [T g7 V-id
9dIN
NO
62989/ - 1AdS MS T-¢d NI9/SE Z¢-or| A\3d 3933N0S
I Mo\“_m ) GO Aol -
1-ld INd YOLOW V149
ams
AndizL
33933N0S (5757 - =574
@3sN 10N =] am4 SaLN
Ngar/acy JAWA QIONTT0S
HOSNS TI9 A/ RN
108 ¥3LYM 597 qgie) hed 1'7d  TaAHYL
9 [TTd 2108
Aav 574 Ngare  eeor|LNdNI Diveg NY9/5) .
1NdLNO 3INVHE [7zoF V-id A v a-1d TIANVEL | SdAV ZL
LN
<awd a7 YNd/TE ve-or [0S F1LLOYHL
d [VTd RSV s 773 Ngavact
an NOLLNEHSNd INd HOLOW
ETV) MS NHOH o Vid g-1d Vel
N ERS 12d === |-ld _ NvLog 0091 | MS NYOH BT Nd/LE SINAVEL P RENVERL:]
° HLYd MOVEATd PN w790
INOW- 1SdS MS €1-or TaNEYL 12d T-7d
Nag/HZy g1d V-id TAWeZ 8-ar| MO1108 9y (£
vMS HSNYg NIVIN
-8r NvL1/0L dAY 0€
INOW- 1SdS MS INd YO LOW
Ny8vezy AHONEGE (¢ NOZ___| oo HSnyE N LHWG HOLOVINOD  |mo
NYg/ozy  77g 1-2d 1-td 0291 > K& oL3sNd |®
= EMS 7" =aNnowo avaLLvg e gd Void 2
aNNO¥D Q0 Al Lve a1 TN NOILO3NNOD
31v7d 1v3s ! HSNNE NIV 103¥Ia
ST ST JNvY4 F10N zor RGO 4N 08
INd YOLON  [z4400NVLS V00 3SNd
8LINNOD__g0LNNOD  HOLIMS 1¥3S Nyoy1sz BNNOO yndiz A
N9y 7> Ve0IaeE 17 s Trhd AN/ o7 138 ¢ Hg1q
HIMOd DUNVZL [4<Il} T
HIOTILNI Qxvo8 NO anLs (+)
J3agy  H3OUVHO
2d T4 nEee 81-0r | AO0THALNI ANOJ NIV [5=grTTTar9] *Sd
IMS VI ONINT-MS
NUONVG] g L
aMOTdIYL e s RO 2 e
o NaNL3Y : IS
Rl i Alddng| £1°9F NHO/ES HOLIMSAIY LSdS MS
H3MOd D901 75— vgore 7 TTd TIA | VS e O
SMS
$13d0¥d T Naorage Shrse
HOLOW 13d0¥d
TIA/BVZ s, LHWFE
aver Zr| NS dMd et P % N.F% +7b7ld
Qyvod No anis () Vil
N
NYg/azy
ON1d YIDUYHO
1440aNY1S 6INNOD \ s A 'Noo
STTAraer STTArOeT g v a3uar
| _ | _ _
STarEr =1 CE— CEE NI}
00A9 00A9 00A9

1053576

SpeedScrub Rider 9014887 (06-2015)

2-92



STANDARD PARTS

Fig. 44 - Electrical Schematic, ec-H20 Model (S/N 10419534-10740597)

r— ‘> - - @ - - 7
_ IES) _
87130 ]
! Lor EN !
| - |
. O¥OE y3ouvds .
i _ avds i
_ MTaEr| T g-or 990 andiL _
! v Vds !
o 1 _ "
! Ta LTl v T _
_ HOLIMS 4108 A _
08 _
_ HSNd OZH Zor N @ _
SININOdWOD Y 108 |
JNAOWOeHoe | v e ]
_vad
NgO Ngo756 zer NYOVS0L
_anNo aI (o TAANVYOL
G\_yne STEIREL| T Lgr Q¥v08 T04INOD 10
_8a OzHo3 )
e OR8] T eor diNnd NOILN10S
HOLIMS 3uNSSTd 4ndino dAld _ |
IILSAS OCH-%9 M IHUNSSTYd } )} w
xa/iel TAMGE | ~— 66" 1NdLNO WYYTY 4O/S0L T3 A0l
Py SNG7TOF m TAAWL
STaXer | —9gr e mmm% _ WNHVIV OcH98
STa/ZEL 1 TBAS
MWIB/MEL GG >§+|A chsr— TINGYS V0l 3sn4
EREE
Nearez | rsr hgr TAIET TEAE " nea s
zd
g L 1HOM
/g€l Yiaveael l1-¢d 1-1d OYONEEE T2d O 1-ld 13ANVEYL RELNEIZS
INS
dINY1 ONIHSYT4
1d1
HOLYOIONI = NYOH
£628dE N3d0 NYOH 75197 5907/ [ Ted m [ TINET
e
Howy3 e84 N3O 151
reiRNEY
BNvd b~ Lest e NY8/z
HONOL NNIGIN ¥3LYM T oo } WMdI0ZH-08 gzgr——>
MOTHILYM el
d31d31S INO = 1331
oGS Sng 3130 ¥
R AT
T HALIN HNOH [
HOIH 34NSS3Yd KNG ol O vi-or OiNd/le NG
¢livg = ¢EQ] I-¢d l-ld
WNIGIN FINSSTAd W_B@m = _m_n_mm._._ LH
MO TNSSTd NiMOQ 2 9131 ¢ WMd G3SNNN [gz=9p
y1ive = N3d0
= N3dO
L4t 603
HOIH ¥31VYM o MS
3SY3YO3A ¥3LYM ~ MS
d31S3aNO . MS
3SYIYO3A ¥3LYM = MS
H-09 - MS
3SY3YO3A FINSSIdd NMoa = MS
NYd x MS.
ISYIHONI INSSIdd NMOA ~ OPAG+
S3IHOLIMS
N ™ < n

1053576

2-93

SpeedScrub Rider 9014887 (06-2015)



STANDARD PARTS

Fig. 45 - Wire Harnesses Group, Main (S/N 10961681-

NO Q3INNLLNGOD
9 Tviaa

0l

[es2]

[8r¥1]
4]

€1 s

3N08Y 33S
a Tvaaa

J viaa

[ovel] [928]
0'ES S'2E

3 TvLaa

_ alvug N193g

d-4 MITA
ALIAVD '9NTd X SE - = = JARe} 2l
[{>=] ¥E 8l O £2 ALIAY3 ‘ONTd X I
0 EE &e O zz CE O ol
ALIAYD *ONTd X 2€ 02 O 12 8l O &
ALLAYD ‘aNTd X 1€ 82 O 0z 62 O 8
ALIAVO ‘anid X g€ ALIAVY ‘9nd X 6l Lz o L
ALIAVY 'ONTd X (74 20 8l ALIAVT *ONTd X 9
ALLAYD *on1d X 82 as 0 Ll 3 O 15
510 Lz ALLAVS ‘ONTd X ol 91 © 14
ALIAVD ‘aNTd X 92 €20 S| ALIAVY '9NTd X €
22 0 sz 120 id ALIAVD '9NTd X z
[>=} *N 8y O &l ALIAYD ‘aNTd X |
"GN ON ‘aN "ON “ON ‘ON
JdIM rmxoom 3HIM 1DII0S ERI] 13X308
ONIYIM
9-d YgL1I3INNOJ
RENNE)
LN3NNHLSN]
[689]
&Le L
real d
[ei{ > |'_ 1 b -
1 | [T] 3n08Y 335 42 |
S —— 4-4 M3IIA 338
& |_\- m:._ m&.ﬂ«ooum il
A———=
N—— -| n se|{g3g)j21
d
[94]
O'€ AH3AZ
3L _3dHImM
© s
/ "
2) 8
s _
2y s'1
° _
01|
[ >
3 HOLIMS d0.lS
s0q) | RNguiEH3
=n I D) 4

gq HaLIMS
Sedanay

[389]

t 02

@ \nt«;gu

g@@ NOLLng

el

v]e[s[a
T

R

o062

>
|
=
[EvE]
¥) GEl
>
| N¥OH
= ®

HD @Gﬂ AIX

—y-
nniva

IHILIMS
= ©

[89€]
2} Sl

1076635_01

SpeedScrub Rider 9014887 (12-2019)

2-94



STANDARD PARTS

Fig. 45 - Wire Harnesses Group, Main (S/N 10961681-

HO LVNLIV
avatnkas
HALIMS
X30-WIINT Suln
HIGHVHO
MS E ﬂ | 423IYE  HOLIVINOD
113413 LYW
annowo o " « 4
1440QNVLS i)

- () (=
EUC) 70T 4 ﬂ olomnin
_“m.m (5[] )

al [821]
WM VA k @ 0L [sa1] [z01]

59 T
121 \/ SIHONI O'b
_“a.NmH f6s] 01
ENEERES Loy za 1a B
— SR ol B (e z
9 L 9 (€11 il
e AL FuN i W el NOUd TFNNILNOD
006 Q3aLVLOY
a vLaa
WNLva
el El . ¢sa salvnig1Ho
ONIATITS f 1E) Ol 1€} 501 za_mz%m.wn
a— 3AI1D3108d
81 IN W NIN Nl 192 289 434 0'0! —
R | [ [ B OE | P
z
\ / VA % zan
el () 0’3
2q|
N B [¥s]
12) Ho.m os 1252

2
H3LIN dny ol
E dnoH dAv & 2¢ "DV Iu|
H I# @INVIHG 1IN3yYIa

2-95

1076635_01

SpeedScrub Rider 9014887 (12-2019)



STANDARD PARTS

Fig. 45 - Wire Harnesses Group, Main (S/N 10961681- )

L]

o

24.0 (21
[610]

7l

50L2

s%gln
VALVE

] [¢]

DETAIL J
g IZ

Eamy ——NsERT—|

MTR7

DETAIL H

N
~
ia,

SW4.
SOLUTION
TANK LOW

SWITCH

28.0
71

N1448]
(=] =]
@D !
IEI
|TI

33.0
[838]
6.0

g [
T g B
oz Y B
i AN
=8 1
8E -
El q
[S3 7S =
1076635_01
Ref. Part No. Description Qty.
v 1 1076635 Harness, Main [T7] 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1076631 Harness, Ele, Connector 1
A 4 1051629 Connector, Fem, 4 Cav [Molex] 1
A 5 1076630 Harness, Ele [Vac Fan Euro Conn. Repl.] 1
Serial number (10961681- )

2-96 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

Fig. 46 - Wire Harnesses Group, Main (S/N 10426043-10961680)

NO Q3INNLLNOD
9 Tviaa

[¢]]

d=d M3IA
ALTAVD 'onTd X | &€ - — = aK:) 21
1€ 0 vE 61 O (x4 ALIAVD *9NTd X I
z&O| ee SE O 22 oE O ol
ALIAVQ 'oMd X | 2E 02 © H 8o &
ALIAVD *anTd X 1€ sz2o| oz 20| 8
ALIAVD *9NTd X | OE [ ALIAV3 *9n1d X | &l ol ¢
ALLAVY ‘ON1d X 82 22 O &l ALIAVD "and X 9
AL1AVD BNTd X | 82 es 0| L 9 o 5
sl 0 L2 | ALIAVO ‘9n1d X | 9l gol ¥
ALIAVS 'anTd X | 92 ezo| a ALIAVY 'ONTd X | €
220 G2z 1z o ¥l ALIAVD *9NTd X z
[0 =] 2 8vbl O €l ALIAYD *BNTd X |
ON “ON “ON “ON ON “ON
EM LIID0S UM 134308 JHM L3%90S
ONLYIM
9-d HG1D3NNOS
RENC]
LNIANALEN
[669]
52 L
282 [¥89] )
(€1 &l | 0'€2z o
] 3M08Y 335 ¥2 |
————tF—— M3LA 338
= ————F— 9.4 Quvdg ]
~——— |
N——-F— n <€ j21
4
Lo« | an | o]
s [oc]
e ity
1= € 1 zr
5L 14 !‘/
(%]
HOLQN
Jacone (28
L\
D) [262] ,
3A08Y 33S Y ™ 2 sl
V0"
a mviag .sz_h:zou » _

J mvi3a

Bt+1]
0°'/8

3 TvLaa

aivds Nlo3g
[s83]
0°L2

13A0N|
I-d z-d S'E AYINT
el / “nﬂ__ g@ JBHNS
W
~8- ELL /0dYMN0 4
Wity = @ oms
[Eve]
) GEl

el
[e)8-¥4

- EXENY 1oy100
..uH_ 25

A - @Q A

V-
NNnLva

IHILINS
= ©
A

[89€]
12) &'l

@ |

1052906

2-97

SpeedScrub Rider 9014887 (12-2019)




STANDARD PARTS

Fig. 46 - Wire Harnesses Group, Main (S/N 10426043-10961680)

4l

EUEENE]
- 3A11031048d
NI93d

3L 3HM [19€]
k4 'l

HOLOVINDD
NLYA
VIW

HO LVALOY
avatinkas
HALIMS
X30°Tu3INE Suln
xuwswwto
| 42YIYE  HOLIVINOD
E ﬂ L1NJua NLYW
ANNDYO ar 5 « “
1440aNV1S D

[l &)

2 \%

aNg| |ON WO 3| | IN

W

8] 4
[58]
(21 8°€

£l [821]
EFNEY @ 0L [sa1]
VS 5

<

XMP%_E&L

m_ I
0'S 0°I1 A4

1v¥s21
asor
» @ H313In
dnoH
H
]

i

€|V

L OV

8

(€11

[ose€]
1E1) O+l 911

(@) 311
3™M
e omiEr:

[esi]
81 12) W@a o8 el
0'€

12y &2

hm B_O_8

o Dl ] 2]
g ©

diny ol
div & 2¢ HPyIue
I» @3NV IuG AINJYI0
._.:_.Mox—o 280

' 3L 3IM
(2 24

G NOYd 3 ANLLNOD
206 QALYLOY
a Tvidd

B niva
L o salvaig1 Ho
&) =0l NOISNINIT
¥sdl
FENy Crpp—

1052906

SpeedScrub Rider 9014887 (12-2019)

2-98



STANDARD PARTS

Fig. 46 - Wire Harnesses Group, Main (S/N 10426043-10961680)

soLekam
Ttk
VALVE

[ [e]

8 L

—

L
- R8
a 2
g
a Bl O~

1

= 8
C n'w
= o
|48)
a {1

LS|
ORN

] X
]
13 @ H IEI
[148]
H

67.5 (2
[715]
|

| o
n[: =
8 3
1052906
Ref. Part No. Description Qty.
v 1 1052906 ) Harness, Main [T7] (Replaced by 9001454) 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1013835 Connector Body, Fem, 2 Recept.[Molex] 2
A 4 1051629 Connector, Fem, 4 Cav [Molex] 1

Serial number (10426043-10961680)

SpeedScrub Rider 9014887 (12-2019) 2-99



STANDARD PARTS

Fig. 47 - Wire Harnesses Group, Main (S/N 10236152-10426042)

NO Q3INNLLNOD
0 TvLaa

d TIv.Lad

S 40 g LIJHS
NO Q3InNNILNOD
a mviaa

3 Tveaa =

0 TvLaa

oL 8d

o] | 2 |[o]

~

N

¥OLI3INNOO 378Y9
LAd1no ‘0°S
BN ZINNOD _.__mamx
SIHLN @ HOLON
e e SHOLOW J3d0Yd
_m HsNY8 V4
. {o60) VA
&) vad \ J
8 v 4 3
QY08
T041N0D

*_Hn_nr VEEH

! v vlah
9 TvLaa =

A_d

g HOLIMS dO1S

AON39H3IN3
s

o4

/0 HYMHO 4
®

8 v NOLLng

A_f

NYOH
G i

- @q A

IHILIMS
o ©

SpeedScrub Rider 9014887 (03-2015)

2-100



STANDARD PARTS

Fig. 47 - Wire Harnesses Group, Main (S/N 10236152-10426042)

on<

n

o, T
oy
z=IE0 2

L=
=50

[=]
= LB @D
£ ey |

GND
©)
Do

OUN

PLUS

Cl cBI
ACT
AlB
A B
MTRE
SCRUBHEAD
LIFT
ACTUATOR

D2

4.5
[h4]
@)
DI

(ple)
DI
MAIN
CONTACTOR

DETAIL D
ROTATED 90°
CONTINUED FROM
SHEET 1 OF §

SpeedScrub Rider 9014887 (11-2009) 2-101



STANDARD PARTS

Fig. 47 - Wire Harnesses Group, Main (S/N 10236152-10426042)

DETAIL J

DETAIL H

t—mssnr—@

ACTUATOR

TO RECOVERY
TANK HARNESS
SQUEEGEE

T7
CYLINDRICAL

DETAIL G |
CONTINUED FROM {3

Ref. Part No. Description Qty.
v 1 391991 Harness, Main, Disk / Cylrcl [T7] (Replaced by 9001454) 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1013835 Connector Body, Fem, 2 Recept.[Molex] 2
A 4 1051629 Connector, Fem, 4 Cav [Molex] 1

Serial number (10236152-10426042)

2-102 SpeedScrub Rider 9014887 (12-2019)



STANDARD PARTS

Fig. 48 - Wire Harnesses Group, Main (S/N 10000000-10236151)

4
4-4 M3IA 335
——————————————————————————— e ——————————— $-d Quvod
= 704LNOD
in
i d
_ _m 6d old
I
| i %
_ ¥OLIINNOO 37870 Wl Y( ]
LAGLNO 0's
i EN 2INNOD B
_ Id| 124
i HOLON
SHOLON 13d0ydd
_ HSNYE v
i L J
_ oz«om
JIANILNOD
| O E =
i o[ OXO; _ > g HOLIMS d01S
_ v]a E KINIGHIN
_ Tk G GE i > g@
| 56 Sorr o —
! - I-d 2-d  1-d 2-d T > |z A4
| -
_ ! ] ® /ayymio
AINNLLNOD f
- - - — — —————————qy——
\ S gq NOLLNE
HOH| ZWMI
= = ®
Ivla[o]a
* TTT + . ®@
289 150 pox AR
a TIvlaq 9 TIvLad RE E o & LS

AN

YOSN3S
a9
zn

2-103

SpeedScrub Rider 9014887 (02-2009)




STANDARD PARTS

Fig. 48 - Wire Harnesses Group, Main (S/N 10000000-10236151)

aZd O= >< I?l \
220 o

GND
STANDOFF I
GROUND

«
eqm}
=3
Ton = | ><
=
<] o= z s
= S xS
o @ T
i = £835
o | Zexh
»
oz
i z
i
o3 |
SgL 7] Ox
2w < f
OX <
Ox <
k1 -
<
@ (= — i
o
N I 2] |
¢
2y AE)E] Ox -
o ks
S
ND L Z
G | |
-0
52 [~] o 5 '
] o
o
f 5 o < X
< o o) ol
D Ll <
/ = 8 £3535
| 0 B
| <
w
i
N -

i
| e ~3
= & @ &%

o

@

— '3
s EION:
| E —Z9

= e 5

o

o

DETAIL D
ROTATED 90°
CONTINUED

2-104 SpeedScrub Rider 9014887 (02-2009)



STANDARD PARTS

Fig. 48 - Wire Harnesses Group, Main (S/N 10000000-10236151)

NYOH
157

(& b

Q3NNLLNOD
D TvL3aa

e
e ESI
LYIN

H HOLYNLIY
1411

QION310S
270s

\ EMS 0L
ZNNOJ
oz =]
vHLN 0L
B
M V. SSINYVH JINV.L
NoLLN70S AY3A0034 0L

YMS

Qty.
2-105

Harness, Main, [ T7/SSR ] (Replaced by 9001454)

Description

391950
Serial number (10000000-10236151)

Part No.

1

Ref.

SpeedScrub Rider 9014887 (02-2009)



STANDARD PARTS

Fig. 49 - Wire Harnesses Group, Tank

RECOVERY —
TANK
LIGHT
REVOLVING A [}
REVOLVING

SWITCH A [3384

RECOVERY
FOLt
SWITCH
355031
Ref. Part No. Description Qty.
1 391913 Harness, Tank, [T7] 1

2-106 SpeedScrub Rider 9014887 (02-2009)



STANDARD PARTS

SpeedScrub Rider 9014887 (12-2019) 2-107



STANDARD PARTS

Fig. 50 — Wire Harnesses Group, ec-H20 NanoClean (S/N 10740598- )
8= 5 e
33 53 33
e = g <4
H e 1 §§
= ggﬁ
g32
= : -
H
& e < 56 o
& 3 s )
c e 8
) aE
[ ]

3l | 6 2 | B B £ E B B
%29292:2|2|2|::2|2|222°’! [o[2[=
A e
d | & [elelelsleleeielelelselels 1
8
— \ 1
g4 3
32 3
8s g
i
a1
<€
9 ®
By I z I
E ao
2w o« '\ =EE
0y %2 & 2 g
| i}
[ @
Egé Y b=
553 #8 #8
gae = =
4 g g
Ref. Part No. Description Qty.
1 1074374 Harness Assy, Wire [T7 Ec-H20 G2] 1
2 1047470 Fuse, Blade, 010a, 32vdc, Red 1
3 1040868 Capacitor, Plug [.01 Uf, 200v] 1

Serial number (10740598- )

2-108 SpeedScrub Rider 9014887 (10-2015)



STANDARD PARTS

Fig. 51 - Wire Harnesses Group, ec-H20 (S/N 10419534-10740597)

ec-H20
WIRE TERMINATION FOR "N’ PLUG MODULE
I O
POSITION# WIRE # DDDDDD
1 13V ALARM CONNECTOR END VIEW
2 % WITH WIRE LOCATION
5 P (COMPONENT END OF CONNECTOR)
4 22 N
5 101
6 13X 74
7 101
——u —
9 99
10 64 I I K
1 54A
12 54B
PRESSURE
SWITCH 12X30.0
@) @)
2X50
NEGATIVE  MANN A

STAND-OFF CONTACTOR
— -~

3
WIRE #52
POSITION [B]
- } FILTER
9 capaciTor
WIRE #105B
WIRE #54 POSITION [B]
POSITION [A]
—~ D
LED @u |IA3 | @} SSLI]HI};ION
WIRE #104B
POSITION [A]
) s
£~ (ENABLE SIGNAL)
#22
POSITION B
1050394
Ref. Part No. Description Qty.
1 1050394 Harness Assy, Wire [T7 Ec-H20] 1
2 1047470 Fuse, Blade, 010a, 32vdc, Red 1
3 1040868 Capacitor, Plug [.01 Uf, 200v] 1
Serial number (10419534-10740597)
2-109

SpeedScrub Rider 9014887 (10-2015)



STANDARD PARTS

Fig. 52 — Wire Harnesses Group, Iris Telemetry

*Sd-2210-%1-2901 v991-+1 *Sd-2210-S1-2901 VO8I1-91 *ITVNIH® (2) IYNINEIL . SSANGYH O2H-03 0L :(1)713av7
*S2M# °3207 HOLO3NNQD  *S2-9010#¢ ‘42 *HOSIN3A * (1) A00E HOLOINNOD SS3NHVH 02H-03 :0L
*LSE' = 20 *.S2° = I 3S3ZIS Y313AVIA 'Ad'l LINANOD NANIXYN “3dv1
WOIH103 13 ¥Ov1g HLIM 03dvl 38 01 SONI ONV SNOILOISHIINI 11V °37IS §3A0 r
1ON 0od "ONIGNL d31NT0ANOD 37181X3714 03LLOTIS MOVIGNOTIAN “°03d SY °LINONOD
*(JSE91 BVANND HO ‘JAV 3LILVHISY 80 ‘L11JVSHIA WIHOAVH)
"0 MATOE-dd4# WNE MOV *MNIYHSLV3H ‘*SNI MNVHS " (9BT0-++#061 X3TTOW H
€0 6010-69061 X3TON) HO SZI1pE# OOAL ‘VO91-¥1 ‘.zlE® ‘SN IVNIWY3L ONIY
"dXH 20D ¥1€0# 3SNd 31111 HO ‘4-2-0avs 5
NNVASSNE :3SNd dNv0"2 HLIM 030VO1  "SB10XJ* ‘Y30I0HISNS INIT-NI *NI9TNG
ONIENL ANTHHS 4
LV3H HLIM Y3A0D ONY ‘Y3H1390L S3IHIM J713M OINOS HO JNIHI :3011dS d1710 [-40151534 11vL3d
SINIIVAINDI HO 1844004021 1 4d40# 4O + 168340040211 4d40# 3
SIVA/AVHSIA ‘%1 “M5°0 ‘WHO 021 ‘W14 WI3W ‘Qv3] WIXY ‘HOLSIS3Y
i “17181-102-29v0# Y90Z-91 A1 10S 'Sd-22l0-+1-2901#
VO9I-+1 “Sd-2Z210-91-2901# VOBI-91 ‘IIVW3d * (E) IWNING3L  “SEM a .
‘(1)X007 HOLO3NNOJ  °"SE-9010 ‘46 *S3IH3IS 10 ‘HOSIN3d ‘(1) AC08 HOLJI3INNOID telvd
"8# JLON 335 5200°-/+ .0S2° ONI 3HL 404 1d30X3 ‘ WNING3L I5IIN3
IHL ONTHIADD “MOVIE “MNIHHSLYIH " (11b1%+ ODAL) HO BLLIb# OJAL VOpI-81 sl
*O3LVINSNINA ‘1 .2ED° X w0SZ2° 1 WATB® X WASE'Q IV ‘310v.Ld3034 ° IWNINY3L
ONIGNL YNI8HS =
LV3H HLIM Y3A00 ONV *Y3H1390L S3HIM O73M OINOS HO oNIHD $3017dS d113
*1-B/90/L# 901d 1v3S 3HINDIY_LON 0a | €z HNd/LL
ONV “ATIYNSILND 03T¥3S 39V SNOILISOd Q3SNNA " 1-45807/  *YOB[-9T “v3SAY v | Tz Sra/eT
CIVAES *(E2) TVNING3L °1-0890// *JE2 *IWASS VISV ° (T)H0LI3NNOD 5 NEEYZEN)
NOILdIH0530] W31l I
| 8 N=d/22
| L LHM-X19/E1
. | 9 LHM/6L
T8 € I3A/8+NVD
| "sod "ON 35IM
| [ Ag13n373L oL
AM3LLYE ® 20AbZ+ 101 W
7 |
O — ® :
| 906° S
@u 1651 [ - | ﬁ Q
0s1 [e1=0}
| 1-40151534
|
|
|
|
[ €] D e e T ——— e ey
[ 2] IAw-iasel e
(8'61 [B°E] N
[ [ TrN/e/] oso Sor Y
[NoTITe0d] *on Juin| (6 11
m 0S
ﬁHHQ I Bt (*NNOQ NId E2)
t8roll ¢ 3INAoN
SL2
LINNHS OL :73av AHLIN3T3L
NOILJ3NNOD LNNHS
ET# 310N 335 :1X9 EX NE9/8-NVD
El# 3ION 335 :1x9 El REIVZLINA) H39YVHO €04 uNVIJ. 38V
ol 11 E1# 310N 335 X9 ST[ Ng9/V-NvD NYI H398VHO QW¥08 440 101
SN Sz ad ET# 310N 335 X9 o1 T3A/V+NYO [ 2] Ng9/v-Nvo
TYNINGEL 3HL I norivansnt aaonaixa ET# 310N 335 :1X9 ER 1HIN/6L [ 1] 13A/v+NVD
1SV¥d SONILX3 ig ET# 3JION 335 :1X9 ol and/LL NOJLISOd| "ON 3JdIM
ANV SH3A02 T ET# JI0ON 335 :7IX9 =l Ngg/z22
ET# 310N 335 :7IX9 = L1HW-MTG/ET
AT3LI 0 == J3LvINSNT HSN14 ET# 310N 335 X9 o1 S18/E1
11 SHEAS -] T Z1# 310N 335 Ell 035/1
Q3LVINSNT SNVHS 0345 v ON 3d1h

]
N1 SU3R60 = b

3AIN9 NOTLVOIIddY IV IH3LVA MNIEHS Lv3H

SpeedScrub Rider 9014887 (04-2017)

2-110



STANDARD PARTS

Fig. 52 - Wire Harnesses Group, Iris Telemetry

Ref. Part No. Description Qty.
v 1 1074466 Harness, Ele, Telem [T7]
A 9009990 Vr, Fuse, 002a, 250vdc, Cartridge 1
Serial number (10740598- )

SpeedScrub Rider 9014887 (04-2017) 2-111



STANDARD PARTS

Fig. 53 — Cable Assembly, Iris Telemetry

[ ET# 3LION 335 ] 91 NH9/-NVO
N NREVZSE [ €1# 310N 335 | 9l TIA/+NYO
ES NERG) | 21# 310N 335] 01 MIG/E T
s NERT) | 21# 310N 335 o1 a3/ 1
zd NH9/ -NVO 23ds Vo ON 3HIM
[9°2z2]
1d T3IA/+NVD P
+ d3d/1 H@
°S0d TON 3dIM -
| I TENERETN
[ Z2[N¥9/-NVO . . s
SSINYYH W3T3L 01 :713av]
I Y = ﬂmm_ [ T[I3A/+NVOD SSIANHVH
[e"11 [6°L1 (611 d|"ON IFHIM
0S [o[ab=] [s]=} I
738y ON
HYIOHUVHO OWvOg 440 :0L
[HONT 1°1
/NN G2 Ad
Withs, i ST NOTLYINSNT 030N3LX3 "B#3L0N I35 X0V 18 “MNIZHSLVIH °°SNI MNVHS ° (1220-69061 5
1SVd mozmb@‘:lw X3TON “9110-£6161 XITION) HO 8SHEE# OJAL ‘YOOI ©.0S2° “9ON TYNINYIL ONTY
ANV SH3A00 "5d-2210-41-0901 VO91-v1 ‘Sd-2210-91-0901 vOB1-Sl ‘T WN® 2] WNING3L " dem# a
“YO007 HOLO3INNOD  "dZ-#010# ‘Wz S3IH3IS 10 “HOSINIA (1) AJOE HOLOINNOD
AT3137NOD = Q3LVANSNT HSNT4 “LSE° - 20 '.S2° - 10 :5371S "a°1 LINONOD WAWIXYA  “3dvl
IYNINGTL VOIHLO3T3 %OV 18 HLIM 03dYL 39 0L SON3 ONY SNOILJ3ISHIINI TV *37IS HIA0 )
3H1 SH3IA0D LON 00 "9NIGNL J3LNTIOANOD 3181X371d G3LL0TS MOVIE NOTAN “°D3H S¥Y °1INANOD
"B#310N 335 MOVIE “MNIYHSIVIH ‘“SNI MNVHS ° (#+20-69061 a
1= J3LVINSNT MNVHS X3ITION “0Z10-£6161 XITION) HO BSYEE# 0JAL VOOl ‘uL2T1E° BN TIYNINYIL ONIY
xz<1mL r *OEVIIVIdIING# ‘VOST-+1 *IIVA °(2) SNId WNOIS *EIBEET#
3HL SH3A00 ‘VOZT1-01 “11) HIVd LOVINOD H3IMOd °NHEXSLSS# “S1IMO0S WNOIS 2 ‘SNId v
IYNDIS 2 “SNOJLO3NNGD H3MOd 2 “NMOYE °S3193S S8S ‘NOSHIANY  *HO1J3NNOD
NOI1d150530] WLl

30IN9 NOILVYIOIddY IV IH3LYN MNIYHS LV3H

Qty.

c
o
=
Q.
=
(%]
n
[
(a]

Part No.

Ref.

Sbs-brn]

N~
E
£
o9
@
=
[)]
(]
<
o)
Ke]
©
O

1075477

1

|
i}
[o0]
[(e]
Al
<
[o0]
o
N
S
(0]
QO
£
>
c
I
S
Q
wn

SpeedScrub Rider 9014887 (04-2017)

2-112



STANDARD PARTS

Fig

. 54 — Cable Assembly, Extension, Iris Telemetry

1TEM |DESCRIPTION
A TERMINAL, FEMALE, .250", FASTON, UNINSULATED, 14-16GA, TYCO #41274 OR
(TYCO #41774, TYCO #B61375-1. FLUSH INS. HEATSHRINK, BLACK, SEE NOTE#8.
TERMINAL, MALE, .2507, FASTON, UNINSULATED, L[4-18CA, TYCO #41778 OR (TYCO
B #41411, TYCO #42474-2, HEATSHRINK, BLACK, COVER THE ENTIRE TERMINAL
EXCEPT FOR THE END .25" +/- .0625, SEE NOTE#8.
CONDUIT, AS REQ., NYLON,BLACK,SLOTTED FLEXIBLE CONVOLUTED TUBING. DO NOT
® OVER SIZE, ALL INTERSECTIONS AND ENDS TO BE TAPED WITH BLACK ELECTRICAL
TAPE.,
C 1
— D ——
— () = (e
75 [7.91
[2.9] [2.9] @
X2 X2
HEAT SHRINK MATERIAL APPLICATION GUIDE WIRE NO GA SPEC
YELLOW 16 SEE NOTE #13
——i COVERS THE BLUE 16 SEE NOTE #13
SHANK
SHANK [NSULATED =1
COVERS THE
TERMINAL
FLUSH INSULATED COMPLETELY
——i COVERS AND
EXTENDS PAST
THE TERMINAL
EXTENDED [NSULATION =717 g0 = >
[.1 INCH]
Ref. Part No. Description Qty.
1 1075494 Cable, Assy, Extension [T7, Faston] 1
Serial number (10842681- )
2-113

SpeedScrub Rider 9014887 (04-2017)




STANDARD PARTS

Fig. 55 - Wire Harnesses Group, ec-H20 NanoClean Main Control Board

(S/N 10740598

] VHO/83E

S 3A/83%)

a EIVAE 4

VHO/V3E

2 LHM/V36

LHM-YIE/VIET

[v]

*s0d "ON 3dIM

€ 71vi3a

138V ON
*w8. NOILJ3NNOD 7730 :0L

|4

138V ON
37N00ON OHO3 :0L

nmu m DE

*NS HSNT4 (2)738V7
HOLIMS HSN4 :OL

“ET# JION 33S

‘IYIM IXL-TN 8O xe-Tn | B | HM-YTE/vIET
‘BN LG o= | BT LHM/v36
“SuiM el 46 o-1n | O 13A/63
SuIM LG o= | O] T3A/V3b
N R ve0/33€
‘SN XL G xe-Tn | O vH0/03E
‘1M LR M0 e-Tn | O v40/03€
SN LT G xe-Tn | O vH0/83€
e vH0/V3E
SdAL WV __"ON JdIm

T3av ON
“u¥u NOILO3NNOD 7730 :0L

Qty.

Description

Part No.

Ref.

Harness, Ele, Module B2 [Ec-H20]

1073286
Serial number (10740598-

1

SpeedScrub Rider 9014887 (06-2015)

2-114



STANDARD PARTS

Fig. 56 — Wire Harnesses Group, ec-H20 Main Control Board (S/N 10419534-10740597)

CELL A
|

bl o [

-

@

021 XE

SOLUTION
VALVE

SL

0E X8

|
CONTROLLER

Ref. Part No. Description Qty.
1 1049489 Harness, Main,Controlboard[Ec-H20 5cell] 1

Serial number (10419534-10740597)

SpeedScrub Rider 9014887 (06-2015) 2-115



STANDARD PARTS

Fig. 57 - Label Group

Ref. Part No. Description Qty.

1 1015167 Label Set, Info/Hzrd 1
2 1064992 Label, Model [Spd Scrub Rider] 2
3 N/A Label [Nfsi Certification] 1
4 1034637 Label, Front, 3.50 [Nobles Icon] 2
5 1026686 Label, Battery, Diagram [T7 / R14] 1
6 1216533 Label, Logo [Ech20 Nano Nobles] 2
6 1064823 Label, Logo, 12.3I 4color [Ech20 Nobles] 2
6 1064994 Label, Logo, 06.1] Dk Gr [Fast] 2
7 1050003 Label [User, Attention, Ec-H20] 1
7 391451 Label [Attention Fast Users, 5400s] 1
8 1068925 Label, Do Not Add Detgt[Ec-H20] 1
9 1030507 Label, Warning, 2x2 [No Step] (Disk Model) 3
9 1030507 Label, Warning, 2x2 [No Step] (Cylindrical Model) 1

Serial number (10449322-10740597)

Serial number (10740598- )

2-116 SpeedScrub Rider 9014887 (06-2015)



OPTIONS

Contents Page
Fig. 1 — FaST Group, Disk ScrubHead ......... 3-1
Fig. 2 - FaST Group, Cylindrical Scrub Head ... 3-3
Fig. 3 - FaST Group, Disk ScrubHead ......... 3-5

Fig. 4 - FaST Group, Cylindrical Scrub Head ... 3-7
Fig. 5 - ec-H20 NanoClean Group, Disc Scrub Head

(S/N 10740598~ ) 3-9
Fig. 6 — ec-H20 Group, Disc Scrub Head

(S/N 10419534-10740597) ......... 3-11
Fig. 7 - ec-H20 NanoClean Group, Cylindrical Scrub

Head (S/N 10740598- ) ....3-13
Fig. 8 - ec-H20 Group, Cylindrical Scrub Head

(S/N 10419534-10740597) ......... 3-15
Fig. 9 - Iris Telemetry Group . ................ 3-17
Fig. 10 - Kit, Iris Telemetry Battery Manager ... 3-19
Fig. 11 - Flashing LightKit . .................. 3-21
Fig. 12 - Battery Group, 180Ah, Maintenance

Free ... ... 3-22
Fig. 13 - Battery Group, 220Ah, Maintenance

Free ... ... . 3-23
Fig. 14 - Battery Group, 360Ah .............. 3-24
Fig. 15 - Battery Charger Kit, On-Board

(S/N 10847945- ) I 3-25
Fig. 16 — Battery Charger Kit, On-Board

(S/N 10740598-10847944) ......... 3-27
Fig. 17 - Battery Charger Kit, On-Board

(S/N 10000000-10740597) ......... 3-29

Fig. 18 - Battery Chargers Group, Off-Board .. 3-31
Fig. 19 - Manual Battery Watering System

(S/N 11021176- ) P 3-33
Fig. 20 - HydroLink Battery Watering System Kit

(S/N 10000000-11021175) ......... 3-35
Fig.21 - BasketKit ......................... 3-36
Fig. 22 - Seatbelt Kit ....................... 3-37

Fig. 23 — Documentation Group (Online Only) .. 3-38

SpeedScrub Rider 9014887 (04-2023) 3-1



OPTIONS

Fig. 1 - FaST Group, Disk Scrub Head

3-1

SpeedScrub Rider 9014887 (03-2015)



OPTIONS

355040

Fig. 1 - FaST Group, Disk Scrub Head

29 9003909 Fast Kit, Injector, Ci [T7/Ssr Fast li+] (See Breakdown)
29 9008885 Fast Kit, Injector, Ci[T7/Ssr/T16 Fast3] (See Breakdown)

Ref. Part No. Description Qty.
1 NLA Detergent Pkg, 2 Liter, Sgl [Mp] 1
1 NLA Fast Mpd 2 Ltr, Detergent 1
2 1074968 Housing, Box Holder, CI [Ssr Fast, Spruce] 1
3 1016553 Seal, Rbr 2
4 1006204 Coupling, Fem, W/ Valve, .25 Brb, Nobles 1
5 30013 Washer, Flat, 0.31 Fender 1
v 6 1014282 Pump, Soltn, Ele, 24vdc 1
A 9001240 Pump Kit, Head, Soltn 1
7 64778 Fitting, Plstc, E90, Bm08/Pm06 1
8 24584 Fitting, Brs, E90, Pm06/Pf06 Special 1
9 24698 Fitting, Brs, Str, Pf02/Pm06 1
10 26426 Fitting, Brs, Tee, Pf02/Pm02/Pm02 1
11 1005564 Fitting, Plstc, E90, Bm06/Pm02, Nyl 1
12 1017386 Valve, Air Vent, Float Type 1
13 43555 Clamp, Hose, Wormdrive, 1.62-3.50d, .56w 1
14 1014617 Bracket, Pump, Soltn 1
15 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
16 613735 Clamp, Hose, Wir, .40 - .42, Yel 2
17 1015455 Valve, Check, Bm06/Bm06, 5psi 1
17 1040501 Valve, Check, 0015Psi Bm06/Bm06 1
17 1015455 Valve, Check, Bm06/Bm06, 5psi 1
18 607775 Clamp, Hose, Wire, .63 - .66, Blk 3
18 607775 Clamp, Hose, Wire, .63 - .66, Blk 2
19 1014295 Clip, Spring Holder Blk Vinyl Coat 1
19 573073 Clip, Grip, Hose, 1.00-1.38, Zn 1
20 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 2
21 9003005 Fast Kit, Ci, Injector [T7/Ssr Fast li+] (See Breakdown) 1
22 1006400 Hose, Afmkt, Pvc, Brd 0.38id 3ft 1
23 1006415 Hose, Afmkt, Pvc, Clr 0.25id 3ft 1
24 18188 Bracket, Spring 1
25 1018504 Spring, Extn, 0.500d X 0.04wir, 4.0l 1
26 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1h 1
27 56799 Rivet, Blind, .125d X 0.38 X .25d, Aim 1
28 02892 Washer, Flat, 0.12b 0.38d .03, Stl, Pl 1
1
1
30 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
31 1002899 Fitting, Plstc, Str, Pm04, Cplg, Mal 1
32 1005435 Fitting, Plstc, Pipe, Cap, Pf04 1
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
34 1014974 Hose, Afmkt, Pvc, Brd 0.38id 2ft 1

NLA = No Longer Available

Serial number (10000000-10337089)
Serial number (10337090-10558840)
Serial number (10558841 - )

SpeedScrub Rider 9014887 (01-2022) 3-2



OPTIONS

Fig. 2 - FaST Group, Cylindrical Scrub Head

3-3 SpeedScrub Rider 9014887 (03-2015)



OPTIONS

355041

Fig. 2 - FaST Group, Cylindrical Scrub Head

26 1005435 Fitting, Plstc, Pipe, Cap, Pf04

Ref. Part No. Description Qty.
1 1074968 Housing, Box Holder, CI [Ssr Fast, Spruce] 1
2 1016553 Seal, Rbr 2
v 3 1014282 Pump, Soltn, Ele, 24vdc 1
A 9001240 Pump Kit, Head, Soltn 1
4 64778 Fitting, Plstc, E90, Bm08/Pm06 1
5 24584 Fitting, Brs, E90, Pm06/Pf06 Special 1
6 24698 Fitting, Brs, Str, Pf02/Pm06 1
7 26426 Fitting, Brs, Tee, Pf02/Pm02/Pm02 1
8 1005564 Fitting, Plstc, E90, Bm06/Pm02, Nyl 1
9 1017386 Valve, Air Vent, Float Type 1
10 43555 Clamp, Hose, Wormdrive, 1.62-3.50d, .56w 1
11 1029095 Bracket, Pump, Solution 1
12 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
13 613735 Clamp, Hose, Wir, .40 - .42, Yel 2
14 1015455 Valve, Check, 0005psi Bm06/Bm06 1
14 1040501 Valve, Check, 0015Psi Bm06/Bm06 1
14 1015455 Valve, Check, 0005psi Bm06/Bm06 1
15 607775 Clamp, Hose, Wir, .63 - .66, Blk 3
15 607775 Clamp, Hose, Wir, .63 - .66, Blk 2
16 1014295 Clip, Spring, Holder, Blk Vyl 3
16 573073 Clip, Grip, Hose, 1.00-1.38, Zn 3
17 9003005 Fast Kit, Ci, Injector [T7/Ssr Fast li+] (See Breakdown) 1
18 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
19 30013 Washer, Flat, 0.31, Fendr 1
20 1006204 Coupling, Fem, W/ Valve, .25 Brb, Nobles 1
21 1002899 Fitting, Plstc, Str, Pm04, Cplg, Mal 1
22 NLA Detergent Pkg, 2 Liter, Sgl [Mp] 1
22 NLA Fast Mpd 2 Ltr, Detergent 1
23 140011 Washer, Flat, 0.21b 0.45d .03, Ss 3
24 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 3
25 9003909 Fast Kit, Injector, Ci [T7/Ssr Fast li+] (See Breakdown) 1
25 9008885 Fast Kit, Injector, Ci[T7/Ssr/T16 Fast3] (See Breakdown) 1
1
27 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
27 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 9
28 1014971 Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 3
29 1011403 Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr 1
30 1015033 Hose, Afmkt, Pvc, Brd 0.62id 011t 1
31 607006 Screw, Trs, M4 X 0.70 X 12, Phl, Pl 3
32 1015026 Hose, Afmkt, Pvc, Brd 0.62id 03ft 1
33 18188 Bracket, Spring 1
34 1018504 Spring, Extn, 0.500d X 0.04wir, 4.0 1
35 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1h 1
36 02892 Washer, Flat, 0.12b 0.38d .03, Stl, PI 2
37 1021677 Rivet, Blind, .154d X 0.55 X .38d, Ss 1
38 1014985 Hose, Afmkt, Pvc, Cir 0.25id 08ft 1

NLA = No Longer Available

Serial number (10000000-10337089)
Serial number (10337090-10558840)
Serial number (10558841 - )

SpeedScrub Rider 9014887 (01-2022) 3-4



OPTIONS

Fig. 3 - ec-H20 NanoClean Group, Disc Scrub Head (S/N 10740598- )

3-5 SpeedScrub Rider 9014887 (08-2018)



OPTIONS

Fig. 3 - ec-H20 NanoClean Group, Disc Scrub Head (S/N 10740598- )

Ref. Part No. Description

1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss

2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss

3 1051138 Bracket, Cover, Fast Opng [T7 Ec-H20]

4 09740 Screw, Hex, M8 X 1.25 X 20, Ss

5 9013646 Cartridge, Ec-H20 Nanoclean Wcm, 270ml

6 01685 Washer, Flat, 0.38b 0.88d .08, Ss

7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems

8 1216192 Bracket, Module, Ec-H20 [T7]

9 9021553 6] Module Kit, Replmt [Ec-H20, B 02] (See Breakdowns)

9 9020643 Module Kit, Repimt [Ec-H20, B 02] (See Breakdowns)

(Replaced By 9021553)
9 9011810 Module Kit, Repimt [Ec-H20, B 02] (See Breakdowns)
(Replaced By 9021553)

10 603654 Clamp, Hose, Ear, .44d [Ctb]

11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04

12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,ClIr

13 150520 Fitting, Brs, Str, Bm04/Pf02

14 1044415 Switch, Press, 20psi, Pm02

15 1215186 Fitting, Plstc, E90, Qf06/Qm06

16 9014146 Hose, Afmkt, Pvc, 0.06id .380d, 05ft

17 1212573 Fitting, Plstc, Tee, Qf06/Qf06/Qf06

18 1014987 Hose, Afmkt, Pvc, ClIr, 0.25id, 01ft

19 1214339 Fitting, Plstc, E90, Qfo4/Qm04

20 9014147 Hose, Afmkt, Pvc, 0.06id .250d, 05ft

21 1214339 Fitting, Plstc, E90, Qfo4/Qm04

22 613735 Clamp, Hose, Wir, .40 - .42, Yel

e C R T @ ® e S A R e e e e T T i e e T L T T e N e A e N N N N @) ] — _L_L_LI\J_L_L(,Q_LJ;I\)'EI-

23 1216973 Pump Assy, Dispenser
24 9014210 Hose, Afmkt, Pvc, Brd .25id .440d, 05ft
25 1212855 Fitting, Plstc, Tee, Qf04/Qf06/Qf06
26 1215186 Fitting, Plstc, E90, Qf06/QmO06
27 1006400 Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir
28 20950 Fitting, Plstc, Str, Bm06/Bm06
29 607775 Clamp, Hose, Wir, .63 - .66, Blk
30 1216879 Valve, Check, 0005psi Bm04/Bm04
31 150417 Fitting, Plstc, E90, Bm04/Pm06
V. 32 1042495 Pump, Soltn, Ele, 24vdc, 35psi
A 9004759 Pump Kit, Head, Soltn [Ec-H20]
A 78950 Connector, Fem, 2cav, Mp280 Sealed
A 78951 Terminal, Fem, Mp280, Sealed, 18-16ga
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed]37
A 78952 Lock, Secondary, 2cav, Mp280 Sealed
33 64778 Fitting, Plstc, E90, Bm08/Pm06
34 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
35 1014617 Bracket, Pump, Soltn
36 43555 Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
37 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems
38 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
39 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
40 20951 Fitting, Plstc, E90, Bm06/Bm06
41 1212857 Fitting, Plstc, Str, Qm06/Bm04

Serial number
Serial number
Serial number
[6] Serial number

10740598- )
10740598- 10998255)
10998256 SEP2023)
OCT2022- )

SpeedScrub Rider 9014887 (04-2023) 3-6



OPTIONS

Fig. 4 - ec-H20 Group, Disc Scrub Head (S/N 10419534-10740597)

3-7 SpeedScrub Rider 9014887 (06-2015)



OPTIONS

Fig. 4 - ec-H20 Group, Disc Scrub Head (S/N 10419534-10740597)

Ref. Part No. Description Qty.
1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 4
3 1051138 Bracket, Cover, Fast Opng [T7 Ec-H20] 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 3
5 1052726 Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
6 01685 Washer, Flat, 0.38b 0.88d .08, Ss 1
7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
8 1050052 Bracket, Module, Ec-H20 [T7] 1
9 9007970 Module Kit, Replmt [Ec-H20] (See Breakdown) 1
9 9006161 Module Kit, Repimt [Ec-H20] (See Breakdown) 1
10 603654 Clamp, Hose, Ear, .44d [Ctb] 11
11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
13 150520 Fitting, Brs, Str, Bm04/Pf02 1
14 1044415 Switch, Press, 20psi, Pm02 1
15 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
16 613735 Clamp, Hose, Wir, .40 - .42, Yel 3
17 1052705 Fitting, Plstc, Str, Bm04/Bm04 1
18 1006415 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
19 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
20 1011170 Fitting, Plstc, E90, Bm04/Pm04, Nyl 2
V.21 1043866 Fitting Assy, Qdc, Pf04 1
A 22 1047655 Washer, Flat, 0.40b 0.75d .12 [Viton] 1
23 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 1
24 140011 Washer, Flat, 0.21b 0.45d .03, Ss 1
25 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl 2
26 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
27 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
28 1039557 Fitting, Plstc, Str, Bm04/Bm06 1
29 43844 Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
30 1016520 Screw, Hex, M4 X 0.70 X 16, Fmg, Ss 1
31 607306 Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 2
32 150302 Fitting, Brs, Str, Pf04/Pf04 1
33 1044790 Valve, Check, 0025psi Pm04/Pf04 1
34 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
35 26426 Fitting, Brs, Tee, Pf02/Pf02/Pm02, Run 1
36 1017386 Valve, Vent, Air, Float Type 1
37 24698 Fitting, Brs, Str, Pf02/Pm06 1
38 24584 Fitting, Brs, E90, Pf06/Pm06, Spcl 1
V. 39 1042495 Pump, Soltn, Ele, 24vdc, 35psi 1
A 9004759 Pump Kit, Head, Soltn [Ec-H20] 1
A 78950 Connector, Fem, 2cav, Mp280 Sealed 1
A 78951 Terminal, Fem, Mp280, Sealed, 18-16ga 1
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 78952 Lock, Secondary, 2cav, Mp280 Sealed 1
40 64778 Fitting, Plstc, E90, Bm08/Pm06 1
41 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
42 1014617 Bracket, Pump, Soltn 1
43 43555 Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
44 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
45 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
Serial number (10419534-10449321)
Serial number (10449322-10740597)
SpeedScrub Rider 9014887 (06-2015) 3-8




OPTIONS

Fig. 5 - ec-H20 NanoClean Group, Cylindrical Scrub Head (S/N 10740598- )
=z

3-9 SpeedScrub Rider 9014887 (08-2018)



OPTIONS

Fig. 5 - ec-H20 NanoClean Group, Cylindrical Scrub Head (S/N 10740598- )

Ref. Part No. Description

1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss

2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss

3 1051138 Bracket, Cover, Fast Opng [T7 Ec-H20]

4 09740 Screw, Hex, M8 X 1.25 X 20, Ss

5 9013646 Cartridge, Ec-H20 Nanoclean Wcm, 270ml

6 01685 Washer, Flat, 0.38b 0.88d .08, Ss

7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems

8 1216192 Bracket, Module, Ec-H20 [T7]

9 9021553 6] Module Kit, Replmt [Ec-H20, B 02] (See Breakdowns)

9 9020643 Module Kit, Repimt [Ec-H20, B 02] (See Breakdowns)

(Replaced By 9021553)
9 9011810 Module Kit, Repimt [Ec-H20, B 02] (See Breakdowns)
(Replaced By 9021553)

10 603654 Clamp, Hose, Ear, .44d [Ctb]

11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04

12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,ClIr

13 150520 Fitting, Brs, Str, Bm04/Pf02

14 1044415 Switch, Press, 20psi, Pm02

15 1215186 Fitting, Plstc, E90, Qf06/Qm06

16 9014146 Hose, Afmkt, Pvc, 0.06id .380d, 05ft

17 1212573 Fitting, Plstc, Tee, Qf06/Qf06/Qf06

18 1014987 Hose, Afmkt, Pvc, ClIr, 0.25id, 01ft

19 1214339 Fitting, Plstc, E90, Qfo4/Qm04

20 9014147 Hose, Afmkt, Pvc, 0.06id .250d, 05ft

21 1214339 Fitting, Plstc, E90, Qfo4/Qm04

22 613735 Clamp, Hose, Wir, .40 - .42, Yel

G I e e O e e e e e e e e e e T @ 2 T SN e e e N N I e i e e e 01 | — _L_L_LI\J_L_L(,Q_LJ;I\)'EI-

23 1216973 Pump Assy, Dispenser
24 9014210 Hose , Afmkt, Pvc, Brd .25id .440d, 05ft
25 1212855 Fitting, Plstc, Tee, Qf04/Qf06/Qf06
26 1215186 Fitting, Plstc, E90, Qf06/Qm06
27 1006400 Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir
28 20950 Fitting, Plstc, Str, Bm06/Bm06
29 607775 Clamp, Hose, Wir, .63 - .66, Blk
30 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr
32 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
33 1031304 Hose, Pump (376716)
34 64778 Fitting, Plstc, E90, Bm08/Pm06
35 1031738 Hose, Pvc, Brd, 0.62id 0.880d [C460117]
36 43555 Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
V. 37 1042495 Pump, Soltn, Ele, 24vdc, 35psi
A 9004759 Pump Kit, Head, Soltn [Ec-H20]
A 78950 Connector, Fem, 2cav, Mp280 Sealed
A 78951 Terminal, Fem, Mp280, Sealed, 18-16ga
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed]
A 78952 Lock, Secondary, 2cav, Mp280 Sealed
38 1029095 Bracket, Pump, Soltn
39 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems
40 1216879 Valve, Check, 0005psi Bm04/Bm04
41 150417 Fitting, Plstc, E90, Bm04/Pm06
42 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
43 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
44 20951 Fitting, Plstc, E90, Bm06/Bm06
45 1212857 Fitting, Plstc, Str, Qm06/Bm04
Serial number (10740598- )

Serial number (10740598- 10998255)
Serial number (10998256- SEP2023)
6] Serial number (OCT2022- )

SpeedScrub Rider 9014887 (04-2023) 3-10



OPTIONS

Fig. 6 - ec-H20 Group, Cylindrical Scrub Head (S/N 10419534-10740597)

SpeedScrub Rider 9014887 (06-2015)

3-11



OPTIONS

Fig. 6 - ec-H20 Group, Cylindrical Scrub Head (S/N 10419534-10740597)

Ref. Part No. Description Qty.
1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 4
3 1051138 Bracket, Cover, Fast Opng [T7 Ec-H20] 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 3
5 1052726 Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
6 01685 Washer, Flat, 0.38b 0.88d .08, Ss 1
7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
8 1050052 Bracket, Module, Ec-H20 [T7] 1
9 9007970 Module Kit, Replmt [Ec-H20] (See Breakdown) 1
9 9006161 Module Kit, Repimt [Ec-H20] (See Breakdown) 1
10 603654 Clamp, Hose, Ear, .44d [Ctb] 11
11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
13 150520 Fitting, Brs, Str, Bm04/Pf02 1
14 1044415 Switch, Press, 20psi, Pm02 1
15 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
16 607306 Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 2
17 150302 Fitting, Brs, Str, Pf04/Pf04 1
18 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl 1
19 607006 Screw, Trs, M4 X 0.70 X 12, Phl, Pl 1
20 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
21 1044790 Valve, Check, 0025psi Pm04/Pf04 1
22 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
23 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
24 50901 Fitting, Plstc, Str, Bm04/Pm04 2
V. 25 1043866 Fitting Assy, Qdc, Pf04 1
A 26 1047655 Washer, Flat, 0.40b 0.75d .12 [Viton] 1
27 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
28 1039557 Fitting, Plstc, Str, Bm04/Bm06 1
29 43844 Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
30 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr 1
32 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
33 1031304 Hose, Pump (376716) 1
34 64778 Fitting, Plstc, E90, Bm08/Pm06 1
35 1031738 Hose, Pvc, Brd, 0.62id 0.880d [C460117] 1
36 43555 Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
V. 37 1042495 Pump, Soltn, Ele, 24vdc, 35psi 1
A 9004759 Pump Kit, Head, Soltn [Ec-H20] 1
A 78950 Connector, Fem, 2cav, Mp280 Sealed 1
A 78951 Terminal, Fem, Mp280, Sealed, 18-16ga 1
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 78952 Lock, Secondary, 2cav, Mp280 Sealed 1
38 1029095 Bracket, Pump, Soltn 1
39 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,CIr 1
40 24584 Fitting, Brs, E90, Pf06/Pm06, Spcl 1
41 24698 Fitting, Brs, Str, Pf02/Pm06 1
42 26426 Fitting, Brs, Tee, Pf02/Pf02/Pm02, Run 1
43 1017386 Valve, Vent, Air, Float Type 1
44 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
45 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
46 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3

Serial number (10419534-10449321)
Serial number (10449322-10740597)

SpeedScrub Rider 9014887 (06-2015) 3-12



OPTIONS

Fig. 7 - Iris Telemetry Group

J

Q™

\

(% ?(((((((((((((((((((((((((((((

21

3-13 SpeedScrub Rider 9014887 (01-2022)



OPTIONS

Fig. 7 - Iris Telemetry Group

355342

Ref. Part No. Description Qty.
1 1216714 Bracket WIdt, Module 1
2 9010085 Control Box Assy Kit, Replmt, Telem[Usa] 1
2 9010086 Control Box Assy Kit, Replmt, Telem[Intl] 1
3 08708 Nut, Hex, Lock, M6 X 1.00, NI 4
4 32483 Washer, Flat, 0.25, Sae 4
5 1216382 Bar, Mtg, Antenna, Telem 1
6 1247522 Antenna, Telem [4g, 72"] 2
6 1070659 Antenna, Telem, 70 In [Gprs] (Replaced By 1247522) 1
7 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 15
8 1215943 Bracket, Shunt 1
9 1217304 Shunt [Empro, 250amp/50mv, Metric] 1
10 391403 Screw, Pan, Phl, M4 X 0.70 X 8, Ss 2
11 02938 Washer, Lock, Int, 08, Ss 2
12 41578 Washer, Flat, 06, Ss 2
13 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
14 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
15 43952 Washer, Lock, Int, 0.31, Ss 2
16 1202868 Clip, Tie, 0.25D, Plstc 2
v 17 1074466 Harness, Ele, [Telem, T7] 1
A 9009990 Fuse, 002a, 250vdc, Cartridge 1
18 1074488 Cable, 04ga, 36.01, Blk .31ring/.31ring 1
19 1074489 Cable, 04ga, 40.0l, Blk .25ring/.31ring 1
20 1074595 Harness, Ele [Telem, Shunt] 1
21 1217818 Heatshrink [1.5” Dia., 7.0” Sections] 1
Serial number (10740598- )
Serial number (10740598-10978463)
Serial number (10978464- )
SpeedScrub Rider 9014887 (01-2022) 3-14




OPTIONS

Fig. 8 - Kit, Iris Telemetry Battery Manager

ST

(g

\/

A

3-15 SpeedScrub Rider 9014887 (01-2022)



OPTIONS

355588

Fig. 8 - Kit, Iris Telemetry Battery Manager

Ref. Part No. Description Qty.
v 9015309 Harness Kit, Amii, Ci [T7] 1
(Kit Needed to Add Iris Battery Manager Functionality to Telemetry Models)

=

AV 1 1074466 Harness, Ele, [Telem, T7] 1
AA 9009990 Fuse, 002a, 250vdc, Cartridge 1
A 2 1230028 Bracket, Switch, Charger [T7] 1
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 4 1013705 Plate, Thread, Switch, M3 Nut, 96hr PI 1
A 5 579211 Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
A 6 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 1
A 7 611005 Switch, Rlr, 16a, Micro 1
A 8 06922 Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
A 9 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 5
A 10 1075494 Cable, Assy, Extension [T7, Faston] 1
A 11 1075477 Cable, Assy, Telem [T7, Sbs-Brn] 1
A 12 06923 Screw, Pan, Phl, M3 X 0.50 X 25, 4.8 2
A 183 1230312 Charger, 24vdc, 650w,100-240vac[Off Brd] 1
(Models With Iris Battery Manager Functionality Only)
14 1017079 Cord, Extn, 16ga /3, 10ft [Sjt] 1
(Not Included In Kit — Use Cord From Current Off-Board Charger)
Serial number (10740598- )
Serial number (10842681- )

SpeedScrub Rider 9014887 (04-2017) 3-16



OPTIONS

Fig. 9 - Flashing Light Kit

=TT T
////H \\:\\\
S AN
SN
Q > \\\\
SO N\
RN WA
S0 NN
& ISy O T \
m, ;\5:§' /)% \ ‘\ // \ ‘\
RSYE S o ! Y \ .
“:\:\Q'/ 7\:\@ \ \
. /\“: T\s:‘\: \. /’;\\S - lI ! \ //
—3 @/ L YN \ \ P
- \?{ @ W 1 ll //;/
1] | z7
- " y
6 X \ \ P
QL N e
N\ \IL JI/ e
355035
Ref. Part No. Description Qty.
v 9000581 Light Kit, Fish, Ci [T7/Ssr] 1
A 1 1014564 Lamp, Strobe, 12-80Vdc, 4Watt 1
A 2 24196 Screw, Pan, M5 X 0.8 X 20, Ss 2
A 3 01683 Washer, Flat, #10 Ss 2
A 4 09739 Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
A 5 1014527 Bracket WIdt, Light, Flsh 1
A 6 61913 Nut, Isolator, .25-20 Wall Thk .031-.187 4
A 7 01699 Screw, Hex, .25-20 X 1.25, Ss 4
A 8 01684 Washer, Flat, 0.25 Ss 4
A 9 07515 Washer, Lock, Int, .25, Ss 4
A 10 130717 Switch, Rocker, 250vac 15a Spst On/Off 1
A 11 130040 Tie, Cable, Nyl, 06.0L .12W 1
3-17 SpeedScrub Rider 9014887 (08-2018)



OPTIONS

Fig. 10 — Battery Group, 180Ah, Maintenance Free

355036

OS<v+—©
Z O N O
e N AW

o000
oI <
[« NI
DA ®
1’

©
)

S
L o
=
sy,
T—®
8mmh
o ~™
oM _-
cS 2
883%
28_-T3
6ozT
s Qo
]
omwnZ2

3-18

SpeedScrub Rider 9014887 (03-2011)



OPTIONS

Fig. 11 - Battery Group, 220Ah, Maintenance Free

-

G

ATAVAYANY g
AN

NAVAVAVAYANY \\\ !

355037

Replaced By 1262245)

) (

Discover

Bracket, Battery [T7, 220ah Agm]

(

Battery, Agm, 06vdc 0210ah
Battery, Agm, 06vdc, 220ah

Description

0.522
<< M
Z2 QoW
.nn/_4n/_
O~ <
T N OO
O+~
:%112
o

SpeedScrub Rider 9014887 (04-2023)

3-19



OPTIONS

Fig. 12 — Battery Group, 360Ah

355037

s
(&)
C
(o]
£
[\
(@)
3
=
©
o
[(e]
o
o
o
©
S
(o]
o
n..L,
(]
o
.m..w
T >
)
O ©
oo
s N
o
Z 3
£ R
o
a2
—
e1
o

3-20

SpeedScrub Rider 9014887 (01-2013)



OPTIONS

Fig. 13 - Battery Charger Kit, On-Board (S/N 10847945~ )

3-21 SpeedScrub Rider 9014887 (01-2022)



OPTIONS

355038

Fig. 13 - Battery Charger Kit, On-Board (S/N 10847945- )
Ref. Part No. Description Qty.

v 9001994 Charger Kit, Ci [On-Board, T7] 1
AV 1 1250064 Charger, 24vdc 25a 115vac (T7) 1
AA 1206662 Fuse, 015a, 250vac [Baf-15] 1
A 2 1231256 Bracket, Chrgr, On-Board [T7] 2
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
A 4 06549 Nut, Hex, Lock, M5 X 0.80, NI 4
A 5 230920.BK Hook, Cord, Blk [Boss] 2
A 6 06933 Screw, Pan, M5 X 0.80 X 16, 4.8 4
A 7 19066 Washer, Flat, #10 4
A 8 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
A 9 09163 Screw, Flt, Soc, M6 X 1.00 X 16, 18-8,Ss 2
A 10 1020280 Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
A 11 130040 Tie, Cable, Nyl, 06.0l .12w 5
A 12 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
Serial number (10740598- )

Serial number (10847945- )

SpeedScrub Rider 9014887 (01-2022) 3-22



OPTIONS

Fig. 14 - Battery Charger Kit, On-Board (S/N 10740598-10847944)

3-23 SpeedScrub Rider 9014887 (08-2018)



OPTIONS

Fig. 14 - Battery Charger Kit, On-Board (S/N 10740598-10847944)

355038

Ref. Part No. Description Qty.
v 9001994 Charger Kit, Ci [On-Board, T7] 1
AV 1 1031491 Charger, 24vdc 25a 115vac [Wet/Gel] (Replaced by 9016185) 1
AA 1206662 Fuse, 015a, 250vac [Baf-15] 1
A 2 1031180 Bracket, Chrgr (Replaced by 9015973) 2
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
A 4 06549 Nut, Hex, Lock, M5 X 0.80, NI 4
A 5 230920.BK Hook, Cord, Blk [Boss] 2
A 6 06933 Screw, Pan, M5 X 0.80 X 16, 4.8 4
A 7 19066 Washer, Flat, #10 4
A 8 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
Serial number (10740598- )
Serial number (10000000-10847944)
SpeedScrub Rider 9014887 (08-2018) 3-24




OPTIONS

Fig. 15 - Battery Charger Kit, On-Board (S/N 10000000-10740597)

SpeedScrub Rider 9014887 (03-2014)

3-25



OPTIONS

355038

Fig. 15 - Battery Charger Kit, On-Board (S/N 10000000-10740597)

Ref. Part No. Description Qty.

v 9001994 Charger Kit, Ci [On-Board, T7] 1
A 1 1031491 Charger, 24vdc 25a 115vac [Wet/Gel] 1
A 2 1031180 Bracket, Chrgr 2
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
A 4 06549 Nut, Hex, Lock, M5 X 0.80, NI 4
A 5 230920.BK Hook, Cord, Blk [Boss] 2
A 6 06933 Screw, Pan, M5 X 0.80 X 16, 4.8 4
A 7 19066 Washer, Flat, #10 4
A 8 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
Serial number (10000000-10740597)

SpeedScrub Rider 9014887 (10-2015) 3-26



OPTIONS

Fig. 16 - Battery Chargers Group, Off-Board

3-27 SpeedScrub Rider 9014887 (04-2017)



OPTIONS

Fig. 16 - Battery Chargers Group, Off-Board

350771

Ref. Part No. Description Qty.

1 130871 Charger 24vdc 25amp 120ac/60hz (Replaced By 9009486) 1
\ 2 1029256 Charger, 24vdc, 19a Var Vac 1ph 50/60hz 1
A 3 605387 Connector, Anderson, 50a,Red W/O Contact 1
A 4 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] 1
v 5 9009486 Charger Kit, 24vdc 025a, Ci[w/ Ac Cord] 1
A 6 605387 Connector, Anderson, 50a,Red W/O Contact 1
A 7 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] 1
\ 5 9012519 Charger Kit, 24vdc 025a, Ci [Discvr] (For Discover Batteries) 1
A 6 605387 Connector, Anderson, 50a,Red W/O Contact 1
A 7 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] 1

8 1230312 Charger, 24vdc, 650w,100-240vac[Off Brd] 1

(Models With Iris Battery Manager Functionality Only)

9 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] (Not Included With Charger) 1

SpeedScrub Rider 9014887 (04-2017) 3-28




OPTIONS

Fig. 17 - Manual Battery Watering System (S/N 11021176-

(\|\E

\\\\m\\ \\\\\\\ /
.

\\ \

\

SpeedScrub Rider 9014887 (01-2022)

3-29



OPTIONS

355852
Fig. 17 - Manual Battery Watering System (S/N 11021176- )
Ref. Part No. Description Qty.
v 9021123+ Fill Kit, Battery, Manual, Ci [Trojan] 1
A 1 1236295 Pump, Hand, Battery 1
A 2 9018988 Distribution Kit, Water, Battery 1
A 3 1253250 Label, Tag, Battery [Bwt Watering] 1
A 4 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
Serial number (11021176 - )

SpeedScrub Rider 9014887 (01-2022) 3-30



OPTIONS

Fig. 18 - HydroLink® Battery Watering System Kit (S/N 10000000 - 11021175)

Ref. Part No.
\ 9010300
A 1 1058939
A 2 1229544
A 3 1204142
A 4 1071084
A 5 1307783

Description

Pump Kit, Fill, Battery,24vdc,Ci[Trojan]
Pump Kit, Fill, Battery

Tube, Water, Battery, 24vdc [Trojan]
Cap, Fill, Battery [Trojan]

Label, Tag, Battery [Hydrolink Watering]
Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.

Serial number (10000000 - 11021175)

A Wy
A A

I\)_L_l;_s_s_sg
<

3-31

SpeedScrub Rider 9014887 (01-2022)



OPTIONS

Fig. 19 - Basket Kit

355039
Qty.
1

Description
Basket Kit, Ci

Ref. Part No.
9001004

1

3-32

SpeedScrub Rider 9014887 (11-2004)



OPTIONS

Fig. 20 - Seatbelt Kit

355719
Ref. Part No. Description Qty.
v 9018668 Seatbelt Kit, Ci [T7/Ssr/R14/Striverider] 1
1 30533 Seatbelt, 60.0l, Orange 1
2 09010 Screw, Hex, M8 X 1.25 X 25, Ss 2
3 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 2

3-33 SpeedScrub Rider 9014887 (04-2023)



OPTIONS

Fig. 21 - Documentation Group (Online Only)

07501
Ref. Part No. Description Qty.
1 331140 Manual, Oper, [Ss Rider Ele En Na] 1
1 331142 Manual, Oprtr, [Ss Rider Ele Es Na] 1
1 331143 Manual, Oprtr, [Ss Rider Ele Fr Na] 1
2 9014887 Manual, Parts [Ss Rider Ele, Na] 1
3 331145 Manual, Service, [Ssrider Ele Na] 1
4 1059849 Media, Dvd, Training, Inter, Eng [Ssr] 1
4 1059851 Media, Dvd, Training, Inter, Spn [Ssr] 1

To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.nobles.com/manuals

SpeedScrub Rider 9014887 (04-2023) 3-34



OPTIONS

3-35 SpeedScrub Rider 9014887 (03-2019)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Steering Control Breakdown, 1019724 .. 4-2
Fig. 2 — FaST Injector Assembly Breakdown,

9008885 ... 4-3
Fig. 3 — FaST Injector Assembly Breakdown,

9003909 ... 4-4
Fig. 4 — FaST Injector Assembly Breakdown,

9003005 ...t 4-5

Fig. 5 - ec-H20 NanoClean Module Breakdown,
9020643, 9021553
(S/N 10998256- ) 4-6
Fig. 6 - ec-H20 NanoClean Module Breakdown,
9011810 (S/N 10740598-10998255) .. 4-8
Fig. 7 - ec-H20 Module Assembly Breakdown,
9007970 (S/N 10449322-10740697) . 4-10
Fig. 8 - ec-H20 Module Assembly Breakdown,
9006161 (S/N 10419534-10449321) . 4-12
Fig. 9 — Vacuum Fan Motor Breakdown,

1039763, 1255137 ... ........... ... 4-14
Fig. 10 — Vacuum Fan Motor Breakdown,

1021064, 1256475 . ................ 4-16
Fig. 11 — Front Wheel Gearbox Breakdown, 9008999

(S/N 10518139- ) 4-18

Fig. 12 — Front Wheel Gearbox Breakdown, 9001642,
9009000 (S/N 00000000-10518138) . 4-20

SpeedScrub Rider 9014887 (04-2023) 4-1



BREAKDOWNS

Fig. 1 — Steering Control Breakdown, 1019724

I

Ref. Part No. Description Qty.
v 1019724 Steer—Control Assy, Wheel Drive 1
A 1 372874 Bearing, Steering 1
A 2 372875 Chain, Steering 1
A 3 372876 Link, Master 1
A 4 372881 Sprocket 1
A 5 1029229 Shaft, Steering 1
A 6 1038313 Pin, Roll, 06Mm X 28MmL 1
A 7 9011051 Vr, Pulley, Tens 1
A 8 9008719 Vr, Bearing [6003 2rs] 2
4-2 SpeedScrub Rider 9014887 (01-2022)



BREAKDOWNS

Fig. 2 - FaST Injector Assembly Breakdown, 9008885

Ref. Part No. Description Qty.

v 9008885 Fast Kit, Injector, Ci[T7/Ssr/T16 Fast3] 1
AV 1 9008884 Fast Kit, Ci [Inj Rebld,T7/Ssr/T186, lii] 1
AA 2 9008848 Fast Kit, Seal, Injector, Ci [Fast lii] 1
AA 3 1039990 Plug, Orifice, 0.041, Ss [Fast li+] 1
AA 4 1059250 Insert, Venturi, Medium, [Fast lii] 1
AA 5 1067473 Plate Assy, Orifice, 0.0090id, Natural 1
A 6 9003009 Fast Kit, Ci, Injector Filters[Fast li+] 1
A 7 1030444 Valve, Check, 0002psi [Fast li+] 1
A 8 1030441 Valve, Check, 0005psi [Fast li+] 1
A 9 1058126 Housing, Fltr, Upper [Fast lii] 1
A 10 1057811 Housing, Flir, Lower [Fast lii] 1
A 11 1053564 Housing, Body, Injector [Fast lii] 1
Serial number (10558841 - )

SpeedScrub Rider 9014887 (03-2012) 4-3



BREAKDOWNS

Ref. Part No.
v 9003909
AV 1 9003010
AA 2 9003008
AA 3 9003009
AA 4 1039982
AA 5 1039990
AA 6 1030444
AA 7 1030441

Fig. 3 — FaST Injector Assembly Breakdown, 9003909
2 é —
6 \% -

D
PN
\/12
Description

Fast Kit, Injector, Ci[T7/Ssr Fast li+]

Fast Kit, Ci, Inj Rebld[T7/Ssr Fastii+]

Fast Kit, Ci, Injector Seals [FaST Il+]

Fast Kit, Ci, Injector Filters [FaST Il+]

Plate Assy, Orifice, 0.008ld, Orange

Plug, Orifice, 0.04, Ss, [FaST II+]

Valve, Check, 0002psi, White [FaST II+]

Valve, Check, 0005psi, Brown [FaST Il+]

Serial number (10337090-10558840)

(3]
<

[ G G QI G G i T

SpeedScrub Rider 9014887 (03-2012)



BREAKDOWNS

Fig. 4 - FaST Injector Assembly Breakdown, 9003005

Ref. Part No. Description Qty.
1 1014276 Fitting, Brs, Str, Bm06/Pf08 1
2 1039990 Plug, Orifice, 0.041, Ss [Fast li+] 1
v 3 1013411 Filter Assy, 050mesh 1
A 4 1006447 Vr, Filter, Screen, 050 Mesh .59d .8l Ss 1
5 1039982 Plate Assy, Orifice, 0.008id, Orange 1
6 1029355 Vr, Filter, Screen, 200 Mesh .59d .8| Ss 1
7 1005507 Fitting, Plstc, Body, Spray, Pf04 1
8 1014254 Valve, Check, 0002psi Bm04/Pm04 1

Serial number (00000000-10337089)
Serial number (10337090-10558840)

SpeedScrub Rider 9014887 (03-2012) 4-5



BREAKDOWNS

Fig. 5 - ec-H20 NanoClean Module Breakdown, 9020643, 9021553 (S/N 10998256- )

12

13

4-6 SpeedScrub Rider 9014887 (04-2023)



BREAKDOWNS

Fig. 5 - ec-H20 NanoClean Module Breakdown, 9020643, 9021553 (S/N 10998256-

)

Ref. Part No. Description Qty.
\ 9021553 6] Module Kit, Replmt [Ec-H2o0, B 02] (Includes ec-H20 NanoClean Cartridge) 1
\ 9020643 Module Kit, Repimt [Ec-H20, B 02] (Includes ec-H20 NanoClean Cartridge) 1

(Replaced By 9021553)

AV 9014126 Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 Housing, Module, Upper, Ec-H20 1
AL 2 1015506 Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 Switch, Rocker, Spst, Mom 1
AA 4 32509 Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1233516 Electrode, 5 Plate [De Nora Tech] 1
AA 6 41579 Washer, Flat, 08, Ss 4
AA 7 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 Hose, Molded, Bm08/Bm06 1
AA 10 1049637 Label, Direction [Ec-H20] 1
AA 11 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 Harness, Ele, Module B2 [Ec-H20] 1
A 14 9020642 Controller Kit, Replmt [Ec-H20 Nc] (Includes ec-H20 NanoClean Cartridge) 1
Serial number (10740598- )
Serial number (10998256-SEP2022)
[6] Serial number (OCT2022- )
SpeedScrub Rider 9014887 (04-2023) 4-7




BREAKDOWNS

Fig. 6 - ec-H20 NanoClean Module Breakdown, 9011810 (S/N 10740598-10998255)

A’ﬂ‘iJ
BC I,

oY

% 4 Y
© Os\,...‘

SpeedScrub Rider 9014887 (01-2022)

4-8



BREAKDOWNS

Fig. 6 - ec-H20 NanoClean Module Breakdown, 9011810 (S/N 10740598-10998255)

Ref. Part No. Description

\ 9011810 Module Kit, Repimt [Ec-H20, B 02] (Includes ec-H20 NanoClean Cartridge)
(Replaced By 9020643)

AV 9014126 Ec-H20 Nc Kit [Module B, Plumbing]

AA 1 1208823 Housing, Module, Upper, Ec-H20

AL 2 1015506 Screw, Pan, Phl, M5 X 16, Tcut [Plastic]

AA 3 1044393 Switch, Rocker, Spst, Mom

AA 4 32509 Screw, Hex, M4 X 0.70 X 50, Ss

AA 5 1208164 Electrode, 5 Plate, High Flow (Replaced By 1233516)

AA 6 41579 Washer, Flat, 08, Ss

AA 7 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss

AA 8 1006415 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft

AA 9 1208526 Hose, Molded, Bm08/Bm06

AA 10 1049637 Label, Direction [Ec-H20]

AA 11 613735 Clamp, Hose, Wir, .40 - .42, Yel

AA 12 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

AA 13 1073286 Harness, Ele, Module B2 [Ec-H20]

A 14 9014127 Controller Kit, Replmt [Ec-H20 Nc] (Includes ec-H20 NanoClean Cartridge)
(Replaced By 9020642)

Serial number (10740598- )

Serial number (10740598-10998255)

SpeedScrub Rider 9014887 (01-2022)

4-9




BREAKDOWNS

Fig. 7 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10449322-10740697)

SpeedScrub Rider 9014887 (06-2015)

4-10



BREAKDOWNS

Fig. 7 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10449322-10740597)

Ref. Part No.
\ 9007970
AV 9006324
AA 1 578820000
AA 2 603654
AA 3 1037595
AA 4 1062006
AA 5 1045030
AA 6 33932
AA 7 41579
AA 8 1048490
AA 9 140801

AA 10 1013236
AA 11 9006574
AA 12 1049637
AA 13 1057637
AA 14 1051519
AA 15 1044393
AA 16 32509

AA 17 1049489
A 18 1037032
A 19 1054776
A 20 9007969
A 21 1018155

SESEN)

~

SN

N

Description

Module Kit, Repimt [Ec-H20]

Ec-H2o0 Kit, Module B, Plumbing

Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr
Clamp, Hose, Ear, .44d [Ctb]

Fitting, Plstc, E90, Bm04/Pm02, Nyl
Electrode, Cylindrical

Fitting, Brs, Str, Pm02/Pm02

Nut, Hex, Lock, M4 X 0.70, NI, Ss
Washer, Flat, 08, Ss

Bracket, Valve

Screw, Trs, Phl, 08-32 X 0.38, Ss
Valve, Shutoff, Ele, 24vdc

Hose, Pvc, Brd, 0.25id 0.450d, 65I, Clr
Label, Direction [Ec-H20]

Electrode, 5 Plate, High Flow

Housing, Upper, Module, High Flow
Switch, Rocker, Spst, Mom

Screw, Hex, M4 X 0.70 X 50, Ss
Harness, Main,Controlboard[Ec-H20 5cell]
Housing, Bottom

Grommet, Blind

Controller Kit, Replmt [Ec-H20]

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss

Serial number (10449322-10740597)

m_L_L_L_LJ;_L_L_L_L_L_LI\)_LJ;J;_L_LI\)J;_L_L_L'g

SpeedScrub Rider 9014887 (06-2015)

4-11




BREAKDOWNS

Fig. 8 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10419534-10449321)

SpeedScrub Rider 9014887 (11-2009)

4-12



BREAKDOWNS
Fig. 8 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10419534-10449321)

Ref. Part No. Description Qty.
\ 9006161 Module Kit, Replmt [Ec-H20] (Replaced by 9007970) 1
A 1 1037032 Housing, Bottom 1
A 2 1054776 Grommet, Blind 1
A 3 609062 Screw, Trs, M5 X 0.80 X 12, Phl, Ss 1
A 4 578860 Screw, Pan, Phl, 04-40 X 0.31, PI 2
A 5 3701.6 Screw, Pan, Phl, 06-32 X 0.38, Shtmtl,Ss 4
A 6 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
A 7 9004606 Hose, Pvc, Clr, 0.25id 0.380d 064.0I 1
A 8 1049637 Label, Direction [Ec-H20] 1
A 9 140826 Screw, Pan, Phl, 06-20 X 0.75, Fmg/Ab,Ss 4
A 10 578820000 Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr 1
A 11 603654 Clamp, Hose, Ear, .44d [Ctb] 3
A 12 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
A 13 140801 Screw, Trs, Phl, 08-32 X 0.38, Ss 2
A 14 1013236 Valve, Shutoff, Ele, 24vdc 1
A 15 1045030 Fitting, Brs, Str, Pm02/Pm02 1
A 16 1038159 Electrode, Cylindrical 1
A 17 9006324 Ec-H2o0 Kit, Module B, Plumbing 1
A 18 1018155 Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 19 1044393 Switch, Rocker, Spst, Mom 1
A 20 9006159 Controller Kit, Replmt [Ec-H20] 1
A 1

21 1044399 Harness, Main, Controller [Ec-H20, P3]
Serial number (10419534-10449321)

SpeedScrub Rider 9014887 (03-2015) 4-13



BREAKDOWNS

Fig. 9 - Vacuum Fan Motor Breakdown, 1039763, 1255137

1\

h ] ] —’
4/'[ 1 { )
1
"
|
15 J
- I I I 16
 — T ja
t J/w
21\5—-:»

SpeedScrub Rider 9014887 (04-2023)



BREAKDOWNS

06867

Fig. 9 - Vacuum Fan Motor Breakdown, 1039763, 1255137

Ref. Part No. Description Qty.
v 1255137  [6 Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] 1
v 1039763 Fan, Vacuum, 5.7D, 024Vdc, 3 Stage [Bpp] (Replaced By 1255137) 1
A 1 398511 Housing 1
A 2 398512 Fan 1
A 3 372883 Brush Kit, Motor, Ele 1
A 4 398514 Bracket 1
A 5 01856 Spring, Brg, Motor, Vacfan 1
A 6 372885 Commutator 1
A 7 01837 Bearing, Motor, Vacfan 2
A 8 372886 Washer 1
A 9 398516 Spacer 1
A 10 01971 Impeller, Vacfan 1
A 11 372888 Impeller, Fan 1
A 12 60387 Fan 1
A 13 398517 Spacer 2
A 14 18628 Impeller, Vacfan 1
A 15 61297 Housing, Impeller, Vacfan 1
A 16 372889 Impeller, Fan 1
A 17 372890 Shell, Fan 1
A 18 37929 Nut, Impeller, Vacfan 1
A 19 372887 Bracket, End, Fan 1
A 20 372884 Armature 1
A 21 378983 Washer 1
A 223264 Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 Terminal, Fem, 10/12ga [Mp630 P2s] 2

Serial number (10000000-11037131)
[6] Serial number (11037132- )

SpeedScrub Rider 9014887 (04-2023) 4-15



BREAKDOWNS

Fig. 10 - Vacuum Fan Motor Breakdown, 1021064, 1256475

1\

h ] ] —’
4/'[ 1 { )
1
"
|
15 J
- I I I 16
 — T ja
t J/w
21\5—-:»

4-16

SpeedScrub Rider 9014887 (04-2023)



BREAKDOWNS

06867

Fig. 10 - Vacuum Fan Motor Breakdown, 1021064, 1256475

Ref. Part No. Description Qty.
v 1256475 6] Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (Australia Model) 1
v 1021064 Fan, Vacuum, 5.7, 3s 24v Bpt (Australia Model) (Replaced By 1256475) 1
A 1 398511 Housing 1
A 2 398512 Fan 1
A 3 372883 Brush Kit, Motor, Ele 1
A 4 398514 Bracket 1
A 5 01856 Spring, Brg, Motor, Vacfan 1
A 6 372885 Commutator 1
A 7 01837 Bearing, Motor, Vacfan 2
A 8 372886 Washer 1
A 9 398516 Spacer 1
A 10 01971 Impeller, Vacfan 1
A 11 372888 Impeller, Fan 1
A 12 60387 Fan 1
A 13 398517 Spacer 2
A 14 18628 Impeller, Vacfan 1
A 15 61297 Housing, Impeller, Vacfan 1
A 16 372889 Impeller, Fan 1
A 17 372890 Shell, Fan 1
A 18 37929 Nut, Impeller, Vacfan 1
A 19 372887 Bracket, End, Fan 1
A 20 372884 Armature 1
A 21 378983 Washer 1
A 223264 Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 Terminal, Fem, 10/12ga [Mp630 P2s] 2

Serial number (10000000-11037131)
[6] Serial number (11037132- )

SpeedScrub Rider 9014887 (04-2023) 4-17



BREAKDOWNS

Fig. 11 - Front Wheel Gearbox Breakdown, 9008999 (S/N 10518139- )

T
T

Ih
it

I
il

it
il

i

4-18 SpeedScrub Rider 9014887 (03-2019)



BREAKDOWNS

355170

Fig. 11 - Front Wheel Gearbox Breakdown, 9008999 (S/N 10518139- )
Ref. Part No. Description Qty.
v 9008999 Gearbox Kit, Wheel, 250mm, W/ Connector 1
A 1 391261 Brush Kit, Motor [Amer, 1pick=1bag] (1 Kit = 6 Brushes) 1
AV 2 1029225 Brush Kit, Carbon (1 Kit = 4 Brushes) 1
AA 2 1029224 Brush, Carbon (1 Brush) 4
AV 3 1029226 Brush Kit, Carbon, Curve (1 Kit = 2 Brushes) 1
AA 3 398492 Brush, Motor, Ele [Amer] Curve (1 Brush) 2
A 4 1029227 Bearing, Ball, Brush Side 1
A 5 1029228 Ring, Brushholder 1
A 6 391262 Brush Kit, Cover [Amer] 4
A 7 391263 Seal, Ring [Amer] 1
A 8 391264 Bearing, Gearbox Side [Amer] 1
A 9 391265 Bearing, Motor Side [Amer] 1
A 10 391467 Box, Ele, Connection 1
A 11 391468 Cover, Ele, Connection 11
A 12 372867 Armature 1
A 13 1029218 Screw, Mount, Wheel 8
AV 14 9008896 Brake Kit, W/Connector 1
AA 15 78950 Connector, Fem, 02cav, Mp280 Sealed 2
AA 16 78952 Lock, Secondary, 2cav, Mp280 Sealed 2
AA 17 25837 Terminal, Fem, Mp280, Sealed, 22-20ga 2
AA 18 25830 Seal, Wire, 14ga [Wp / Mp280 Sealed] 2
AA 19 372870 Vr, Disc, Brake (Set Includes Spline) 1
AA 20 372871 Adapter, Brake, Spl (NLA - Replaced By Set 372870) 1
A 21 372872 Sleeve, Rbr 1
A D22 372877 Guide, Brushholder, Slip Ring [Amer 1
A 23 372874 Bearing, Steering 1
A 24 391259 Tire, Solid, 250mm X 90mm Red 1
A 25 130161 Plug, Hole, Rnd, 0.88d, Blk 1
A 26 9010971 Vr, Flange, Brake, T7 1
Serial number (10518139- )

SpeedScrub Rider 9014887 (04-2017) 4-19



BREAKDOWNS

Fig. 12 - Front Wheel Gearbox Breakdown, 9001642, 9009000 (S/N 00000000-10518138)

4-20 SpeedScrub Rider 9014887 (03-2019)



BREAKDOWNS

Fig. 12 - Front Wheel Gearbox Breakdown, 9001642, 9009000 (S/N 00000000-10518138)

Ref. Part No. Description Qty.
v 9001642 Gearbox Kit, Wheel, 250mm, W/ Connector (Replaced By 9009000) 1
A 1 391261 Brush Kit, Motor [Amer, 1pick=1bag] (1 Kit = 6 Brushes) 1
AV 2 1029225 Brush Kit, Carbon (1 Kit = 4 Brushes) 1
AA 2 1029224 Brush, Carbon (1 Brush) 4
AV 3 1029226 Brush Kit, Carbon, Curve (1 Kit = 2 Brushes) 1
AA 3 398492 Brush, Motor, Ele [Amer] Curve (1 Brush) 2
A 4 1029227 Bearing, Ball, Brush Side 1
A 5 1029228 Ring, Brushholder 1
A 6 391262 Brush Kit, Cover [Amer] 4
A 7 391263 Seal, Ring [Amer] 1
A 8 391264 Bearing, Gearbox Side [Amer] 1
A 9 391265 Bearing, Motor Side [Amer] 1
A 10 391467 Box, Ele, Connection 1
A 11 391468 Cover, Ele, Connection 11
A 12 372867 Armature 1
A 13 1029218 Screw, Mount, Wheel 8
AV 14 9001644 Brake Kit, Gearbox, W/ Connector (Replaced By 9008897) 1
AA 15 78950 Connector, Fem, 02cav, Mp280 Sealed 2
AA 16 78952 Lock, Secondary, 2cav, Mp280 Sealed 2
AA 17 25837 Terminal, Fem, Mp280, Sealed, 22-20ga 2
AA 18 25830 Seal, Wire, 14ga [Wp / Mp280 Sealed] 2
AA 19 372870 Vr, Disc, Brake (Set Includes Spline) 1
AA 20 372871 Adapter, Brake, Spl (NLA - Replaced By Set 372870) 1
A 21 372872 Sleeve, Rbr 1
A D22 372877 Guide, Brushholder, Slip Ring [Amer 1
A 23 372874 Bearing, Steering 1
A 24 391259 Tire, Solid, 250mm X 90mm Red 1

24 391463 Tire, Solid, 250mm X 90mm Gray, Pyu (NLA - Replaced By 391259) 1

Serial number (00000000-10518138)

SpeedScrub Rider 9014887 (04-2017) 4-21



	HOW TO ORDER PARTS
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 − Brushes, Replacement, Cylindrical
	Fig. 2 − Replacement Brushes And Pad Drivers, 650 mm (26 in)
	Fig. 3 − Replacement Brushes And Pad Drivers, 800 mm (32 in)
	Fig. 4 − Main Frame Group, Disk Scrub Head
	Fig. 5 − Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499− )
	Fig. 6 − Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499− )
	Fig. 7 − Main Frame Group, Cylindrical Scrub Head (S/N 10000000−10448498)
	Fig. 8 − Seat Group (S/N 10961659− )
	Fig. 9 − Seat Group (S/N 10000000−10961658)
	Fig. 10 − Steering Group
	Fig. 11 − Instrument Panel Group
	Fig. 12 − Front Drive Wheel Group (S/N 10518139− )
	Fig. 13 − Front Drive Wheel Group (S/N 10000000−10518138)
	Fig. 14 − Brake Pedal and Accelerator Pedal Group (S/N 10644406− )
	Fig. 15 − Brake Pedal and Accelerator Pedal Group (S/N 10508137−10644405)
	Fig. 16 − Brake Pedal and Accelerator Pedal Group (S/N 10000000−10508136)
	Fig. 17 − Disk Scrub Head Lift Group
	Fig. 18 − Disk Scrub Head Drive Motor Group, 650 mm (26 in)
	Fig. 19 − Disk Scrub Head Drive Motor Group, 800 mm (32 in)
	Fig. 20 − Disk Scrub Head Side Squeegee Group, Right
	Fig. 21 − Disk Scrub Head Side Squeegee Group, Left
	Fig. 22 − Cylindrical Scrub Head Lift Group
	Fig. 23 − Cylindrical Scrub Head Group, 700mm (28 in)
	Fig. 24 − Cylindrical Scrub Head Group, 800mm (32 in)
	Fig. 25 − Cylindrical Scrub Head Drive Group, Right Side
	Fig. 26 − Cylindrical Scrub Head Drive Group, Left Side
	Fig. 27 − Cylindrical Scrub Head Squeegee Group
	Fig. 28 − Recovery Tank Group
	Fig. 29 − Vacuum Fan Group
	Fig. 30 − Solution Tank Group, Disk Scrub Head
	Fig. 31 − Solution Tank Group, Cylindrical Scrub Head
	Fig. 32 − Tanks Drain Group
	Fig. 33 − Battery Group, 235Ah (S/N 10523206− )
	Fig. 34 − Battery Group, 235Ah (S/N 10000000−10523205)
	Fig. 35 − Rear Squeegee Lift Group, Disk Scrub Head
	Fig. 36 − Rear Squeegee Lift Group, Cylindrical Scrub Head
	Fig. 37 − Rear Squeegee Group, 650 mm (26 in)
	Fig. 38 − Rear Squeegee Group, 800 mm (32 in)
	Fig. 39 − Circuit Board Group
	Fig. 40 − Electrical Group
	Fig. 41 − Electrical Schematic, Standard, FaST & ec−H2O Models (S/N 10740598− )
	Fig. 42 − Electrical Schematic, Standard & FaST Model (S/N 10426043−10740597)
	Fig. 43 − Electrical Schematic, Standard & FaST Model (S/N 10000000−10426042)
	Fig. 44 − Electrical Schematic, ec-H2O Model (S/N 10419534−10740597)
	Fig. 45 − Wire Harnesses Group, Main (S/N 10961681− )
	Fig. 46 − Wire Harnesses Group, Main (S/N 10426043−10961680)
	Fig. 47 − Wire Harnesses Group, Main (S/N 10236152−10426042)
	Fig. 48 − Wire Harnesses Group, Main (S/N 10000000−10236151)
	Fig. 49 − Wire Harnesses Group, Tank
	Fig. 50 − Wire Harnesses Group, ec-H2O NanoClean (S/N 10740598− )
	Fig. 51 − Wire Harnesses Group, ec-H2O (S/N 10419534−10740597)
	Fig. 52 − Wire Harnesses Group, Iris Telemetry
	Fig. 53 − Cable Assembly, Iris Telemetry
	Fig. 54 − Cable Assembly, Extension, Iris Telemetry
	Fig. 55 − Wire Harnesses Group, ec-H2O NanoClean Main Control Board(S/N 10740598− )
	Fig. 56 − Wire Harnesses Group, ec-H2O Main Control Board (S/N 10419534−10740597)
	Fig. 57 − Label Group

	OPTIONS
	Fig. 1 − FaST Group, Disk Scrub Head
	Fig. 2 − FaST Group, Cylindrical Scrub Head
	Fig. 3 − ec-H2O NanoClean Group, Disc Scrub Head (S/N 10740598− )
	Fig. 4 − ec-H2O Group, Disc Scrub Head (S/N 10419534−10740597)
	Fig. 5 − ec-H2O NanoClean Group, Cylindrical Scrub Head (S/N 10740598− )
	Fig. 6 − ec-H2O Group, Cylindrical Scrub Head (S/N 10419534−10740597)
	Fig. 7 − Iris Telemetry Group
	Fig. 8 − Kit, Iris Telemetry Battery Manager
	Fig. 9 − Flashing Light Kit
	Fig. 10 − Battery Group, 180Ah, Maintenance Free
	Fig. 11 − Battery Group, 220Ah, Maintenance Free
	Fig. 12 − Battery Group, 360Ah
	Fig. 13 − Battery Charger Kit, On−Board (S/N 10847945− )
	Fig. 14 − Battery Charger Kit, On−Board (S/N 10740598−10847944)
	Fig. 15 − Battery Charger Kit, On−Board (S/N 10000000−10740597)
	Fig. 16 − Battery Chargers Group, Off−Board
	Fig. 17 − Manual Battery Watering System (S/N 11021176− )
	Fig. 18 − HydroLink Battery Watering System Kit (S/N 10000000 − 11021175)
	Fig. 19 − Basket Kit
	Fig. 20 − Seatbelt Kit
	Fig. 21 − Documentation Group (Online Only)

	BREAKDOWNS
	Fig. 1 − Steering Control Breakdown, 1019724
	Fig. 2 − FaST Injector Assembly Breakdown, 9008885
	Fig. 3 − FaST Injector Assembly Breakdown, 9003909
	Fig. 4 − FaST Injector Assembly Breakdown, 9003005
	Fig. 5 − ec-H2O NanoClean Module Breakdown, 9020643, 9021553 (S/N 10998256− )
	Fig. 6 − ec-H2O NanoClean Module Breakdown, 9011810 (S/N 10740598−10998255)
	Fig. 7 − ec-H2O Module Assembly Breakdown, 9007970 (S/N 10449322−10740697)
	Fig. 8 − ec-H2O Module Assembly Breakdown, 9006161 (S/N 10419534−10449321)
	Fig. 9 − Vacuum Fan Motor Breakdown, 1039763, 1255137
	Fig. 10 − Vacuum Fan Motor Breakdown, 1021064, 1256475
	Fig. 11 − Front Wheel Gearbox Breakdown, 9008999 (S/N 10518139− )
	Fig. 12 − Front Wheel Gearbox Breakdown, 9001642, 9009000 (S/N 00000000−10518138)


